
Part number Description Retail price Part number Description Retail price Part number Description Retail price

0000           10.03.10 INCLUDE VAT        0.00 12A1851        BLANKING PLUG OIL PRES      2.01 12H1576        MOUNTING PLATE GASKET       0.85

036411         LOCKTAB CAMSHAFT 1500       0.59 12A186         VALVE GUIDE 1098            1.39 12H1638        CORK SEAL MAIN BRG CAP      0.60

058258         CLAMP MANIFOLD OUTER        3.31 12A1950K       ROCKER SHAFT ASSY >1974    54.29 12H1673        THRUST PLATE CAMSHAFT      10.99

078447A        SEAL STRIP PER METRE        1.96 Surcharge on 12A1950K         11.75 12H1679        VALVE SPRING OUTER          2.12

101302         NUT WATER PIPE              2.07 12A1950Z       ROCKER SHAFT                9.74 12H176         VALVE SPRING INNER          1.68

101343         ADAPTOR WATER PIPE          4.68 12A2035B       OIL FILTER GASKET           1.33 12H2178        WASHER PLAIN                0.21

104433         BEARING 3RD MOTION         13.40 12A2075        ADAPTOR BYPASS HOSE         5.76 12H2186        FLYWHEEL RING GEAR 68>     19.74

104445         SPRING HUB 3RD/4TH          0.20 12A398         LOCKTAB CRANK PULLEY        0.53 12H2222        VALVE GUIDE INLET           1.74

105121         HEAD STUD 1500CC            3.48 12A526         BRACKET DYNAMO              8.81 12H2517        BRACKET ALTERNATOR         18.91

105123         ROCKER COVER STUD 1500      1.76 12A956         TIMING COVER GASKET         0.94 12H2520        INLET VALVE                 6.23

105131         TIMING CHAIN 1500           3.69 12B1339        VALVE GUIDE EXHAUST         0.98 12H2521        PISTON SET 5BRG STD       110.22

105143         CRANKSHAFT BUSH 1500        2.43 12B2062        ADAPTOR VACUUM PIPE (90%)    0.98 12H2521/20     PISTON SET 5BRG +20       110.22

105321         REAR HOUSING GASKET 1500    0.40 12B2095        ADAPTOR VACUUM PIPE         0.88 12H2521/30     PISTON SET 5BRG +30       110.22

106663         VALVE COTTER 1500           1.65 12G1053        BRACKET ALTERNATOR          7.74 12H2521/40     PISTON SET 5BRG +40       110.22

107246         CAP OIL RELEASE VALVE      10.61 12G1054        PULLEY ALTERNATOR          12.29 12H2521/60     PISTON SET 5BRG +60       110.22

109495         ADJUSTING SCREW             2.28 12G107         DIPSTICK TUBE               7.26 12H2557        NUT WITH STUD R/COVER       2.24

112509         PLUG THRUST CLUTCH LEVER    3.21 12G1111        VALVE GUIDE - 1275          1.74 12H2557L       NUT WITH STUD R/COV LONG    4.21

112516         PIN PUSH ROD                1.19 12G1136        VALVE SPRING OUTER 1275     1.13 12H2709/1      CYLINDER HEAD NEW         421.94

112654         SNAP RING 1ST/3RD MOTION    6.35 12G1137        VALVE SPRING INNER 1275     2.07 12H2709/2      CYLINDER HEAD NEW         429.35

113071         SHAFT REVERSE 1500         11.86 12G1300        CON ROD BOLT                4.86 12H3167        CAM FOLLOWER >18V           3.89

113229         THRUSTWASHER FRONT 1500     5.33 12G1322        EXHAUST VALVE - 1275        5.16 12H3309        VALVE CAP                   4.94

119389         CRANKSHAFT GEAR 1500       20.66 12G1397        CAMSHAFT GEAR 1275         15.84 12H3351        TUBE DIPSTICK 18GG>         4.69

119390         CRANKSHAFT THROWER 1500     5.58 12G1398        BOLT MAIN BEARING           1.86 12H3352        VALVE SPRING                1.72

119891         RING RETAINING 1500         5.98 12G1444        FLYWHEEL RING GEAR 1275    21.60 12H3353        VALVE CAP                   6.77

119893         ROLLER BEARING 1500         0.42 12G1450        INLET MANIFOLD            107.30 12H3354        SEAT VALVE SPRING           1.65

11B5721        PACKING WASHER BUMPER       0.85 12G1460        HEATSHIELD >1974           10.22 12H3357        PUSHROD 18V>                2.63

11G15          ADAPTOR OIL GAUGE HOSE      2.64 12G1460SS      HEATSHIELD >1974 S/S       23.27 12H3376        ADJUSTER SCREW R/ARM        0.89

11G203         GEAR CAMSHAFT DUPLEX       17.90 12G1597        FAN BLADE - 1275           18.48 12H3607        HEATSHIELD HIF C/BUMPER    41.78

11G241         PUSHROD >18V                2.10 12G1699        CRANKSHAFT GEAR 1275        7.13 12H3960        SHIM CENTRE PILLAR          1.75

11G3022        BAULK RING 3RD/4TH 3SYNC   12.49 12G175         DIPSTICK ENGINE            10.63 12H4201        GEAR CRANKSHAFT SIMPLEX     9.76

11G3028        BUSH 2ND GEAR LOCATING     22.83 12G1902        THERMOSTAT HOUSING          8.65 12H4211        INLET VALVE                 3.70

11G3029        BUSH 3RD GEAR LOCATING     19.48 12G2102        PULLEY DYNAMO S&M          30.54 12H435         INLET VALVE                 4.57

11G3063        BAULK RING 2ND GEAR        20.02 12G2125        GASKET CARB>FILTER          0.27 12H436         EXHAUST VALVE               5.65

11G3195        BUSH RELAESE ARM            1.07 12G2126        BREATHER HOSE               2.64 12H4736        CYLINDER HEAD NEW         421.94

11G3196        BOLT RELEASE ARM            3.40 12G2217        BOLT BIG END A SERIES       7.48 12H4744        FAN 7 BLADE PLASTIC        49.44

11G62          ROCKER SHAFT               11.73 12G243         THERMOSTAT HOUSING         17.99 12H5161        PISTON SET 18V STD         97.76

11G62J         ROCKER SHAFT ASSY 1975>    66.38 12G2518        ADAPTOR OIL FILTER 1500     3.58 12H5161/20     PISTON SET 18V +20         97.76

Surcharge on 11G62J           23.50 12G2627        ADJUSTING LINK              6.30 12H5161/30     PISTON SET 18V +30         97.76

11G62J*        ROCKER SHAFT ASSEMBLY      89.88 12G290         RING GEAR - 1098           25.98 12H5161/40     PISTON SET 18V +40         97.76

11G62K         ROCKER SHAFT ASSY 64>74    66.38 12G296         INLET VALVE 1098            3.76 12H5161/60     PISTON SET 18V +60         97.76

Surcharge on 11G62K           11.75 12G297         LOCATING RING               0.55 12H541         BLANKING PLUG BACKPLATE     3.53

11G62K*        ROCKER SHAFT ASSEMBLY      89.88 12G420         EXHAUST MANIFOLD          166.51 12H67          ADJUSTING LINK              5.83

11H462K        LOCATOR ARB (11/16)        10.23 12G4337        CAMSHAFT GEAR               9.13 12H712         SPACER CARB/MANIFOLD       11.10

11K2846        ADAPTOR TEMP SENDER         3.47 12G4499        SPINDLE DISTRIBUTOR        29.30 12H719         HEATSHIELD HS4 C/BUMPER    43.93

11K5564        DISTANCE COLLAR             0.74 12G619         FRONT PLATE GASKET          0.94 12H733         VACUUM PIPE METAL          22.04

120331         FUEL HOSE PIPE/CARBS        0.59 12G730         OIL PUMP GASKET             0.58 12H762         GASKET BACKPLATE UPPER      0.55

120694         SPEEDO ANGLE DRIVE         39.48 12G793         OIL PUMP - 1098            15.78 12H768         GASKET BACKPLATE LOWER      1.53

121217         CYLINDER HEAD STUD 1500CC    5.37 12G941         INLET VALVE - 1275          3.57 12H865         VALVE OIL PRESSURE          3.04

122132         PLUG BLANKING               2.35 12G982         FLYWHEEL LOCKTAB            1.84 12H992         VALVE CAP                   1.86

127916         NUMBER PLATE LAMP          15.75 12H1000        CON ROD BOLT                3.97 131535         OIL PRESSURE SPRING         0.89

128484         VOLTAGE STABILISER          9.89 12H1001SS      CARB P CLIP S/S             1.67 131535UR       OIL PRESSURE SPRING U/R     2.31

129358         BUSH RELEASE ARM PIN        4.99 12H1018        GASKET PUMP>BLOCK           0.33 132107         OIL PRESSURE R/VALVE        2.77

129410         PIN RELEASE ARM             1.62 12H1022        BUSH SMALL END (4)         11.99 132495         STUD ROCKER SHAFT 1500      1.36

129412         TOLERANCE RING              5.33 12H1058        FAN BLADE METAL            43.26 137845         MANIFOLD CLAMP INNER 1500    3.24

12A1139        TAPPET CHEST GASKET         0.63 12H1060        GROMMET FAN BLADE           0.28 138701         GASKET WATER PUMP 1500      0.36

12A1175        TAPPET CHEST GASKET         0.85 12H1062        DISTANCE TUBE FAN           0.62 138702         GASKET HOUSING>HEAD 1500    0.49

12A1176        SEAL TAPPET COVER           0.99 12H1178        DYNAMO PULLEY              29.50 13H2018        SWITCH TAILGATE LAMP       12.41

12A1177        CUP WASHER TAPPET COVER     0.73 12H1319        TIMING COVER GASKET         1.95 13H232         BRACKET WASHER BOTTLE       5.78

12A1211        WASHER MANIFOLD             0.43 12H1388        LOCKTAB FAN BLADE           0.28 13H232SS       BRACKET WASHER BOTTLE S/S   5.90

12A1358        BUSH ROCKER COVER           0.46 12H1405        INLET MANIFOLD ADAPTOR      4.10 13H2792        O RING SPEEDO DRIVE         0.89

12A1381        LOCKTAB MAIN BEARING CAP    0.51 12H1429        OIL PUMP ASSEMBLY 5BRG     30.06 13H3655        PUSHROD SLAVE CYLINDER      5.43

12A1530        ROCKER COVER A SERIES      61.81 12H1476        CORK SEAL MAIN BRG CAP      0.65 13H428         SIDELAMP ASSEMBLY LH       33.61

12A1553        GEAR CRANKSHAFT DUPLEX     17.57 12H1547        RETAINER OIL SEAL           1.67 13H428A        SIDELAMP BACKPLATE - S+M   12.61

Page  1



Part number Description Retail price Part number Description Retail price Part number Description Retail price

13H429         SIDELAMP ASSEMBLY RH       33.61 156464         ADJUSTING LINK 1500        15.98 1G2624         CARB GASKET 1.1/4           0.27

13H5191        BREATHER VALVE ASSEMBLY    36.61 157229         VALVE SPRING OUTER 1500     1.59 1G2673         SPACER HT LEAD              1.43

13H569         STEERING COLUMN BUSH        2.28 157476         VALVE SPRING INNER 1500     1.34 1G2874         FLYWHEEL RING GEAR >67     22.21

13H5872        CON ROD NUT                 1.75 157508         PUSHROD ENGINE 1500         4.23 1G3576         THRUST WASHER FRONT         6.35

13H59SS        HEATER OUTLET DOOR S/S     15.75 157690         GEARBOX GASKET              0.89 1G3584         NUT LH THREAD               5.50

13H7468        STRICKER ARMREST            0.90 157732         GEARBOX BEARING             9.35 1G3594         GEAR 3RD SPEED 3SYNC       54.77

13H783         CLUTCH RELEASE BRG CLIP     0.95 17D11          FAN DYNAMO PULLEY           7.43 1G3658         GASKET SIDE COVER           0.60

13H8238        FAN BLADE 1976>            33.38 17H1304        THUMB SCREW LARGE           0.94 1G3666         GASKET FRONT COVER          0.55

13H9213        OIL SEAL TAILSHAFT          4.72 17H1601        CLIP CONTROL KNOB           1.86 1G3711         GASKET TURRET               0.34

13H9513        BEARING LAYGEAR 1500        3.53 17H1602        KNOB HEATER                 4.37 1G3712         GASKET GEARBOX CASING       0.58

142169         RELAY METAL CAN            25.12 17H1603        LOCATING PIN                1.01 1G3810         GASKET GEARBOX UPPER        0.49

143456         CRANKSHAFT OIL SEAL 1500    3.30 17H1642        SEAL GAUGE/DASH SMALL       0.56 1G3927         COVER GEARLEVER            11.63

143552         CAM FOLLOWER 1500           2.41 17H1797        HEATER MATRIX FOAM          0.98 1G7436         BEARING SPACER             21.06

143747         SPRING LINK                 1.19 17H2105        SEAL GAUGE/DASH MEDIUM      0.82 1G7444         PIN AXLE PINION BANJO      19.74

144580         GEAR REVERSE 21T 1500      30.93 17H2498        1/4 LIGHT PIVOT TOP RH      5.97 1G7445         WASHER THRUST PINION        1.26

144595         LAYSHAFT GEARBOX 1500      17.05 17H2499        1/4 LIGHT PIVOT TOP LH      5.97 1G7448         NUT RIGHT HAND THREAD       8.64

144686         CORE PLUG 1.1/4 CUP         0.85 17H2500        SCREW 1/4 LIGHT             0.45 1G7465         DIFF GASKET BANJO           0.65

144687         CORE PLUG 1" CUP            0.43 17H2509        1/4 LIGHT PIVOT TOP RH      4.94 1G7582         NUT LEFT HAND THREAD        9.85

144688         CORE PLUG 1.1/2 CUP         1.25 17H2510        1/4 LIGHT PIVOT TOP LH      4.94 1G7584         LOCKTAB REAR AXLE           0.94

144938         FLEXIBLE HOSE               1.28 17H2513        BRACKET 1/4 LIGHT HANDLE   23.62 1G8775         TUBE SPACER                 1.66

144961         PROPSHAFT BOLT              0.93 17H2517        GLASS 1/4 LIGHT            16.74 1G8781         STEADY BUFFER               0.79

144962         ROCKER SHAFT 1500          21.15 17H2544        AIR FILTER O RING MGB       0.94 1G8782         PLATE STEADY BUFFER         3.47

144962K        ROCKERSHAFT ASSY - 1500    53.93 17H2545        AIR FILTER BACKPLATE       13.78 1G9198         PLATE LOCKING               2.08

Surcharge on 144962K          11.75 17H3839        BOLT STEERING UJ            1.30 1G9384         PIN STEADY ROD MGB         15.83

144965         EXHAUST VALVE 1500          3.78 17H5431        WIPER MOTOR MOUNTING        4.17 1H1321         SEAT VALVE SPRING           0.73

146176         SCREW CLUTCH COVER 1500     0.35 17H6565        BUSH LOWER FELT             2.60 1H3087         CIRCLIP GEARLEVER           4.32

148353         CORE PLUG 2" CUP            0.58 17H7108        CONNECTOR 4 WAY            19.87 1H3275         OIL SEAL GEARBOX REAR       5.24

149011         SWITCH WIPER 1 SPEED       13.11 17H7679        CALIPER BRIDGE SEAL         0.63 1H3305         LAYSHAFT GEARBOX >1965     20.62

14A366         BONNET SAFTEY CATCH        13.98 17H7960        PISTON BRAKE CALIPER        9.82 1H3369         GEAR SPEEDO DRIVE          13.78

14A366SS       SAFTEY HOOK S/S            10.72 17H7969        STEADY SPRING               0.54 1H756          SPRING OIL PRESSURE         0.83

14A4684        BONNET HINGE               26.32 17H7971        STEADY WASHER               0.75 1H756K         OIL RELEIF VALVE KIT        4.16

14A4882        TAPPING PLATE DOOR HINGE    1.23 17H7985        PUSHROD MASTER CYLINDER     9.24 1K800          VALVE COTTER                3.68

14A5542        CLIP BONNET BADGE           0.25 17H7993        STEADY PIN                  0.55 201350         FLYWHEEL RING GEAR 1500    20.99

14A6536        TURN BUTTON HOOD            0.89 17H7994        PULL OFF SPRING RH          2.35 211126         TIMING COVER GASKET 1500    2.37

14A6537        EYELET TURNBUTTON           0.18 17H7995        PULL OFF SPRING LH          1.88 212935         HEATER PIPE 1500           11.23

14A6538        BACKPLATE TURN BUTTON       0.25 17H819         BLOWER CASING >1972        57.53 215350         FRONT PLATE GASKET 1500     0.71

14A6745        BRACKET CHECK STRAP         1.75 17H8769        WIPER WHEELBOX NUT          1.12 217789         CRANKSHAFT PULLEY 1500     74.91

14A7074        BONNET MOULDING            51.72 17H9438E       BRAKE CALIPER LH           39.86 21A137         SPRING SEAT                19.36

14A7552        NUMBER PLATE BACKING        7.07 Surcharge on 17H9438E         11.75 21A137FK       FITTING KIT 21A137          1.88

14A7552SS      NUMBER PLATE BACKING S/S    8.27 17H9438E*      BRAKE CALIPER RECON LH     51.61 21A667         LOCATOR A.R.B 5/8 - NLA     0.00

14A764         BRACKET CHECK STRAP         1.10 17H9439E       BRAKE CALIPER RH           39.86 21A668         LOCACTOR A.R.B 5/8 - NLA    0.00

14B1730        HOOD RETAINER               4.64 Surcharge on 17H9439E         11.75 21B251K        DUST TUBE KIT               4.00

14B1981        DOMED NUT TAILGATE STAY     1.29 17H9439E*      BRAKE CALIPER RECON RH     51.61 21H6060        BREATHER REAR AXLE          1.97

14B2685        NUT DOMED 5/16              1.00 17H9603        CLIP PIPE                   0.54 21H6655        JOINT ANTI ROLL BAR        24.13

14B630         GROMMET M/CYL ACCESS        3.88 18G8587        SEAL KIT (GMC170)          15.87 21K8564        ADAPTOR CLUTCH CYLINDER     7.06

14G2444        BONNET LOCKING PIN          3.37 18G8714        COWL STRG COLUMN LHD       18.51 22A465         GEARBOX BEARING            14.36

14G3499        ELBOW DEMISTER HEATER       6.07 18G8736        CARPET CLIP (SPIKE)         0.09 22A469         SELECTOR FORK              22.44

14G9467        GLOVEBOX BUFFER B76>        1.18 18G8761        SILL BADGE MIDGET          14.88 22A481         GEARBOX GASKET              0.59

150328         BAULK RING 1500             9.92 18G8766        BADGE MGBGT TO 1970        11.99 22A84          PLUNGER ANTI RATTLE         1.20

150844         RUBBER PAD WIPER MOTOR      3.50 18G9080        SEAL KIT BRAKE SERVO       52.64 22B269         NUT 3RD MOTION SHAFT        4.28

153300         HOSE FLEXIBLE               2.91 1A1559         FLYWHEEL BUSH               1.74 22B270         LOCKWASHER                  2.94

154149         HEATER HOSE 1500            3.13 1A2156         WASHER ROCKER COVER         0.53 22B280         LAYSHAFT GEARBOX 1967>     19.58

154211         T PIECE BREATHER 1500       4.52 1A2156CP       WASHER ROCKER COVER CHR     1.01 22B284         FORK SELECTOR 1ST/2ND      40.55

154220         BREATHER HOSE/T PIECE       1.48 1A4742         WASHER FRONT HUB            0.69 22B285         FORK SELECTOR 3RD+4TH      21.64

154934         ADAPTOR                     0.87 1B2802         BATTEY CABLE +EARTH        10.28 22B319         GASKET SIDE COVER           0.55

154935         BREATHER HOSE>CARB          9.31 1B2925         SPACER ROCKER COVER         0.85 22B371         GASKET TAILSHAFT            0.83

155169         PISTON SET 1500CC STD     101.52 1B2925CP       SPACER ROCKER COVER CHROM   0.98 22B372         GASKET REMOTE               0.45

155169/20      PISTON SET 1500CC +20     101.52 1B3664         WASHER FIBRE SPACER         0.19 22B385         GASKET FRONT COVER          0.62

155169/30      PISTON SET 1500CC +30     101.52 1B4526         ARB BUSH 5/8                0.75 22B404         GASKET REMOTE               1.06

155169/40      PISTON SET 1500CC +40     101.52 1B4526Q        ARB BUSH 5/8 POLY           4.88 22B419         GEARLEVER 1967>1976        51.41

155169/60      PISTON SET 1500CC +60     101.52 1B8347         BUSH GEARBOX STEADY         0.83 22B515         NUT 3RD MOTION SHAFT        7.81

155357         CRANKSHAFT BOLT 1500       11.41 1G2295         ROCKER SHAFT BUSH           1.49 22B525         SCREW G/LEVER RETAINING     1.26

155755         FLANGE REAR 1500            1.28 1G2418         WASHER MANIFOLD             1.25 22B557         LAYGEAR 1967>              97.97

Page  2



Part number Description Retail price Part number Description Retail price Part number Description Retail price

22B65          PUSHROD SLAVE CYLINDER      2.28 27H3590        INTERIOR LAMP LENS          7.91 2A7058         LINK HANDBRAKE CABLE        3.97

22B66          BEARING CLIP CLUTCH         1.26 27H4300        SEAL SCREEN>1/4 LIGHT       3.21 2A7062         THRUST WASHER               2.91

22B696         THRUST WASHER 0.120/0.121    8.82 27H4353        BRIDGE BOLT CALIPER         1.62 2A7089         STUD STEEL WHEEL            1.95

22G110         GEARKNOB >1970              8.74 27H6428        WIPER WHEELBOX SEAL         0.41 2A7103         NUT RH THREAD               4.36

22G1100        GEARBOX LAYGEAR           136.22 27H6478        PULL OFF SPRING ADJUSTER    1.34 2A7271         SHIM 0.010                  0.82

22G1114        GEAR REVERSE               45.77 27H6479        PULL OFF SPRING             2.84 2A7291         MOUNTING PLATE H/BRAKE      5.02

22G1119        GEAR 1ST OUTER RING        59.43 27H7645        VACUUM UNIT 1275           31.82 2A7306         TUBE AXLE STRAP S&M         0.99

22G1120        GEAR 2ND SPEED             96.94 27H7759        COVER BREATHER VALVE        2.28 2A7308         HANDBRAKE CABLE >1976      12.14

22G1121        GEAR 3RD SPEED            120.45 28G118         CHASSIS FRAME 61-74       341.49 2A759          LOCKTAB CAMSHAFT            0.49

22G1406        FORK SELEC 1ST/2ND 1500    68.89 2A113          BLANKING PLATE GASKET       0.41 2A8055         HUB CAP AUSTIN HEALEY      24.87

22G1420        GEARBOX GASKET              0.45 2A128          PILLAR ADJUST LINK          4.97 2A84           CAMSHAFT THRUST PLATE       6.83

22G1424        GEARLEVER BUSH              6.39 2A13           CAM FOLLOWER                1.72 2A879          VALVE STEM OIL SEAL         0.15

22G149         NEEDLE ROLLER               0.48 2A14           PUSH ROD ENGINE             5.91 2A9119         LAMP NUMBER PLATE          27.95

22G1641        GEAR 1ST SPEED 1500        63.77 2A150          NUT ROCKER COVER            1.82 2H2065         WIRING GROMMET (1.5/8)      1.61

22G1643        GEAR 3RD SPEED 1500        36.64 2A150CP        NUT ROCKER COVER CHROME     2.46 2H3406         BULLET CONNECTOR SINGLE     0.21

22G165         GEARBOX GASKET              0.49 2A2069         SEAL FOAM TANK/FLOOR        0.95 2H4905         TIMING CHAIN DUPLEX         4.82

22G1752        GEAR SPEEDO DRIVE           2.95 2A258          LOCATING SCREW R/SHAFT      1.13 2H8445         CARPET CLIP PLATE           0.19

22G1816        GEAR 2ND SPEED 1500        52.64 2A265          BLANKING PLATE              2.76 2H9215         GRIP - BONNET PROP RUBBER   1.22

22G1818        LAYGEAR G/BOX 1500 EARLY  104.27 2A269          UNION OIL PRESSURE          3.78 2K2545         WASHER DOUBLE COIL          0.25

22G1860        GEARKNOB 1970>             10.14 2A3006         CLUTCH FORK BUSH            0.99 2K4936         LEATHER WASHER              0.16

22G1911        GEARBOX GASKET              0.82 2A3023         THRUST WASHER FRONT         5.83 2K5291         WASHER FELT                 0.24

22G1944        GEARBOX O RING              0.82 2A3024         THRUST WASHER REAR          5.83 2K5377         LOCK TAB STEERING ARM       1.32

22G199         GEARBOX DUST COVER          3.41 2A3025         THRUST WASHER REAR          5.83 2K5622         CLEVIS PIN SLAVE CYLINDER    0.78

22G2013        PINION 21 TEETH            20.87 2A3026         THRUST WASHER REAR          5.83 2K5820         WASHER FELT                 0.29

22G2015        PINION 22 TEETH            20.37 2A3061         GEARBOX OIL SEAL REAR       4.89 2K5830         PLUG DRAIN + FILLER         5.44

22G2028        GEARBOX OIL SEAL            2.39 2A3076         GEARBOX DUST COVER          1.74 2K5943         BEARING DIFF CARRIER       18.42

22G2033        BAULK RING A SERIES         6.99 2A3245         GEARBOX BEARING             9.80 2K6167         CABLE ENGINE EARTH          5.24

22G2115        PLUG DRAIN SUMP/GEARBOX     1.65 2A3284         SELECTOR FORK              17.68 2K6640         STRAP CABLE (ALUMINIUM)     1.90

22G2277        GEARLEVER PIN SHORT         2.83 2A3286         GEARBOX GASKET              0.69 2K6677         NUT 1ST/3RD MOTION          0.41

22G2353        GEARBOX OIL SEAL            2.68 2A3289         BOLT RELEASE ARM            2.55 2K6930         CLEVIS PIN                  0.75

22G278         SPRING RING                 0.94 2A3325         GEARBOX REAR BUSH           6.69 2K7778         SHIM 0.004                  0.82

22G317         SPRING DENTENT              0.49 2A3341         GASKET GEARBOX              1.25 2K7779         SHIM 0.002                  0.79

22G673         GEARBOX LAYSHAFT           14.68 2A3344         GASKET GEARBOX              0.45 2K8160         CORE PLUG 1.5/16 DIA        0.58

22H1028        BAULK RING                  9.99 2A3345         GASKET GEARBOX              0.43 2K8169         CORE PLUG 1.5/8 DISHED      0.73

22H1034        THRUST WASHER 2ND GEAR      6.76 2A3371         GEAR SPEEDO DRIVE           7.48 2K8686         NUT CLUTCH HOSE             0.74

22H1107        BOLT PROPSHAFT              1.27 2A3390         SPRING GEARLEVER            0.74 2K8737         GEARBOX SHIM 0.004          1.00

22H1283E       OVERDRIVE UNIT C/BUMPER   298.37 2A3467         BUSH GEARLEVER              2.68 2K8738         GEARBOX SHIM 0.006          0.85

Surcharge on 22H1283E        117.50 2A4003         WASHER HUB BEARING          1.95 2K8739         GEARBOX SMIM 0.010          0.95

22H1283E*      OVERDRIVE UNIT C/BUMPER   415.87 2A4005         UPPER TRUNNION             19.56 310221         FUEL PIPE CARB/CARB 1500    8.72

22H1301        LAYGEAR GEARBOX 3SYNC     141.70 2A4007         KINGPIN SHIM MIDGET         0.48 311702         BLADE FAN 1500             28.79

22H1416        FLYWHEEL BUSH 5BRG          2.62 2A4020         FULCRUM PIN LOWER           8.99 346140         CATCH ARMREST               0.94

22H15          GEARLEVER BUSH              3.24 2A4024         FULCRUM PIN WASHER          1.80 34G2065        BATTERY CLAMP 12VOLT        3.53

22H152         GEARLEVER >1967            62.13 2A4028         TOP FULCRUM PIN             2.60 34G2065K       BATTERY FITTING KIT 12V     6.92

22H168         GASKET REMOTE               0.74 2A4205         CORK SEAL SMALL             0.43 34G252         BADGE BOOT PLASTIC          8.84

22H1693        CLUTCH ARM GAITOR          12.97 2A4206         CORK SEAL LARGE             0.43 352985         BADGE FIXING SMALL          0.13

22H230         GEAR 2ND SPEED             47.00 2A5176Q        SHACKLE BUSH POLY           3.15 35960          CAMSHAFT GEAR 1500         23.79

22H249         BAULK RING 2ND GEAR MGB    40.22 2A5420         MOUNTING GEARBOX            2.90 37948          SHIM SYNCRO 1500            0.34

22H308         GEAR REVERSE 67> MGB      106.09 2A5462         SUSPENSION BRACKET RH >74  13.23 37H1901        GASKET OVERDRIVE            0.99

22H466         THRUST WASHER               5.92 2A5463         SUSPENSION BRACKET LH >74  13.23 37H1925        PLUG RELIEF VALVE O/DRIVE    2.73

22H471         BEARING LAYGEAR >1967       7.92 2A5478         CENTRE CROSS MEMBER        29.61 37H1934RP      SOLINOID REPAIR KIT        39.55

22H477         SPRING RING                 0.45 2A5550         INNER TOE BOARD RH          7.76 37H1941        GASKET SOLENOID PLATE       0.26

22H54          LAYGEAR 3SYNC             141.70 2A5551         INNER TOE BOARD LH          7.76 37H1955        BEARING SPEEDO DRIVE       24.85

22H774         BEARING 1ST/3RD MOTION      4.83 2A5572         PEDAL BOX GASKET            1.23 37H1957        LOCK PLATE SPEEDO PINION    5.55

22H798         LOCKTAB 1ST MOTION          2.09 2A5574         SPRING PEDAL RETURN         1.20 37H2736        WIPER GEAR 120%            21.40

22H83          GEAR REVERSE 3SYNC         16.92 2A5591         BRACKET RADIATOR RH         6.57 37H2787        HEATER FAN MGB              7.43

22H903         GASKET PINION HOUSING       1.47 2A5592         BRACKET RADIATOR LH         6.57 37H2975        BRACKET 1/4 LIGHT HANDLE    7.50

22H906         GEAR 1ST SPEED OUTER       90.24 2A5615         CLUTCH PIPE 1098 MIDGET     9.22 37H3045        WIPER GEAR 105%            13.67

233220         COPPER WASHER SMALL         0.18 2A5626         WHEEL BRACE                 9.56 37H3048        WIPER GEAR 115%            22.83

24B4057        HANDLE SEAT RECLINING      18.33 2A5635         PIPE OIL GAUGE              8.19 37H3462        VALVE OIL PRESSURE O/D     48.76

24G1052K       NIPPLE ASSEMBLY             1.52 2A660          LOCKTAB CON ROD - 1098      0.71 37H3463        SPEEDO PINION >1974        17.72

24G1482K       TRUNNION KIT (CABLE)        1.87 2A7015         DIFFERENTIAL GEAR          14.48 37H3464        GEAR SPEEDO DRIVE          25.09

24G629         PAD RUBBER SPACER           0.54 2A7016         PIN DIFFERENTIAL           13.88 37H3539        CONNECTOR DOOR HANDLE       1.76

24K6809        SEAT TILT KNOB              2.56 2A7057         BALANCE LEVER              19.16 37H3743        BATTERY CLAMP PACKING 12V   0.69

Page  3



Part number Description Retail price Part number Description Retail price Part number Description Retail price

37H4229M       VACUUM PIPE PLASTIC         1.65 51K4001        SHEAR BOLT STEERING LOCK    1.95 7H9866S        DURABLE DOT FASTNER 2PCE    0.46

37H4309        WIPER GEAR 125%            17.93 51K881         STUD R/SHAFT - SHORT        1.35 7H9868         FASTNER BASE                0.15

37H4583        HEATER MOTOR+FAN 1974>     33.66 51K885         ROCKER SHAFT STUD LONG      1.73 83H335         NUMBER PLATE LAMP BLACK    16.30

37H4679        GASKET LAMP/BODY 1969>      0.85 51K893         STUD R/SHAFT - LONG         1.27 88G215         WATER PUMP GASKET           0.40

37H4737        REAR LAMP LENS 1969>       13.49 520160         SWITCH WIPER PARK 14W      12.00 88G221         GASKET HEATER TAP           0.34

37H4737A       GASKET LAMP/LENS 1969>      1.36 539706         PINION BEARING INNER       23.10 88G274Q        TOP TRUNION BUSH POLY X2    4.31

37H4952        WIPER ARM (STAINLESS)      11.26 53K126         SCREW                       0.27 88G291         TAP RADIATOR DRAIN          4.94

37H4973        PROPSHAFT FLANGE REAR      17.31 53K1364        BOLT SHOCK ABSORBER         1.89 88G303         CAMSHAFT 5BRG - STD        66.92

37H5426        COVER NO PLATE LAMP         5.48 53K1368        BOLT SPRING SEAT            0.29 88G305         CRANKSHAFT PULLEY - 1275   47.99

37H5923        BOOT LAMP LENS              4.11 53K1370        BOLT STEERING ARM SHORT     1.16 88G308         CLIP HOSE 1/2 IN DIA        0.43

37H6193        HEATER MOTOR+FAN ASSY      66.45 53K1389        PINCH BOLT SHOCK ABS        0.47 88G321         HUB BEARING SPACER          5.73

37H6316        WIPER WHEEL BOX            26.37 53K165         SCREW SENDER UNIT           0.45 88G322         WHEEL NUT >1970             0.63

37H7148M       FUEL PIPE 1/4" METRE        4.72 53K320         LOCKNUT TRACK ROD END       0.90 88G396         GEARBOX LAYBEARING          4.04

37H7615M       FUEL HOSE 1/4" BORE         9.09 53K330         NUT FRONT HUB               1.94 88G400         LAYSHAFT GEARBOX >1967     11.46

37H7708        SWITCH STEERING LOCK       27.47 53K402         HEATER TAP STUD             0.74 88G421         GASKET PUMP>STRAINER        0.34

37H7913UR      HEATER MOTOR+FAN U/R       64.55 53K487         STUD MANIFOLD>HEAD          0.75 88G455         WINDSCREEN SEAL MIDGET     17.68

37H7914UR      HEATER MATRIX U/R          60.74 549420         BEARING DIFF OUTER         11.50 88G459         VALVE COLLET 1275           2.39

37H7994        SWITCH RHEOSTAT            48.89 54K205         SCREW SEAT ADJUSTER         0.35 88G484         SPACER WHEEL BEARING        7.09

37H8051        CLIP WITH HORN CONTACT      9.46 57H5155        RIM SIDELAMP                8.46 88G606         WHEEL SPINNER RH 8TPI OCT  17.35

37H8101        SWITCH INDICATOR R/B >76   66.96 57H5156        LENS SIDELAMP AMBER         7.05 88G606A        WHEEL SPINNER RH 8TPI MG   17.94

37H8759G       INDICATOR SEAL 1975>        1.02 57H5158        LENS SIDELAMP RH            6.70 88G607         WHEEL SPINNER LH 8TPI OCT  17.35

37H8818        HEATER MATRIX              71.69 57H5159        LENS SIDELAMP LH            6.70 88G607A        WHEEL SPINNER LH 8TPI MG   17.94

37H8845        SPEEDO PINION 1974>        17.64 57H5296        HEADLAMP CHROME RIM        12.38 8G2198         BEARING SET BIG END STD    13.22

38G399LF       CYLINDER HEAD - 1275      264.38 57H5355        RETAINING RIM >1969        11.52 8G2198/10      BEARING SET BIG END 010    13.22

Surcharge on 38G399LF        117.50 57H5356        GASKET LAMP/LENS >1969      0.87 8G2198/20      BEARING SET BIG END 020    13.22

3H2127         TIMING CHAIN SIMPLEX        3.40 57H5358        GASKET LAMP/BODY >1969      1.03 8G2198/30      BEARING SET BIG END 030    13.22

3H2428         BLEED NIPPLE                0.96 57H5368        NUMBER PLATE LAMP SEAL      2.90 8G2198/40      BEARING SET BIG END 040    14.28

3H550          COPPER WASHER LARGE         0.45 57H5572        SIDELAMP SEAL >1974         0.86 8G2198/60      BEARING SET BIG END 060    16.50

3H576          DRAIN TAP - ENGINE BLOCK   14.70 58923          VALVE GUIDE 1500            1.39 8G2389         BEARING SET MAINS STD      14.70

42425          TENSIONER TIMING CHAIN      4.41 594990         BADGE FIXING - LARGE        0.15 8G2389/10      BEARING SET MAINS +10      14.70

44E5284        SUNVISOR GREY/BLK RH 76>   34.25 5L62           GROMMET 1" X 1/4            0.69 8G2389/20      BEARING SET MAINS +20      14.70

44E5285        SUNVISOR GREY/BLK LH 76>   34.25 600400         BLANKING GROMMET (1.1/2)    1.62 8G2389/30      BEARING SET MAINS +30      14.70

4B3479         HANDLE DOOR PULL           12.78 601721         NUMBER PLATE LAMP LENS      3.61 8G2389/40      BEARING SET MAINS +40      16.39

4G1851         GROMMET PROPSHAFT           0.98 601907         SERVO AIR VALVE/FILTER     18.89 8G2389/60      BEARING SET MAINS +60      16.39

4G3035         PLATE BONNET LOCK          37.40 606030         VALVE NON RETURN SERVO     15.22 8G2391         BEARING SET MAINS STD      15.33

4G3676         CUP BONNET LOCK             3.10 606253         FUSEBOX (2 FUSE)            5.92 8G2391/10      BEARING SET MAINS 010      15.33

4G4920         GROMMET OIL FILLER/SLAVE    2.29 606733         BLEED NIPPLE                1.65 8G2391/20      BEARING SET MAINS 020      15.33

4G6957         GROMMET FLOOR PAN           0.90 610624         FASTNER DURABLE DOT         0.25 8G2391/30      BEARING SET MAINS 030      15.33

500464         COPPER WASHER 3/8           0.75 67H5010        STARTER DRIVE 9 TEETH      15.03 8G2391/40      BEARING SET MAINS 040      17.55

500929Z        HEADLAMP RIM - MIDGET      11.40 6K35           CLIP PIPE TO FRAME          0.34 8G2391/60      BEARING SET MAINS 060      17.98

503791         BEARING 3RD MOTION REAR    16.86 6K431          WASHER COPPER               0.31 8G2404         NEEDLE ROLLER 1ST/3RD       0.58

506118         WASHER RELIEF VALVE O/D     0.92 6K464          WASHER COPPER 3/8           0.33 8G2441         PISTON SET 1098CC STD     122.55

508170         BRUSH SET - GEU714E         6.72 6K499          PLUG DRAIN+FILLER           1.86 8G2441/20      PISTON SET 1098CC +20     122.55

510618         NUT FLANGE/MAINSHAFT        2.90 6K529          BEARING GEARBOX REAR STD   15.16 8G2441/30      PISTON SET 1098CC +30     122.55

513118         BLEED SCREW WHEEL CYL       1.52 6K558          GEARBOX CIRCLIP - NLA       0.00 8G2441/40      PISTON SET 1098CC +40     122.55

513123         FILLER CAP                  3.70 6K628          SHIM CRANKSHAFT 1098        0.46 8G2441/60      PISTON SET 1098CC +60     122.55

513682A        DISTRIBUTOR O RING          0.48 6K629          NUT CAMSHAFT                2.60 8G2506         PISTON RING SET STD        32.78

513772         PULL OFF SPRING             2.90 6K690          WASHER FELT                 0.46 8G2506/20      PISTON RING SET +20        32.78

515218A        HEADLAMP RETAINING RIM      5.84 6K778          SHIM 1ST MOTION 0.002       0.71 8G2506/30      PISTON RING SET +30        32.78

515859         VACUUM DISTRIBUTOR 25D     47.60 6K779          SHIM 1ST MOTION 0.005       0.63 8G2506/40      PISTON RING SET +40        32.78

516304         SIDELAMP RIM >1974          6.05 6K780          SPRING RING                 1.10 8G2506/60      PISTON RING SET +60        32.78

516306         LENS AMBER SIDELAMP >1974    3.49 6K830          BEARING 1ST MOTION         14.05 8G2664         BEARING SET BIG END STD    14.28

516308         LENS WHITE SIDELAMP >1974    3.91 6K853          SPRING OIL VALVE            0.93 8G2664/10      BEARING SET BIG END +10    14.28

51K1029        FLYWHEEL BOLT               1.02 6K875          LOCK WASHER                 1.89 8G2664/20      BEARING SET BIG END +20    14.28

51K1178        LOCKNUT R/ARM               0.27 6K881          LOCKTAB CON ROD             0.79 8G2664/30      BEARING SET BIG END +30    14.28

51K1193        NUT CYLINDER HEAD           0.79 6K884          SPRING SYNCRO HUB 3SYN      0.63 8G2664/40      BEARING SET BIG END +40    15.86

51K1473        ROCKER SHAFT STUD SHORT     0.53 6K885          BEARING 1ST MOTION 3SYNC   17.93 8G2664/60      BEARING SET BIG END +60    17.45

51K1769        COTTER PIN KINGPIN          1.32 6K9012         STAR WASHER 5/16 DISH       0.28 8G3032         SHAFT 3RD MOTION O/D 67>  509.36

51K1809        BOLT FLYWHEEL 5BRG          0.98 6K907          SHIM 0.002                  0.68 8G4220         KING PIN KIT SINGLE        19.72

51K281         STUD CYLINDER HEAD LONG     2.61 6K908          SHIM 0.004                  0.94 8G549          TENSIONER/SEALING RING      1.36

51K282         STUD CYLINDER HEAD SHORT    2.20 7H1993         SEAL HEATER CASE            0.85 8G589          GREASE PLUG                 2.64

51K328         NUT HUB RETAINING           1.65 7H3863         FLANGE YOKE                15.66 8G621          USE 8G621Z / 8G621Q         0.00

51K330         USE 53K330                  0.00 7H3865         SLEEVE YOKE                30.54 8G621Q         BUSH SUSPENSION POLY X2     5.57

Page  4



Part number Description Retail price Part number Description Retail price Part number Description Retail price

8G725          CRANKSHAFT GEAR             8.74 AC012EX2       THRESHOLD PLATES SPRITE     9.87 AC304/EAR      WIRE WHEEL CONVER KIT     287.24

8G726          COVER DISTRIBUTOR          10.79 AC012X2        THRESHOLD PLATES MGB       15.97 AC375          BADGE BAR >1974 MIDGET     34.82

8G727          COVER COIL                  3.84 AC013          OVERSILL KIT MGB           90.35 AC376          BADGE BAR >1974 MGB        25.19

8G8258         SEAL KIT (GMC150)           6.37 AC014          FRONT SPOILER ST - MGB     34.50 AC377          BADGE BAR 1975> MGB        34.40

8G8424         SEAL KIT (GMC1007)          3.81 AC015          FRONT SPOILER LE - MGB     30.23 AC399A         SEAT KIT REAR LTH - BLK   334.68

8G8446         SEAL KIT (GSY110)           3.91 AC019A         WOODEN GEARKNOB SPRITE      7.50 AC400          BUMPER BRACKET KIT        110.51

8G8642         PISTON BRAKE CALIPER        5.99 AC020A         LEATHER GEARKNOB SPRITE     7.97 AC401          BUMPER CONVERSION KIT >69 583.04

8G8642SS       PISTON BRAKE CALIPER SS    10.70 AC021          KEYRING BLK/SIL (MG)        4.04 AC402          BUMPER CONVERSION KIT 70> 588.67

8G8674         SEAL KIT (GWC1103)          5.18 AC021A         KEYRING GREEN SPRITE LOGO   4.04 AC410          FLEXI UNDER WINGS MGB      40.29

8G8730         SEAL KIT (GMC1005)          4.61 AC021B         KEYRING RED SPRITE LOGO     4.04 AC411          CLUTCH TOOL 1275 MIDGET     4.57

8G8741         SEAL KIT (GWC1122)          3.17 AC022          KEYRING RED/CHR (MG)        4.04 AC412          CLUTCH TOOL 1500 MIDGET     4.62

8G8766         SEAL KIT (GMC112)          10.11 AC023          RACING WING MIRROR         15.16 AC413          CLUTCH TOOL 3BRG MGB        4.63

8G8797         SEAL KIT (GWC1102)          4.05 AC024          MOTALITA 14" WOOD FLAT    131.91 AC414          CLUTCH TOOL 5BRG MGB        4.58

90577490       CONNECTOR 3 WAY             5.99 AC024A         MOTALITA 13" WOOD FLAT    131.91 AC415          BATTERY BIN 6 VOLT MGB     29.13

97H2792        SWITCH H.R.W 1966>1972     11.40 AC024C         STEERING WHEEL 14" WOOD   107.30 AC416          BATTERY BIN 12 VOLT MGB    34.64

97H717         PEG HOOD                    0.47 AC025          MOTALITA 14" LTH FLAT     131.91 AC417          CHROME OIL DIPSTICK 18V    11.32

AAA1323        SEAL LOWER TRUNION          0.53 AC025A         MOTALITA 13" LTH FLAT     131.91 AC417A         CHROME OIL DIPSTICK 18V    12.43

AAA1324        SEAL SUPPORT TRUNION        0.56 AC025C         STEERING WHEEL 14" LTH     90.06 AC460          CANVAS CLEANER 500ML       11.79

AAA1326        WISHBONE ARM                7.48 AC026          MOTALITA 14" WOOD DISHED  131.91 AC461          VINYL CLEANER 500ML         7.84

AAA1330        WASHER WISHBONE BUSH        0.49 AC026A         MOTALITA 13" WOOD DISHED  131.91 AC462          REVIVER BLACK 500ML        17.34

AAA1390        THRUST WASHER TRUNION       0.55 AC027          MOTALITA 14" LTH DISHED   131.91 AC463          REVIVER BLACK 1LTR         29.53

AAA4039        BOLT PROPSHAFT              0.58 AC027A         MOTALITA 13" LTH DISHED   131.91 AC464          REVIVER BLUE 500ML         17.34

AAA4129        PEDAL BUSH                  1.94 AC035          FORELIFE RAD FLUID 5LTR    13.45 AC468          CANVAS PROOFER 500ML       11.79

AAA5024        BUMPSTOP ALLOY SPACER       3.64 AC036          WIRE WHEEL HUB PAIR REAR  127.96 AC469          CANVAS PROOFER 1LTR        19.62

AAA5130        CUP WASHER                  1.34 AC036NUT       HUB RETAING NUT             0.63 AC470          VINYL PROOFER 500ML         8.01

AAA628         OIL PIPE JUNCTION           7.09 AC041          WIRE WHEEL CONVERSION KIT 239.98 AC471          WINDOW POLISH 50ML          9.87

AAA629         BUSH SPRING EYE S&M         2.30 AC042          DASHPOT COVER HS2          10.32 AC472          WINDOW POLISH 100ML        14.59

AAA836         WASHER HEATER TAP           0.25 AC043          CARB DASHPOT COVER HS4     10.32 AC480          MAGNETRONIC 25D IGNITION   83.90

AAA982         COLLAR HUB OIL SEAL        24.63 AC061          ROSTYLE PAINT KIT MGB      31.10 AC481          MAGNETRONIC 45D IGNITION   84.53

AAU1161        HORN PUSH                  24.72 AC062          ROYSTLE PAINT KIT MIDGET   31.10 AC482          OPTRONIC 25/45D IGNITION  156.93

AAU1909        WIPER RACK TUBE            17.39 AC089A         WINDSTOP MESH TYPE MIDGET 160.83 AC483          FITTING KIT 25D OPTRONIC   13.82

AAU1949        LINK ARM REAR 1964>        10.85 AC090A         WINDSTOP MESH TYPE MGB    160.83 AC484          FITTING KIT 45D OPTRONIC   13.90

AAU2071        SERVO HOSE                  7.91 AC091          FRONT VALANCE - SEBRING    68.10 AC606          CAP BLACK TYRE TRACKS       8.33

AAU2233        VACUUM DISTRIBUTOR 45D     25.59 AC092          REAR VALANCE - SEBRING     53.15 AC607          CAP BLACK/RED HEAVY MESH    8.33

AAU2492        HANDBRAKE SWITCH           12.69 AC095          EXHAUST TRIM - MGB          4.85 AC608          CAP NAVY/WHITE HEAVY MESH   8.33

AAU3052        BEARING LAYGEAR >66         7.95 AC096          EXHAUST TRIM - MIDGET       4.85 AC609          CAP BLACK SUEDE PEAK BRG    8.33

AAU3469        PUSHROD MASTER CYLINDER     7.40 AC097          ELECTRIC WASHER KIT        14.73 AC610          CAP BLACK SUEDE PEAK RED    8.33

AAU3956A       FAN ALTERNATOR 18ACR        8.65 AC100C         BOSS KIT 1962>1969 MGB     36.73 AC611          CAP BLACK CHEQUERED FLAG    8.33

AAU4824        WARING LAMP GREEN           3.51 AC102C         BOSS KIT 1970>1976 MGB     30.59 AC612          CAP BLACK SPRAY WASHED      8.33

AAU5510        REVERSE LAMP ASSEMBLY      11.44 AC103C         BOSS KIT 1977> MGB         30.59 AC613          CAP BEIGE GOLF              8.33

AAU7991        WIPER ARM 1976>            11.26 AC150          CAR COVER OUTDOOR MGB+MID  76.36 AC615          CAP BLACK/GOLD              8.33

AAU8099        CAP OVERDRIVE SWITCH        5.82 AC151          CAR COVER INDOOR MGB+MID   34.45 AC709          SEW ON PATCH MG SMALL       2.47

AB604023       SCREW P/HEAD NO4 X 1/4      0.21 AC203          WHEEL TRIM SET (13")       70.45 AC710          SEW ON PATCH MG LARGE       5.89

AB606021       SCREW P/HEAD NO6 X 1/4      0.16 AC204          FRONT SPOILER MIDGET       45.27 ACA5138        LOCATING RUBBER             0.79

AB610051       SCREW P/HEAD NO10 X 5/8     0.16 AC205          OVERSILL KIT >1974        103.31 ACA5138Q       LOCATING RUBBER POLY        5.42

ABF3           BRAKE FLUILD DOT5 500ML    16.70 AC206          OVERSILL KIT 1975>        103.31 ACA5139        LOCATING PLATE              2.54

ABF4           BRAKE FLUID DOT5 1LTR      29.20 AC207          MUDFLAPS SPRITE LOGO        8.81 ACA5374        WASHER CUP                  0.42

ABF6           BRAKE FUILD DOT4 1LTR      11.10 AC208          MUDFLAPS MIDGET LOGO        7.33 ACA5420        HOSE OIL GAUGE ENGINE       6.22

AC001CAP       PASTIC CAP 60MM             3.16 AC209          K&N AIR FILTER AHS1275    124.48 ACA5456        HEATER TAP BASE             2.91

AC001CAPM      METAL CAP 59MM              6.49 AC212          K+N AIR FILTER 1.1/4       40.91 ACA8014        GASKET CARB>FILTER HS2      0.35

AC002A         ALLOY WHEEL 13" FLINT      55.67 AC212A         CHROME AIR FILTER 1.1/4    11.75 ACA9673        BATTERY TRAY                8.99

AC003          WHEEL TRIM SET (14")       53.86 AC213          K+N AIR FILTER HS4         41.09 ACA9872        PAD EXPANSION TANK          3.35

AC006          MUDFLAPS MGB LOGO - PAIR    7.41 AC213A         CHROME AIR FILTER HS4      11.75 ACB5255        BOLT PIVOT>CROSSMEMBER      0.54

AC007          MUDFLAPS GT LOGO - PAIR     7.98 AC213C         K&N AIR FILTER 1500CC      43.44 ACB8474        GROMMET CABLE               1.34

AC008          K+N AIR FILTER KIT MGB     88.42 AC214          OIL COOLER HOSE KIT >1966   34.67 ACB8754        CLUTCH PIPE >1976 LHD      12.69

AC008A         K+N BREATHER FILTER        17.40 AC215          OIL COOLER HOSE KIT >1974   34.67 ACB9641        ADAPTOR CLUTCH CYLINDER    10.61

AC009ASS       BOOT RACK S/S - MIDGET    139.34 AC216          OIL COOLER HOSE KIT 1975>   58.96 ACC5062K       PIN ASSEMBLY ACCELERATOR    1.49

AC009SS        BOOT RACK S/S - MGB       160.61 AC218          SUSPENSION KIT FRONT      453.17 ACG5001        SPRING PLATE BANJO AXLE     2.23

AC010          BOOT RACK - CLAMP ON       57.13 AC219          SPAX SUSPENSION KIT REAR  193.75 ACG5002        SPRING PAD                  1.13

AC011          KENLOW FAN >1976 - MGB    127.39 AC220          SPAX SUSPENSION KIT REAR  193.75 ACG5002Q       SPRING PAD POLY             6.40

AC011A         KENLOW FAN KIT MIDGET     107.07 AC232          MIRROR 1/4 LIGHT           20.33 ACG6010E       STEERING RACK 1958>1964    55.58

AC011C         KENLOW FAN 1976> - MGB    116.54 AC233          HEATER VALVE KIT 1500      31.73 Surcharge on ACG6010E         47.00

AC012DX2       THRESHOLD PLATES MIDGET     8.88 AC304/BANJO    CONVERSION KIT BANJO AXLE 256.37 ACH5031        ELBOW BOTTOM HOSE          14.11

Page  5



Part number Description Retail price Part number Description Retail price Part number Description Retail price

ACH5101        LEVER COMPENSATOR OUTER     6.29 AHA5514        FINISHER GRILLE UPPER      20.47 AHA7029E       WISHBONE PAN               31.84

ACH5104        NUT HANBRAKE ADJUSTER       2.49 AHA5515        FINISHER GRILLE LOWER      20.07 Surcharge on AHA7029E         23.50

ACH5854        CLIP FUEL HOSE 5/8          0.80 AHA5518        BONNET BADGE WINGED        14.06 AHA7029E*      WISHBONE PAN               55.34

ACH6001        NUT STEERING WHEEL          2.90 AHA5521        BUMPER MOUNTING RH         15.85 AHA7042        CHANNEL WINDOW GLASS       11.81

ACH8508        SPRING HANDBRAKE            0.63 AHA5522        BUMPER MOUNTING LH         15.85 AHA7061        WINDSCREEN ROD >1969        4.64

ACH8529        FERRULE CABLE               2.90 AHA5543        CUP LOCK LOCATING           9.29 AHA7092        SEAL SCREEN>PILLAR          3.57

ACH8650        PIPE STRAP                  1.74 AHA5546        FRONT WING LH 61-69       314.65 AHA7172        SHOCK ABSORBER BKT RH       7.59

ACH9041        ADAPTOR VACUUM PIPE         1.45 AHA5549        FRONT END ASSEMBLY >1974  181.28 AHA7173        SHOCK ABSORBER BKT LH       7.59

ACH9373        BRAKE DRUM PLUG (3/4)       0.94 AHA5617        STRICKER SAFTEY CATCH       3.49 AHA7174        LEAF SPRING MOUNTING       10.66

ACID           BATTERY ACID 1KG BOTTLE     2.90 AHA5624        BRACKET RAD MOUNT RH        7.41 AHA7174FK      FITTING KIT AHA7174         1.50

ACU1983        SWITCH FOGLIGHT            18.95 AHA5626        BRACKET RAD MOUNT LH        7.41 AHA7178        DISTANCE WASHER METAL       0.21

AD606043       SCREW CSK NO.6 CHROME       0.15 AHA5628        MAIN BEAM ASSY 61-74 RH    40.67 AHA7179        DISTANCE WASHER PLASTIC     0.21

ADA2493        GROMMET FOOTWELL SIDE       0.22 AHA5630        MAIN BEAM ASSY 61-74 LH    40.67 AHA7180        LEAF SPRING EYE BOLT        1.32

ADA803         BUFFER GRILL TOP            1.35 AHA5653        CABLE BONNET 1975>          5.82 AHA7182Q       SHACKLE BUSH POLY           3.30

ADB509         CLIP SPIRE BADGE            0.16 AHA5660        HUB CAP MIDGET             17.13 AHA7201        LEAF SPRING BRACKET        14.68

ADB709         BEZEL WINDER HANDLE         5.78 AHA5663        FILLER PIPE                12.26 AHA7201FK      FITTING KIT AHA7201         1.90

ADH3809        CLIP                        0.59 AHA5673        REAR BUMPER 1961>1969     131.20 AHA7202        MAIN FLOOR ASSEMBLY       144.72

ADH5481        HANDLE WINDER CHROME       10.46 AHA5675        SPRING BAR REAR >1969       9.31 AHA7203        REAR BULKHEAD ASSY 66>    159.82

ADP210         INLET MANIFOLD PLUG         2.42 AHA5677        BUMPER IRON RH REAR >1969    6.64 AHA7210        REAR B/HEAD SPRING REIF     4.08

ADP212         PLUG MANIFOLD 1500          2.86 AHA5678        BUMPER IRON LH REAR >1969    6.64 AHA7229        B POST ASSY RH             19.40

ADU1021        SWITCH INDICATOR 78>       44.94 AHA5679        FINISHER BUMPER BRACKET     6.70 AHA7230        B POST ASSY LH             19.40

ADU1796        CLUTCH PIPE 1978> MIDGET   17.55 AHA5683        BOOT BADGE SCRIPT MIDGET    7.05 AHA7240        REINF W/ARCH-L/FLR RH      45.31

ADU4235        CLIP TRIM C POST            0.39 AHA5686        OVERIDER 1961>1969         29.27 AHA7241        REINF W/ARCH-L/FLR LH      45.31

ADU4787        SWITCH FOG LIGHT 76>       23.29 AHA5695        FRONT BUMPER 1961>1969     97.65 AHA7350        HEADER RAIL RETAINER        5.52

AEA301         FAN BLADE                  17.19 AHA5696        SPRING BAR 1961>1969       31.10 AHA7373        WHEEL SPINNER RH 2 EARED   17.61

AEA311         VALVE SPRING OUTER 1098     1.50 AHA5699        BOOT BADGE SCRIPT SPRITE   13.18 AHA7373B       WHEEL SPINNER RH MG LOGO   17.61

AEA312         BOLT CRANK PULLEY           7.58 AHA5700        STUD PLATE                  1.34 AHA7374        WHEEL SPINNER LH 2 EARED   17.61

AEA400         EXHAUST VALVE 1098          3.85 AHA5702        STUD PLATE                  1.32 AHA7374B       WHEEL SPINNER LH MG LOGO   17.61

AEA401         VALVE SPRING INNER 1098     0.82 AHA5715        WHEEL ARCH OUTER RH        15.98 AHA7381        FUEL PIPE TANK/PUMP        16.98

AEA586         SPACER BLOCK HEATSHIELD    19.66 AHA5716        WHEEL ARCH OUTER LH        15.98 AHA7383        FUEL PIPE PUMP/CARB        19.42

AEA635         CORE PLUG                   0.68 AHA5735        W/ARCH OUTER PANEL RH      69.51 AHA7393        FRONT WING RH 61-69       314.65

AEC2083        GASKET CARB>MANIFOLD        0.46 AHA5736        W/ARCH OUTER PANEL LH      69.51 AHA7428        DOOR HINGE - MIDGET        34.43

AEC339         GASKET CHAIN TENSIONER      0.18 AHA5741        SPARE WHEEL MTG BRACKET     7.30 AHA7474        PIN HANDLE 1/4 LIGHT        0.59

AEC340         LOCKTAB TENSIONER           0.43 AHA5765        BUMPER BRACKET >1969        8.37 AHA7482        GLASS 1/4 LIGHT RH         50.23

AEC876         CORE PLUG 1.5/16 CUP        1.52 AHA5791        NUMBER PLATE BACKING        5.55 AHA7483        GLASS 1/4 LIGHT LH         50.23

AEG147         NUT CONROD BOLT             1.34 AHA5791SS      NUMBER PLATE BACKING S/S    8.75 AHA7544        1/4 LIGHT PIVOT SPRING      0.85

AEG148E        CAMSHAFT 1098 - RECON      32.79 AHA5804        BUFFER NUMBER PLATE         0.86 AHA7634        SEAL DROPGLASS RH           3.70

Surcharge on AEG148E          23.50 AHA5807        BOOT LATCH                  6.74 AHA7635        SEAL DROPGLASS LH           3.70

AEG167         ADJUSTING ROCKER ARM        0.74 AHA5810        BOOT STRIKER PLATE         11.01 AHA7640        BONNET PROP >1971          12.27

AEG3105        SPRING GEARLEVER           13.24 AHA5811        BOOT LID PROP              10.08 AHA7645/6      HOOD FRAME 1098           169.26

AEG3122        WASHER COPPER               0.74 AHA5818        MOULDING REAR WING         18.48 AHA7686        USE AHA7686K                0.00

AEG3123        SPRING PLUNGER GEARLEVER    0.39 AHA5822        MOULDING A POST             8.82 AHA7687        USE AHA7686K                0.00

AEG314         PUSH ROD ENGINE             3.70 AHA5823        MOULDING DOOR RH           16.78 AHA7698        SEAL SCREEN/BODY            9.87

AEG327         VALVE STEM OIL SEAL         0.54 AHA5824        MOULDING DOOR LH           16.78 AHA7701/2      TONNEAU RAILS              27.66

AEG523E        CAMSHAFT 1275 - RECON      58.75 AHA5825        MOULDING FRONT WING        16.80 AHA7769        BOLT J BATTERY CLAMP        1.25

Surcharge on AEG523E          17.63 AHA5834        SUPPORT BOOT STRICKER      12.14 AHA7775        RIVET INNER UPPER           0.54

AEG523E*       CAMSHAFT 1275 RECON        76.38 AHA5893        STEERING COLUMN BUSH        2.07 AHA7838        CLIP DROPGLASS INNER        0.34

AEG554         BACK PLATE GASKET           0.98 AHA6207        BUFFER BOOT LID             3.70 AHA7878        SEAT WEBBING EARLY         10.79

AEH592         CORE PLUG 1-5/8 CUP         0.60 AHA6213        BUFFER BOOT LID             1.95 AHA7879        SHOCK ABS MOUNT RH 64>     18.35

AEU1238        PULLEY ALTERNATOR           7.79 AHA6255        LINK PEDAL LEVER            4.08 AHA7880        SHOCK ABS MOUNT LH 64>     18.35

AFH6532        HANDLE 1/4 LIGHT RH        19.27 AHA6257        STUD PLATE                  2.16 AHA7883K       SEAT RUNNER SET >1971      12.23

AFH6533        HANDLE 1/4 LIGHT LH        19.27 AHA6280        CABLE STARTER>SOL >1967    14.73 AHA7954        SHROUD TOP ASSY 64-74      51.08

AHA5211        NUMBER PLATE BACKING        6.22 AHA6314        BOOT LID HINGE RH          26.66 AHA8008        WINDSCREEN GLASS MIDGET    49.37

AHA5211SS      NUMBER PLATE BACKING S/S   20.09 AHA6315        BOOT LID HINGE LH          26.66 AHA8014        REINF W/ARCH-B POST RH     24.06

AHA5215        HEATER PIPE                10.63 AHA6366        PEDAL BOX SEAL              1.26 AHA8015        REINF W/ARCH-B POST LH     24.06

AHA5403        SIDE PLATE LH >74          29.53 AHA6392        PIPE OIL FEED/GAUGE         5.03 AHA8022        REAR DECKING 66>           23.69

AHA5404        GUSSET PLATE RH             4.74 AHA6429        AIR TUBE BLOWER>HEATER      2.00 AHA8023        REAR FENDER INNER RH       60.56

AHA5405        GUSSET PLATE LH             4.74 AHA6498        TOWING EYE                  7.48 AHA8024        REAR FENDER INNER LH       58.74

AHA5436        SIDE PLATE RH >74          29.53 AHA6934        CLAMP BATTERY S&M           6.22 AHA8035        GUSSETT W/ARCH-L/FLR RH    18.88

AHA5445        SEAL TANK NECK              2.90 AHA7011        LINK ARM ROLLBAR RH        10.88 AHA8036        GUSSETT W/ARCH-L/FLR LH    18.88

AHA5506        TOOL BAG MIDGET            29.82 AHA7012        LINK ARM ROLLBAR LH        10.88 AHA8072        GASKET PEDAL BOX            0.98

AHA5512        FINISHER GRILLE RH         15.58 AHA7013        ROLLBAR FRONT (9/16)       45.20 AHA8073        PEDAL BOX SEAL              0.90

AHA5513        FINISHER GRILLE LH         15.58 AHA7028        BRACKET ROLLBAR             2.90 AHA8074        COVER PLATE PEDAL BOX       8.74

Page  6



Part number Description Retail price Part number Description Retail price Part number Description Retail price

AHA8075        BOLT BRAKE PEDAL            4.89 AHA9459        REAR BUMPER LH 1970>1974   53.06 AHH5308        GUIDE ACCEL CABLE           3.51

AHA8082        BRACKET TONNEAU BAR        10.63 AHA9459BKT     BRACKET NO PLATE LAMP LH   16.93 AHH5322        TRUNNION HANDBRAKE          1.32

AHA8090        HEATER ASSEMBLY 58>72     121.19 AHA9465        BUMPER BAR REAR             5.56 AHH5368        KNOB PANEL LIGHT            3.23

AHA8093        LEAF SPRING >1974 MIDGET   47.24 AHA9468        BUMPER BRACKET REAR         2.54 AHH5435        HEATER PIPE >1967          10.14

AHA8097        AXLE U BOLT                 1.50 AHA9482        STUD PLATE                  1.23 AHH5449        BATTERY CABLE >1967        15.33

AHA8098        GRILLE ASSEMBLY           134.95 AHA9612        WIRING LOOM PVC 69>70     165.78 AHH5452        BATTERY CABLE ENG EARTH     6.15

AHA8140        FINISHER COCKPIT RH         5.88 AHA9633        OVERRIDER 1969>1974        26.72 AHH5514        BRAKE DRUM PLUG (1/2)       0.49

AHA8141        FINISHER COCKPIT LH         5.88 AHA9665        BOOT BADGE SPRITE          10.23 AHH5839        WIRE WHEEL SPANNER OCT      4.94

AHA8146        PEDAL BOX SEAL              0.89 AHA9716        BOOT LID PROP              11.13 AHH5839W       SPANNER 2 EAR WOOD         15.36

AHA8162        FINISHER DOORSEAL RH        4.57 AHA9717        BONNET STAY                10.66 AHH5897        SPIGOT - SPRING            10.32

AHA8163        FINISHER DOORSEAL LH        4.61 AHA9718        SPACER - BONNET STAY        0.81 AHH5925        SPRING SEAT MGB            23.77

AHA8185        FINISHER HOOD REAR         15.03 AHA9727        HEATER ASSEMBLY 72-74     286.39 AHH5927        WISHBONE ARM FRONT RH       7.56

AHA8295        PACKING HOOD FRAME          0.71 AHA9763        WIRING LOOM PVC 70>71     163.76 AHH5929        WISHBONE ARM FRONT LH       7.56

AHA8310        WASHER CHROME               0.21 AHA9765        WIRING LOOM PVC 69>74      43.16 AHH5939        BUSH ANTI ROLL BAR          2.00

AHA8405        DROPGLASS GUIDE RH         15.42 AHA9772        HOOD CATCH - SATIN         17.64 AHH6000        STEERING JOINT ASSEMBLY    50.56

AHA8406        DROPGLASS GUIDE LH         15.42 AHA9772CP      HOOD CATCH CHROME          17.38 AHH6006        DISTANCE TUBE               5.51

AHA8416        AIR INTAKE 1968>           63.12 AHA9923        WIRING LOOM PVC 71>72     174.68 AHH6053        AXLE PEDESTAL BANJO AXLE    5.39

AHA8421        WIRING LOOM CLOTH 67>69    45.19 AHA9925        GRILLE ASSEMBLY 1970>1974  206.95 AHH6056        STEADY ROD MGB             13.98

AHA8431        DROPGLASS RH               52.75 AHA9928        SEAT WEBBING 1970>         10.55 AHH6091        STEERING RACK RHD >1974   135.76

AHA8432        DROPGLASS LH               52.75 AHA9946K       SEAT RUNNER SET 1972>      12.23 AHH6091FK      FITTING KIT AHH6091/1848    1.74

AHA8433        HANDLE DOOR INNER 1970>    10.85 AHA9947        SEAT RUNNER LH 1972>        7.91 AHH6103        MOULDING FRONT WING RH      6.02

AHA8446        HANDLE 1/4 LIGHT RH        15.36 AHA9956E       STEERING RACK 1972>        59.31 AHH6103SBL     6 PIECE SIDE MOULDING SET   37.68

AHA8447        HANDLE 1/4 LIGHT LH        15.36 Surcharge on AHA9956E         58.75 AHH6103SBLFK   FITTING KIT AHH6103SBL     10.15

AHA8491        HOOD CATCH - MIDGET        18.65 AHA9956E*      STEERING RACK 1972>       118.06 AHH6104        MOULDING FRONT WING LH      6.02

AHA8501        HEATER TRUNKING >1974       8.30 AHA9957        STEERING ARM 1973> RH      15.51 AHH6105        MOULDING DOOR RH            6.02

AHA8517        BEZEL WINDER HANDLE         1.03 AHA9958        STEERING ARM 1973> LH      15.51 AHH6106        MOULDING DOOR LH            6.02

AHA8530        HANDLE DOOR OUTER          27.48 AHA9961        BRACKET CLAMP               3.43 AHH6107        MOULDING REAR WING RH       6.02

AHA8534        WINDOW REGULATOR LH        76.19 AHA9981        1/4 LIGHT PIVOT             7.39 AHH6108        MOULDING REAR WING LH       6.02

AHA8561        WINDSCREEN ROD 1969>        1.90 AHA9982        1/4 LIGHT PIVOT TOP RH      3.10 AHH6109/10     HOOD FRAME PACKAWAY       176.25

AHA8674        BOLT J BATTERY CLAMP        1.19 AHA9983        1/4 LIGHT PIVOT TOP LH      3.10 AHH6121Z       STEERING RACK LHD >1974   135.76

AHA8694        WIRING LOOM CLOTH 67>69   160.75 AHA9984        1/4 LIGHT PIVOT LOWER RH    3.10 AHH6142        HOOD INSTRUMENTS           33.84

AHA8694B       WIRING LOOM PVC 67>69     146.68 AHA9985        1/4 LIGHT PIVOT LOWER LH    3.10 AHH6156        SEAL PEDAL BOX COVER        0.60

AHA8729        WASHER BOTTLE BRACKET       3.80 AHA9986        CORNER BLOCK S/S FRAME      0.85 AHH6162        DISTANCE TUBE A/STRAP       0.78

AHA8729SS      WASHER BOTTLE BRACKET S/S   5.86 AHA9999        RIVET BRKT 1/4 LIGHT        0.20 AHH6166        SEAL HEATER AIR VENT        1.13

AHA8730        RADIATOR HOSE LOWER         2.90 AHB9656        FINISHER DOORSEAL           1.43 AHH6169FG      SPEAKER BOX 3SYN           19.67

AHA8731        RADIATOR PIPE LOWER        20.08 AHC109         AXLE U BOLT TUBE AXLE       1.53 AHH6190        DEMISTER VENT >72           9.31

AHA8732        RADIATOR COWL 67>74        79.36 AHC13FG        SPEAKER BOX 4SYN           20.08 AHH6190C       DEMISTER VENT >72 CHROME   10.48

AHA8785        WHEEL NUT CHROME            1.02 AHC146K        BOLT KIT ARB - MGB          0.99 AHH6195E       CROSSMEMBER - NLA           0.00

AHA8785MG      WHEEL NUT CHROME MG         2.60 AHC187         GEARLEVER RING CHROME       6.91 AHH6204        BOLT CROSSMEMBER            7.32

AHA8785SS      WHEEL NUT STAINLESS         3.53 AHC31          REAR LEAF SPRING           44.00 AHH6205        CROSSMEMBER PAD UPPER       0.67

AHA8809        SHROUD TOP/SIDE ASSY >74  340.02 AHC442         WASHER HEAT INSULATING      0.73 AHH6205Q       CROSSMEMBER PAD UPPER       2.44

AHA8950        ROSYLE WHEEL CENTRE         4.94 AHC865         CLIP DEMISTER HOSE          3.10 AHH6206        CROSSMEMBER PAD LOWER       0.83

AHA9051        HOOD FRAME 1967>          157.90 AHC866         WHEEL CLAMP S/WHEELS       13.15 AHH6206Q       CROSSMEMBER PAD LOWER       2.44

AHA9052        HEADER RAIL - MIDGET      141.05 AHC98          TUNNEL MATT 1968>          26.05 AHH6207        CROSSMEMBER PAD PLATE       0.83

AHA9053E       PROPSHAFT EXCHANGE >1974   47.32 AHH4001        TRUNION BOLT LOWER          1.73 AHH6208Z       FRONT BUMPER >1974         93.71

Surcharge on AHA9053E         29.38 AHH4003        WISHBONE PIVOT             29.43 AHH6209        BUMPER IRON RH FRONT        4.09

AHA9053FK      FITTING KIT AHA9053E        2.44 AHH4003FK      FITTING KIT - AHH4003       4.37 AHH6210        BUMPER IRON LH FRONT        4.09

AHA9054        VELCRO HOOD SEAL            5.24 AHH5018        USE AHH5018K                0.00 AHH6215        CORNER BRACKET BUMPER       2.59

AHA9061        NUT DOME CHROME 6UNC        0.80 AHH5019        USE AHH5018K                0.00 AHH6216        BUMPER SPACER               0.80

AHA9086/7      TONNEAU RAILS              39.55 AHH5025        FULCRUM COMPENSATOR         1.94 AHH6237        CLIP HANDBRAKE CABLE        6.11

AHA9167        MOULDING COCKPIT BLACK     11.28 AHH5065        BRACKET ENGINE B>75 RH      9.80 AHH6250        BUMPER IRON REAR            3.30

AHA9193        STEERING WHEEL            206.59 AHH5066        BRACKET ENGINE B>75 LH      9.80 AHH6261Z       REAR BUMPER >1974         135.83

AHA9202        SEAL PLINTH/BODY            0.94 AHH5067        BRACKET S/ABS RH BANJO     14.91 AHH6268        SEAL FUEL NECK - MGB        1.62

AHA9318        GRILLE BADGE OCTAGON        5.19 AHH5068        BRACKET S/ABS LH BANJO     14.91 AHH6270        FINISHER DOOR SEAL RHF      4.42

AHA9319        GRILLE PLINTH              19.16 AHH5081FK      FITTING KIT AXLE STRAP      1.97 AHH6270K       DOOR SEAL FINISHER KIT     17.72

AHA9440        MOULDING SILL 1970>        15.40 AHH5169        BATTERY CLAMP PACKING 6V    0.39 AHH6271        FINISHER DOOR SEAL LHF      4.82

AHA9447        STUD PLATE                  0.78 AHH5203        LEVER COMPENSATING INNER   12.21 AHH6277        OVERDRIVE ESCUTCHEON        2.35

AHA9449        FINISHER GRILLE LOWER      20.10 AHH5225        BUSH HANDBRAKE LEVER        2.84 AHH6281        FUEL FILLER TUBE           45.27

AHA9450        FINISHER GRILLE RH         16.45 AHH5227        HANDBRAKE CABLE BANJO SW   10.69 AHH6284        GROMMET (SERVICES) LARGE    8.00

AHA9451        FINISHER GRILLE LH         16.45 AHH5228        HANDBRAKE CABLE BANJO WW   11.07 AHH6285        PLATE (RETAING) LARGE       1.66

AHA9453        FRONT BUMPER 1970>1974    131.27 AHH5258        BADGE DASHBOARD MG          7.05 AHH6286        GROMMET SERVICES (SMALL)    0.55

AHA9458        REAR BUMPER RH 1970>1974   53.06 AHH5261K       BADGE  BOOT 3 PIECE SET     7.40 AHH6287        PLATE (RETAINING)           2.00

AHA9458BKT     BRACKET NO PLATE LAMP RH   16.93 AHH5295        CLIP HANDBRAKE CABLE        5.99 AHH6297        WHEEL HUBCAP >1970         23.85

Page  7



Part number Description Retail price Part number Description Retail price Part number Description Retail price

AHH6298        MOUNTING BRACKET G/BOX     21.06 AHH6883        SOCKET HOOD SIDE FIXING     1.12 AHH7695        1/4 LIGHT PIVOT TOP LH      5.12

AHH6319        HORN PUSH >1970            44.10 AHH6884        TONGUE HOOD FIXING          1.06 AHH7758        STRICKER PLATE RH          18.74

AHH6320        PACKING STRIP RADIATOR      0.95 AHH6992        PACKING PLATE               3.07 AHH7759        STRICKER PLATE LH          18.74

AHH6321        STAY - RADIATOR RH          1.94 AHH6995        FUEL PIPE PUMP/CARBS       14.85 AHH7768SS      RETAINER DOOR SEAL          5.01

AHH6322        STAY - RADIATOR LH          1.94 AHH7010        CIGAR LIGHTER              15.82 AHH7815        SEAL WINDSCREEN FILLER      6.96

AHH6323        FINISHER DOOR SEAL RHR      4.69 AHH7036        SEAT BACK >1968            25.11 AHH7815TOOL    AHH7815 FITTING TOOL        9.78

AHH6324        FINISHER DOOR SEAL LHR      4.69 AHH7037        SEAT FOAM RH >1968         20.20 AHH7833        SEAL BOOT LID/TAILGATE      9.79

AHH6326        BOOT ROD PROP               6.74 AHH7038        SEAT FOAM LH >1968         20.20 AHH7848        SEAL DROPGLASS INNER        3.23

AHH6335        BUMPER MOUNTING REAR MGB   16.61 AHH7043        WHEEL CLAMP W/WHEEL        11.09 AHH7855        STEADY PIN                  6.52

AHH6335FK      FITTING KIT AHH6335         3.90 AHH7052        SEAL PEDAL BOX COVER        0.60 AHH7899        TAILGATE STAY COVER         5.56

AHH6338        GLOVEBOX INTERIOR RHD      13.99 AHH7061        ASHTRAY ASSEMBLY >1972     19.89 AHH7900        TAILGATE STAY RH           34.27

AHH6343        NUT 1/4 LIGHT>DOOR          1.01 AHH7080        REAR LEAF SPRING           45.66 AHH7901        TAILGATE STAY LH           34.27

AHH6348        DROPGLASS SEAL RH           3.53 AHH7091        BRACKET - GRIP              3.76 AHH7921Q       BUSH 11/16 POLY             4.55

AHH6349        DROPGLASS SEAL LH           3.53 AHH7136        SEAL FRAME>BODY             6.80 AHH7933        WISHBONE BUSH               0.54

AHH6351        PAD BATTERY SEATING         0.89 AHH7205        RADIATOR DIAPHRAGM SEAL     5.16 AHH8177        NUMBER PLATE BRACKET        2.12

AHH6353        BATTERY CLAMP 6VOLT         1.28 AHH7210        DZUS FASTNER                3.85 AHH8192        OIL COOLER HOSE >1967      12.83

AHH6353K       BATTERY FITTING KIT 6V      4.37 AHH7278/9      BUMPER FILLER PAIR          3.87 AHH8192SS      OIL COOLER HOSE >1967 S/S   19.41

AHH6355FK      FITTING KIT AHH6355/989     2.09 AHH7278/9FK    FITTING KIT AHH7278/9       1.27 AHH8228        GLASS WINDSCREEN CLEAR     69.91

AHH6360        STUD PLATE                  0.45 AHH7278/9SS    BUMPER FILLERS S/STEEL      6.30 AHH8391        HOOD SOCKET/TONNEAU CHR     8.77

AHH6380        DROPGLASS RH ROADSTER      68.62 AHH7315        WHEEL SPINNER RH 12TPI     17.63 AHH8394        DEMISTER TUBE               2.82

AHH6381        DROPGLASS LH ROADSTER      68.62 AHH7316        WHEEL SPINNER LH 12TPI     17.63 AHH8403        DROPGLASS GUIDE RH         16.43

AHH6393        WASHER WINDSCREEN           1.33 AHH7317        WHEEL SPINNER RH 12TPI     17.61 AHH8404        DROPGLASS GUIDE LH         16.43

AHH6398/9      PLINTH NO PLATE LAMP        9.89 AHH7318        WHEEL SPINNER LH 12TPI     17.61 AHH8431        BRACKET STEADY UPPER       19.25

AHH6409        PILLAR SEAL RETAINER        5.50 AHH7334        SPRING PLATE TUBE AXLE      2.17 AHH8432        BRACKET STEADY LOWER       26.65

AHH6411        MIRROR ROD >1970            5.91 AHH7335        AXLE PEDESTAL TUBE AXLE     4.54 AHH8450        HANDBRAKE CABLE 67>74 SW   11.10

AHH6416        REAR RAIL ROADSTER         48.30 AHH7337        BRACKET S/ABS RH TUBE      13.44 AHH8451        HANDBRAKE CABLE 67-74 WW   11.10

AHH6417        STUD PLATE COCKPIT RAIL     0.54 AHH7338        BRACKET S/ABS LH TUBE      13.44 AHH8536        OIL COOLER HOSE 67-74      11.50

AHH6418        PLATE RAIL END              2.96 AHH7371        FUEL HOSE PETROL PUMP      10.14 AHH8537        OIL COOLER HOSE 67-74      13.21

AHH6439        HEADER RAIL BLOCK           0.71 AHH7380        BONNET PROP ROD            11.10 AHH8566        DEMISTER VENT 1972>         7.05

AHH6440        HEADER RAIL RETAINER        5.37 AHH7386        PACKING STRIP FUEL TANK     0.90 AHH8566SS      DEMISTER VENT 1972> S/S     7.56

AHH6443        TUNNEL MATT >1967          25.13 AHH7388        FOAM SEAL TANK>FLOOR        0.69 AHH8721        WINDOW CHANNEL GLASS       14.90

AHH6446        BUSH SILENTBLOC             2.90 AHH7391        HANDBRAKE CABLE >1967 SW   11.10 AHH8749        NUT MIRROR ROD 1970>        0.74

AHH6452        AXLE U BOLT BANJO AXLE      2.47 AHH7392        HANDBRAKE CABLE >1967 WW   10.79 AHH8750        MIRROR ROD 1970>            3.23

AHH6465        SEAL FILTER COUPLING        1.34 AHH7407        FINISHER GUTTER RHF MGBGT  38.42 AHH8778        LOOM MAIN CLOTH 67/68     159.75

AHH6478        GROMMET BULKHEAD MGB        1.35 AHH7408        FINISHER GUTTER LHF MGBGT  38.42 AHH8778B       LOOM MAIN 67>68           145.68

AHH6486        GEARLEVER RING >1967        9.19 AHH7409        FINISHER GUTTER RHR MGBGT  38.42 AHH8779        LOOM REAR CLOTH 67>69      74.89

AHH6495        NUT MIRROR >1970            1.46 AHH7410        FINISHER GUTTER LHR MGBGT  38.42 AHH8779B       LOOM REAR PVC 67/69        43.20

AHH6507        PLUG GEARBOX ACCESS         2.87 AHH7415        DROPGLASS RH BGT           69.09 AHH8780        LOOM REAR CLOTH 67/69      74.89

AHH6510        BLANKING PLATE MGB          7.73 AHH7416        DROPGLASS LH BGT           69.09 AHH8780B       LOOM REAR PVC 67/69        45.94

AHH6511        SEAL BLANKNG PLATE          0.99 AHH7418        FINISHER REAR WAIST RH     35.04 AHH8792        BATTERY CABLE 1968>        15.36

AHH6514K       BUMPSTOP KIT - MGB          7.88 AHH7419        FINISHER REAR WAIST LH     35.04 AHH8799        SUNVISOR CUP WASHER         0.32

AHH6527        AIR TUBE HEATER             4.00 AHH7422        CLIP GUTTER MOULDING        2.64 AHH8819        LINK OPERATING LH           2.35

AHH6529/30     TONNEAU BARS PAIR          21.84 AHH7423        FINISHER CORNER UPP GT      5.82 AHH8885        DOOR HANDLE OUTER          27.31

AHH6540        TOOL BAG                   15.25 AHH7424        FINISHER CORNER LWR GT      5.82 AHH8887        SEAL RADIATOR DIAPHRAGM     3.55

AHH6541Q       ARB BUSH 9/16 POLY          4.19 AHH7425        FINISHER SCREEN LWR GT     22.31 AHH9152        WHEEL NUT CHROME            0.99

AHH6546        LOCATOR A.R.B 9/16          2.46 AHH7425K       FINISHER SET WINDSCREEN    53.73 AHH9152SS      WHEEL NUT S/STEEL           3.17

AHH6583        SEAT FRAME RH >1969       144.11 AHH7426        FINISHER SCREEN TOP GT     24.57 AHH9153        SPANNER WHEEL NUT          11.34

AHH6584        SEAT FRAME LH >1969       144.11 AHH7427        FINISHER TAILGATE RH GT    41.97 AHH9157        LOOM MAIN CLOTH 68/69     164.77

AHH6661        DOOR HANDLE RH >1965       38.29 AHH7428        FINISHER TAILGATE LH GT    41.97 AHH9157B       LOOM MAIN PVC 68/69       193.82

AHH6662        DOOR HANDLE LH >1965       38.29 AHH7439X       FINISHER SCREEN SIDE BGT    5.92 AHH9251        SUNVISOR BRACKET BGT        3.97

AHH6672C       LOCKS PAIR 62-65 MGB       24.65 AHH7441        FINISHER CLIP TAILGATE      1.65 AHH9254        LOCK ASSEMBLY RH          201.05

AHH6678        PIPE OIL CAPILLARY         10.05 AHH7448        SEAL FELT WINDOW GUIDE      2.50 AHH9255        LOCK ASSEMBLY LH          202.86

AHH6703        FUEL PIPE TANK/PUMP        12.30 AHH7450        LATCH BOOT LID/TAILGATE    25.06 AHH9268        WHEEL CENTRE CAP ROSTYLE    5.46

AHH6707        FUEL PIPE FLEXIBLE          7.05 AHH7476        FINISHER DOOR WAIST RH     58.81 AHH9284        STEERING WHEEL >1970      117.14

AHH6716        BATTERY COVER 6 VOLT       26.84 AHH7477        FINISHER DOOR WAIST LH     58.81 AHH9681        SEAT BACK 1969             24.64

AHH6742        SPEAKER BEZEL              30.16 AHH7486        PROPSHAFT NEW (32")        86.36 AHH9778        SEAL TAILGATE UPPER        12.18

AHH6750        BATTERY J BOLT 6VOLT        0.68 AHH7487        PROPSHAFT NEW (31.1/8")    74.78 AHH9888        BONNET MOULDING - MGB      12.38

AHH6753        SPEAKER GRILLE              8.85 AHH7488        PROPSHAFT NEW (30")        86.03 AHH9889        GRILLE PANEL MGB           29.08

AHH6848        WASHER BOTTLE CAP GWW918    4.88 AHH7520        SCREW 1/4 LIGHT>DOOR        1.18 AHH9922        GRILLE FINISHER UPPER      18.07

AHH6865        OIL COOLER HOSE STRAP       0.80 AHH7578        CAP LARGE TAILGATE STAY     0.54 AHH9923        GRILLE FINISHER LOWER      12.94

AHH6865K       OIL COOLER STRAP KIT        4.92 AHH7579        CAP SMALL TAILGATE STAY     0.34 AHH9924        BEZEL GRILLE BADGE          9.85

AHH6866        OIL COOLER HOSE CLAMP       0.94 AHH7691        1/4 LIGHT PIVOT BOTTOM      6.19 AHH9925        BADGE TAILGATE GT          12.21

AHH6882        PLATE HOOD FIXING           0.63 AHH7694        1/4 LIGHT PIVOT TOP RH      5.12 AHH9926        BADGE TAILGATE B            9.06

Page  8



Part number Description Retail price Part number Description Retail price Part number Description Retail price

AHH9928        GRILLE BASE - MGB          52.29 AUD325         CARBURETTORS PAIR HS4     446.86 BHA4745        BLOWER ASSEMBLY 1968>     173.22

AHH9950        OVERFLOW HOSE               0.60 AUD3306        SPRING NEEDLE BIASED        0.40 BHA4764        DUAL GAUGE SMITHS (C)      68.49

AHH9970        SEAT FOAM RH 1969>1973     21.48 AUD3588A       SEAL FLOAT CHAMBER HIF      1.15 BHA4786        SWITCH WIPER 2 SPEED       19.39

AHH9971        SEAT FOAM LH 1969>1973     21.48 AUD404         CARBURETTORS HS2 PAIR     446.86 BHA4789        CONTROL BOX 4TR            46.42

AHH9992        GRILLE SIDE RH             24.77 AUD4355        DAMPER SPRING               3.60 BHA4790        STRAP WIPER MOTOR           5.04

AHH9993        GRILLE SIDE LH             24.77 AUD665         CARBURETTOR HS4 PAIR      494.53 BHA4794        ANGLE DRIVE                37.14

AHT56          ROLLBAR FRONT (5/8)        44.20 AUE34          PIN CHOKE CABLE             1.99 BHA4806        INTERIOR MIRROR >1969      15.28

AHT57          ROLLBAR FRONT (11/16)      44.20 AUE810A        GASKET KIT HS2              2.76 BHA4823        GRILLE SPEAKER CHROME      39.05

AHU1026        FLYWHEEL BUSH (ROLLER)      8.59 AWZ107         WASHER ANTI RATTLE          0.42 BHA4894        WIPER ARM >1971            11.26

AHU1041        BEARING LAYGEAR 1967>       7.83 BAU1016        BRAKE SERVO ASSEMBLY 77>  130.12 BHA4900Z       DUAL GAUGE SMITHS (CNH)    63.90

AHU1709A       VALVE COTTER                1.25 BAU1020        SWITCH WIPER 1976>         25.20 BHA4914S       WIPER ARM S/S 1969>        11.42

AJD7721        WASHER THACKERY 3/16        0.18 BAU1074        SWITCH INHIBITOR/REVERSE    7.93 BHA4919        BRACKET WASHER BAG          9.69

AJH5178        SEAL GAUGE/DASH LARGE       1.09 BAU1252        SEAL KIT (GMC1005)          5.09 BHA4955        MIRROR HEAD                20.45

AKE5155        CRASH RAIL DASHBOARD       60.03 BAU1461        PULLEY ALTERNATOR           9.74 BHA4960        INTERIOR MIRROR 1970>      35.53

ALA2466        SEAL BOOT HANDLE            0.65 BAU1716        SEAL KIT (GMC164)           8.64 BHA4966A       SIDELAMP BACKPLATE >1974    9.79

ALA3647        MOULDING CLIP               0.18 BCA4294        SWITCH LIGHT TOGGLE        18.62 BHA4973        REAR LAMP ASSEMBLY 1969>   49.35

ALH1527        PIN HANDLE LOCATING         0.46 BCA4501        STARTER SOLINOID (ROUND)   18.51 BHA4985        HEADREST PLUG BLACK         1.43

ALU1017        FOG LAMP REAR              13.83 BFK104         BATTERY FITTING KIT +E      5.56 BHA5008        CLIP FINISHER               0.31

ALU1020        HEADLAMP CHROME RIM 78>    24.16 BFK105         BATTERY FITTING -E          5.96 BHA5040        BOOT LAMP ASSEMBLY          5.71

ALU1081        FAN MOTOR 1976> MGB        30.70 BGK101         GASKET KIT 3SYNC STD        2.30 BHA5041        HORN BRUSH PENCIL           5.29

ARA1208        GRILLE SLAT OUTER RH        3.47 BGK102         GASKET KIT 3SYNC O/DRIVE    2.94 BHA5042        SLIP RING HORN             13.81

ARA1209        GRILLE SLAT OUTER LH        3.47 BGK103         GASKET KIT 4SYNC STD        3.88 BHA5109        SWITCH WIPER 1 SPEED       10.81

ARA1210        GRILLE SLAT INNER           3.29 BGK104         GASKET KIT 4SYNC O/DRIVE    3.74 BHA5110        SWITCH WIPER 2 SPEED        9.69

ARA1215        GRILLE SLAT 2ND OUTER RH    3.29 BGK106         GASKET KIT - 1098/1275CC    3.67 BHA5112        SWITCH PANEL LIGHT         11.93

ARA1216        GRILLE SLAT 2ND OUTER LH    3.29 BGK107         GASKET KIT 1500CC           2.47 BHA5113        SWITCH HEATER FAN 71>76     9.38

ARA1618        DRAIN PLUG                  2.63 BH505181       BOLT 5/16 X 2.1/4 UNC       0.75 BHA5114        SWITCH H.R.W 72>76 MGB     15.49

ARA2069        GRILLE PLINTH >1969        32.29 BH505361       BOLT 5/16 X 4.1/2 UNC       0.78 BHA5138        INTERIOR LAMP ASSEMBLY     12.61

ARA249         GRILLE ASSEMBLY >1969     183.86 BH506141       BOLT 3/8 X 1.3/4 UNC        0.63 BHA5201        WIPER ARM BLK ROADSTER     10.72

ARA2634        FILLER PLUG PLASTIC         2.94 BH506161       BOLT 3/8 X 2 UNC            1.07 BHA5205        WIPER ARM BLK BGT          11.26

ARA326         EXPANSION TANK 1500 - NLA    0.00 BH508241       BOLT 1/2 X 3 UNC            1.03 BHA5208        WIPER ARM 1971>            11.26

ARA967         SEAL DRAIN PLUG             0.18 BH604201       BOLT 1/4 X 2.1/2 UNF        0.60 BHA5251        SWITCH WIPER + O/DRIVE     58.39

ARB101         AXLE CHECK STRAP MOUNT      4.83 BH604221       BOLT 1/4 X 2.3/4 UNF        0.83 BHA5292        SWITCH STEERING LOCK       31.26

ARH1800        GRILLE PLINTH - MGB        34.96 BH605101       BOLT 5/16 X 1.1/4 UNF       0.49 BHA5318        LAMP INDICATOR 75> MIDGET   54.18

ARH218FK       GRILLE FITTING KIT - MGB    6.51 BH605151       BOLT 5/16 X 1.7/8 UNF       0.78 BHA5322        INDICATOR LAMP 75> MGB     31.29

ARH250         EXPANSION TANK - METAL     54.61 BH605181       BOLT 5/16 X 2.1/4 UNF       0.63 BHA5329        JACK ASSEMBLY              79.03

ARH596         GRILLE SLAT CLIP            0.34 BH605201       BOLT 5/16 X 2.1/2 UNF       0.63 BHA5357K       PIN & CLIP ASSEMBLEY        1.90

ARH59K         RADIO BLANKING ASSEMBLY    11.57 BH605221       BOLT 5/16 X 2.3/4 UNF       0.62 BHA5376        CLUTCH PIPE 74>77 MIDGET   15.93

ARH672         DRAIN PLUG PETROL TANK      2.19 BH605241       BOLT 5/16 X 3 UNF           0.62 BHA5407        CABLE HEATER CONTROL        2.73

ATA4132        BOLT STEERING ARM LONG      1.50 BH605261       BOLT 5/16 X 3.1/4 UNF       1.27 BHH101         HOOD BACK BAR              11.15

ATA7039        THRUST WASHER               1.62 BH605401       BOLT 5/16 X 5 UNF           1.62 BHH1010        HEATER ASSEMBLY >1976     204.05

ATA7044        LOCK TAB                    0.26 BH606111       BOLT 3/8 X 1.3/8 UNF        0.45 BHH1010BOX     HEATER BOX 1962>1972 MGB   95.10

ATA7166        BEARING PINION INNER       12.34 BH606161       BOLT 3/8 X 2 UNF            0.76 BHH1028        BRACKET FAN MOTOR UPPER     8.03

ATA7232        BOLT CROWN WHEEL            0.75 BH606261       BOLT 3/8 X 3.1/4 UNF        1.06 BHH1029        BRACKET FAN MOTOR LOWER     2.23

ATA7269        SHIM 0.003                  0.85 BH606281       BOLT 3/8 X 3.1/2 UNF        0.80 BHH1050        HOOD COVER VINYL - MGB     78.34

ATA7320        HANDBRAKE BRACKET          38.34 BH606301       BOLT 3/8 X 3.3/4 UNF        0.80 BHH1052        STAY - RADIATOR RH          2.54

ATB4074        BOLT BRAKE CALIPER          1.36 BH607241       BOLT 7/16 X 3 UNF           0.75 BHH1096        PEDAL BOX SEAL BASE 77>     0.76

ATB7072        WASHER THRUST DIFF          1.55 BH607261       BOLT 7/16 X 3.1/4 UNF       0.88 BHH1108        PEDAL BOX SEAL LID 77>      0.96

ATB7354        O RING SEAL 1/2 SHAFT       1.62 BH607321       BOLT 7/16 X 4 UNF           1.94 BHH1120        THROTTLE CABLE C/V8/AUTO    8.08

ATC4249        TOP TRUNION - MGB          68.74 BHA4175        REAR LAMP ASSEMBLY >1969   49.35 BHH1123        WISHBONE BUSH V8            1.21

AUC1358        SCREW THROTTLE DISC         1.69 BHA4257        BATTERY CABLE BAT>SWITCH   16.90 BHH1123Q       WISHBONE BUSH POLY X2       7.84

AUC1833        FUEL BANJO UNION            8.27 BHA4280        SWITCH MAPLIGHT >1972      12.61 BHH1128        LOOM MAIN PVC 72/73       170.80

AUC2141        WASHER FIBRE                0.33 BHA4283        NUMBER PLATE LAMP >1974    14.49 BHH1174        GROMMET AIR FILTER MGB      0.35

AUC2698        FUEL BANJO UNION            2.88 BHA4291        TACHOMETER CABLE           11.96 BHH1217        ANTI ROLL BAR 9/16 - NLA    0.00

AUC4387        DAMPER SPRING               4.69 BHA4292        FUEL SENDER UNIT 62-64     48.21 BHH1219        ANTI ROLL BAR 3/4          75.61

AUC4587        SPRING DASHPOT              3.06 BHA4310        BANJO UNION CLUTCH          6.64 BHH1230        CABLE AIR CONTROL           2.94

AUD1211        CARBURETTOR NEEDLE GG       6.64 BHA4329        KNOB AIR CONTROL 62-69      9.36 BHH1304        STAY - RADIATOR LH          2.61

AUD1242        CARBURETTOR NEEDLE H6       6.64 BHA4536        BLANKING PLUG S/COLUMN      0.67 BHH1305        GAURD - RADIATOR FAN       20.05

AUD1261        CARBURETTOR NEEDLE M        6.80 BHA4537        DZUS FASTNER TAILBOARD      5.09 BHH137         LOOM MAIN PVC 69/70       164.77

AUD1468        CARBURETTOR NEEDLE GY       6.06 BHA4539        SPRING CLIP DZUS FASTNER    1.02 BHH1398        SEAT BACK 1970>            21.48

AUD1478        CARBURETTOR NEEDLE AN       6.64 BHA4602        VOLTAGE STABILISER         11.63 BHH1400        BADGE C POST RH MGBGT      24.80

AUD2194        JET SEAL HS CARBS           0.68 BHA4675        BRAKE LIGHT SWITCH 1975>   11.63 BHH1401        BADGE C POST LH MGBGT      24.80

AUD2676        GROMMET HS CARBS - REAR     5.83 BHA4705        CLIP LINK DOOR LOCK         1.32 BHH141         LOOM REAR PVC 69/70        47.19

AUD2677        GROMMET HS CARBS - FRONT    5.83 BHA4737        DUAL GAUGE SMITHS (F)      69.51 BHH1470        HANDBRAKE CABLE 74-76 SW    8.93

Page  9



Part number Description Retail price Part number Description Retail price Part number Description Retail price

BHH1471        HANDBRAKE CABLE 74>76 WW    8.84 BHH2383        LOOM MAIN PVC 1979        203.63 BHM1057/30     BEARING SET BIG END 030    13.22

BHH1495        LOOM MAIN PVC 73/74       172.82 BHH2441        LOOM REAR PVC 1979>        45.19 BHM1057/40     BEARING SET BIG END 040    14.28

BHH1524        NUMBER PLATE BACKING        2.91 BHH2652        LOOM MAIN PVC 1979>       203.63 BHM1057/60     BEARING SET BIG END 060    14.70

BHH1524SS      NUMBER PLATE BACKING S/S    8.19 BHH2685        BADGE TAILGATE MGBGT       18.51 BHM1162        PISTON RINGS 1098CC - STD   42.30

BHH1528        ENGINE MOUNT SPACER         1.02 BHH2687        MOTIF SILVER/RED            4.21 BHM1162/20     PISTON RINGS 1098CC - +20   42.30

BHH1550/1      CLAMPING PLATE BUMPER      23.02 BHH2688        BADGE BUMPER RED/SILVER     7.48 BHM1162/30     PISTON RINGS 1098CC - +30   42.30

BHH1561        CLAMPING PLATE - FRONT     16.39 BHH293         BOOT LID STAY              10.46 BHM1162/40     PISTON RINGS 1098CC - +40   42.30

BHH157         BUFFER OVERRIDER 70-74      4.42 BHH308         GLASS WINDSCREEN TINTED    79.10 BHM1162/60     PISTON RINGS 1098CC - +60   42.30

BHH1575        BRACKET SIDE FIXING REAR    2.43 BHH311         DROPGLASS TINTED RH BGT    82.41 BHM1175        PISTON RINGS 4RING 1500    26.34

BHH1576        DISTANCE PIECE              1.08 BHH312         DROPGLASS TINTED LH BGT    82.41 BHM1175/20     PISTON RINGS 4RING 1500    22.82

BHH1577        SUPPORT TUBE BUMPER        27.17 BHH346         HOOD FRAME 1970>          157.06 BHM1175/30     PISTON RINGS 4RING 1500    22.82

BHH1586        BATTERY J BOLT 12VOLT       0.68 BHH346FK       FITTING KIT BHH346          2.96 BHM1175/40     PISTON RINGS 4RING 1500    23.79

BHH1610        OIL COOLER HOSE 1976>      12.78 BHH382         LOOM MAIN PVC 70/71       171.47 BHM1175/60     PISTON RINGS 4RING 1500    23.79

BHH1610SS      OIL COOLER HOSE 1976>      19.34 BHH385         LOOM REAR PVC 70/74        49.27 BHM1183        PISTON RING SET STD        33.23

BHH1619        BRACKET ENGINE MOUNT RH     5.91 BHH386         LOOM REAR PVC 69-74        49.27 BHM1183/20     PISTON RING SET +20        33.31

BHH1620        BRACKET ENGINE MOUNT LH     5.91 BHH389         SEAL HEATER COVER           6.93 BHM1183/30     PISTON RING SET +30        33.31

BHH1642        BRACKET NUMBER PLATE        1.96 BHH391         HEATER OUTLET 72>           2.53 BHM1183/40     PISTON RING SET +40        33.31

BHH1673        NUMBER PLATE BACKING        5.45 BHH467         TUNNEL CONSOLE 1972>       37.60 BHM1183/60     PISTON RING SET +60        33.31

BHH1673SS      NUMBER PLATE BACKING S/S   11.19 BHH473         RADIO CONSOLE >1976        26.75 BHM1210        CAMSHAFT BEARING SET       14.57

BHH1739        LOOM REAR PVC 74/78        47.19 BHH496         HEADER RAIL - MGB          97.76 BHM1211        CAMSHAFT BEARING SET       17.03

BHH1742        LOOM REAR PVC 74/78        47.19 BHH529         GLASS TAILGATE HTD BGT    138.50 BHM1212        BEARING SET CAMSHAFT       11.63

BHH1749        LOOM MAIN PVC 74/76       215.42 BHH530         GLASS TAILGATE HTD BGT    168.13 BHM1284        PISTON RINGS 1275CC - STD   25.91

BHH1753        GRILLE 1975> MGB           28.15 BHH533         SWITCH - BLANKING 72>76     1.73 BHM1284/20     PISTON RINGS 1275CC - +20   25.91

BHH1767        REAR LEAF SPRING 1975>     48.47 BHH574         GLASS 1/4 LIGHT RHR GT     58.02 BHM1284/30     PISTON RINGS 1275CC - +30   25.91

BHH1773        DISTANCE TUBE TRUNION       3.62 BHH575         GLASS 1/4 LIGHT LHR        58.02 BHM1284/40     PISTON RINGS 1275CC - +40   25.91

BHH1773K       BOTTOM TRUNNION KIT         5.33 BHH576         GLASS 1/4 LIGHT RHR GT     45.58 BHM1284/60     PISTON RINGS 1275CC - +60   25.91

BHH1779        REAR LEAF SPRING 1975>     43.95 BHH577         GLASS 1/4 LIGHT LHR GT     45.58 BHM1293        THRUST WASHER SET          11.19

BHH1789        FUEL HOSE PUMP/MAIN FEED    2.19 BHH580         SEAT WEBBING LATE          15.87 BHM1295        THRUST WASHER SET MGB STD   8.59

BHH1821K       REAR ARMATURE KIT         184.52 BHH596         FINISHER B POST RH          9.06 BHM1298        PISTON SET 1275CC STD      78.96

BHH1848        STEERING RACK RHD 1974>   135.76 BHH597         FINISHER B POST LH          9.06 BHM1298/20     PISTON SET 1275CC +20      78.96

BHH1849        STEERING RACK LHD 1974>   135.76 BHH611         SOCKET HOOD/TONNEAU BLK     8.07 BHM1298/30     PISTON SET 1275CC +30      87.06

BHH1856        STEERING COLUMN R/BUMPER   88.13 BHH626         SPLASH PLATE SEAL           2.10 BHM1298/40     PISTON SET 1275CC +40      87.06

BHH1865        HEATER ASSEMBLY 1976>     265.83 BHH644         LOOM MAIN PVC 71/72       163.76 BHM1298/60     PISTON SET 1275CC +60      87.06

BHH1866        KNOB HEAT/AIR CONTROL       8.46 BHH706         1/4 LIGHT ASSY RH         191.48 BHM1366        THRUST WASHER SET           4.04

BHH191         FUEL HOSE TANK/FILLER       6.79 BHH707         1/4 LIGHT ASSY LH         191.48 BHM1366/05     THRUST WASHER SET +005      4.02

BHH1934        BRACKET BONNET STAY         5.17 BHH708         1/4 LIGHT PIVOT LOWER RH    4.22 BHM536         BUMPER SKIN 1974> FRONT   409.29

BHH1940        FUEL BANJO UNION            5.64 BHH709         1/4 LIGHT PIVOT LOWER LH    4.22 BHM537         BUMPER SKIN 1974> REAR    409.29

BHH1986        GEARLEVER RING BLACK        6.79 BHH716         1/4 LIGHT PIVOT BOTTOM      6.91 BHM7054        SEAL KIT (GWC1129)          4.70

BHH1994        MOTIF BLACK                 2.94 BHH717         1/4 LIGHT PIVOT BOTTOM      4.97 BHM7055        SEAL KIT (GSY107)           4.00

BHH2000        STRAP ANTI ROLL BAR         1.45 BHH741K        SEAT RUNNER KIT - MGB      13.44 BHM7058        HEADLAMP ADJUSTER KIT       3.83

BHH2034        LOOM MAIN PVC 76/77       193.91 BHH754         GLASS 1/4 LIGHT RH GT      28.26 BHM7061        SEAL KIT (GSY113)           4.23

BHH2036        LOOM DASH PVC 76/78        79.34 BHH755         GLASS 1/4 LIGHT LH GT      28.26 BHM7125        SEAL KIT (GMC150/1)         4.89

BHH2072        GEARLEVER GAITER VINYL      3.97 BHH758         GLASS 1/4 LIGHT RH GT      39.55 BHM7127        SEAL KIT (GMC1007)          4.00

BHH2072L       GEARLEVER GAITER LEATHER    6.62 BHH759         GLASS 1/4 LIGHT LH GT      39.55 BKBRA100       BRAKE SPRING KIT BANJO     14.88

BHH2074        HANDBRAKE CABLE 1976> SW   11.15 BHH775         1/4 LIGHT PIVOT LOWER RH    6.85 BKBRA101       BRAKE SPRING KIT TUBE      14.17

BHH2075        HANDBRAKE CABLE 1976> WW   11.90 BHH776         1/4 LIGHT PIVOT TOP LH      6.85 BKBRA102       HANDBRAKE ADJUSTER KIT      4.25

BHH209         BONNET SEAL - MGB           6.66 BHH803E        CROSSMEMBER - NLA           0.00 BKBRA103       BRAKE HOSE SET 3PCE MGB    13.75

BHH2103        NUT STEERING WHEEL          1.33 BHH805         BOLT CROSSMEMBER 1975 ON   10.69 BKBRA104       BRAKE HOSE SET 3PCE MGB    19.21

BHH2127        MUDSHIELD                  23.31 BHH855         BADGE TAILGATE MGBGT       18.51 BKDAS001       GAUGE DASH SEAL SET >74     3.48

BHH2127FK      FITTING KIT BHH2127         0.51 BHH882         ANTI ROLL BAR 5/8          66.43 BKDAS002       GAUGE DASH SEAL SET 74>     2.91

BHH2132        STRAP EXPANSION TANK       11.50 BHH921C        SEAT FOAM SET REAR BGT     28.19 BKGEA001       FITTING KIT 3SYN G/BOX      3.62

BHH2136        HANDBRAKE - STRAP           1.03 BHH922         SEAT BASE RH 1973>         21.48 BKGEA002       FITTING KIT 4SYN G/BOX      4.54

BHH2166        SUNVISOR RHD - RH          12.34 BHH923         SEAT BASE LH 1973>         21.48 BKPRO001       FITTING KIT PROPSHAFT 3SY    5.08

BHH2167        SUNVISOR LHD - LH          12.35 BHH925/6       BONNET PAD PAIR            15.08 BKPRO002       FITTING KIT PROPSHAFT 4SY    8.14

BHH2168        SUNVISOR LHD - RH          15.99 BHH972G        GASKET - DOOR LOCK          0.26 BKSUS105       LOWERING KIT - MGB         74.41

BHH2169        SUNVISOR RHD - LH          15.03 BHM1056        BEARING SET MAINS STD      13.75 BKWIN001       WINDSCREEN SCREW KIT       13.68

BHH2196        LOOM MAIN PVC 1977        193.91 BHM1056/10     BEARING SET MAINS 010      13.75 BL601          WIRING LOOM 62-64 MGB     174.82

BHH2206        HOSE TANK/FILLER           20.21 BHM1056/20     BEARING SET MAINS 020      13.75 BL602          WIRING LOOM 64-67 MGB     174.82

BHH2255        LOOM MAIN PVC 1978        203.63 BHM1056/30     BEARING SET MAINS 030      13.75 BL621          WIRING LOOM 62-64 MGB     217.56

BHH2269        WHEEL NUT BLACK LE          4.01 BHM1056/40     BEARING SET MAINS 040      14.28 BL622          WIRING LOOM 64-67 MGB     206.11

BHH2270        SEAL BONNET FOAM            0.76 BHM1057        BEARING SET BIG END STD    13.22 BLS106         BALLBEARING 3/16            0.19

BHH2381        LOOM DASH PVC 1979>        79.34 BHM1057/10     BEARING SET BIG END 010    13.22 BLS107         BALL DENTENT                0.21

BHH2382        LOOM REAR PVC 1979>        47.19 BHM1057/20     BEARING SET BIG END 020    13.22 BLS108         BALL BEARING 1/4            0.19

Page 10



Part number Description Retail price Part number Description Retail price Part number Description Retail price

BLS109         BALL BEARING 9/32           0.28 BR21L          DOOR SKIN LH               51.24 BR71R          LOWER HINGE REPAIR RH       9.95

BMH8000        DOOR ASSEMBLY RH          165.68 BR21R          DOOR SKIN RH               51.24 BR72L          INNER A POST ASSY LH >69   19.23

BMH8001        DOOR ASSEMBLY LH          165.68 BR22L          DOOR BOTTOM W/ENDS LH      18.58 BR72R          INNER A POST ASSY RH >69   19.23

BMH8007        MOUNTING RAIL S/RACK >71   21.10 BR22R          DOOR BOTTOM W/ENDS RH      18.58 BR73L          INNER A POST ASSY LH       24.56

BMH8010        HEATER+BAT SUPPORT 66>     37.85 BR23           DOOR BOTTOM                 2.75 BR73R          INNER A POST ASSY RH       24.56

BMH8014        W/ARCH INNER PANEL RH      66.90 BR24           WING BEADING               11.96 BR74L          A POST SKIN/FLANGE LH      13.09

BMH8015        W/ARCH INNER PANEL LH      66.90 BR25L          LOWER 1/2 REAR WING LH     76.89 BR74R          A POST SKIN/FLANGE RH      13.09

BMH8016        BOOT FLOOR ASSEMBLY       303.73 BR25R          LOWER 1/2 REAR WING RH     76.89 BR75L          USE BR74L                   0.00

BMH8017        BOOT FLOOR MIDGET          97.54 BR27L          REAR 1/4 PANEL LH          23.14 BR75R          USE BR74R                   0.00

BMH8018        REAR END U/FRAME - RWA    607.48 BR27R          REAR 1/4 PANEL RH          23.14 BR76           A POST SKIN LOWER           2.98

BMH8019        HEATER+BAT SUPPORT 64>66   37.13 BR28L          REAR INNER WHEEL ARCH LH   67.77 BR77L          OUTSIDE FOOTWELL ASSY LH   10.55

BMH8020        W/ARCH OUTER PANEL RH     101.53 BR28R          REAR INNER WHEEL ARCH RH   67.77 BR77R          OUTSIDE FOOTWELL ASSY RH   10.55

BMH8021        W/ARCH OUTER PANEL LH     101.53 BR29L          WHEEL ARCH REPAIR LH       18.73 BR78L          INNER WHEEL ARCH LH        28.41

BMH8022        FRONT W/ARCH INNER RH 74>   26.53 BR29R          WHEEL ARCH REPAIR RH       18.73 BR78R          INNER WHEEL ARCH RH        28.41

BMH8023        FRONT W/ARCH INNER LH 74>   22.69 BR30           BOOT FLOOR ASSEMBLY        77.49 BR79L          LOWER FRONT WING C/B LH    14.97

BMH8024        SIDE PLATE RH 74>          26.59 BR31L          BOOT FLOOR CORNER LH       11.52 BR79R          LOWER FRONT WING C/B RH    14.97

BMH8025        SIDE PLATE LH 74>          26.59 BR31R          BOOT FLOOR CORNER RH       11.52 BR80L          LOWER FRONT WING R/B       16.91

BMH9002        SPRING HANGER FRT C/B RH   23.78 BR32L          REAR SPRING HANGER LH      73.21 BR80R          LOWER FRONT WING R/B       16.91

BMH9003        SPRING HANGER FRT C/B LH   23.78 BR32R          REAR SPRING HANGER RH      73.21 BR81L          DOOR SKIN LH               37.96

BMH9004        SPRING HANGER FRT R/B RH   24.60 BR33L          SPRING HANGER PLATE LH     16.77 BR81R          DOOR SKIN RH               37.96

BMH9005        SPRING HANGER FRT R/B LH   23.86 BR33R          SPRING HANGER PLATE RH     16.77 BR82L          DOOR BOTTOM LH             18.07

BMK924A        CLIP SECURING               0.73 BR34AL         SPRING HANGER PLATE LH     11.73 BR82R          DOOR BOTTOM RH             18.07

BR01L          FLOORPAN LH >1967          82.31 BR34AR         SPRING HANGER PLATE RH     11.73 BR87L          WING REPAIR ABOVE SILL LH    9.73

BR01R          FLOORPAN RH >1967          82.31 BR34L          REAR SPRING HANGER LH      67.84 BR87R          WING REPAIR ABOVE SILL RH    9.73

BR02L          FLOORPAN LH 1968>          42.61 BR34R          REAR SPRING HANGER RH      67.84 BR88L          ARCH TO TAIL LAMP LH       19.36

BR02R          FLOORPAN RH 1968>          42.61 BR36L          HEALBOARD EXT LH           10.38 BR88R          ARCH TO TAIL LAMP RH       19.29

BR03L          INNER STEP SILL LH         21.80 BR36R          HEALBOARD EXT RH           10.38 BR89L          LOWER REAR WING LH SWA     93.02

BR03R          INNER STEP SILL RH         21.80 BR37           BONNET REINFORCEMENT       11.86 BR89R          LOWER REAR WING RH SWA     93.02

BR04L          CASTLE RAIL LH             35.20 BR38           OIL COOLER TRAY >75 MGB    46.48 BR90L          LOWER REAR WING RWA - NLA   0.00

BR04R          CASTLE RAIL RH             35.20 BR38A          OIL COOLER TRAY 76> MGB    46.77 BR90R          LOWER REAR WING RWA - NLA   0.00

BR05           CASTLE RAIL REPAIR         11.59 BR39           RAD DUCT SUPPORT >75 MGB   18.66 BR91L          OUTER WHEEL ARCH REP LH    27.12

BR06L          SILL END FILLER LH          1.95 BR39A          RAD DUCT SUPPORT 76> MGB   21.17 BR91R          OUTER WHEEL ARCH REP RH    27.12

BR06R          SILL END FILLER RH          1.95 BR40           BONNET SLAM PANEL >75      31.82 BR92L          BOOT FLOOR OUTER LH        10.03

BR07L          INNER SILL LH              18.96 BR40A          BONNET SLAM PANEL 76>      38.45 BR92R          BOOT FLOOR OUTER RH        10.03

BR07R          INNER SILL RH              18.96 BR41           FRONT VALANCE >72 MGB      48.09 BR93           USE BR24                    0.00

BR08           JACKING POINT REINFORCER    2.28 BR41FK         FITTING KIT BR41/2          2.54 BR94           BOOT FLOOR EDGE - NLA       0.00

BR09           JACKING POINT               5.60 BR42           FRONT VALANCE 72>74 MGB    47.75 BR95           REAR BULKHEAD OUTER ASSY   40.61

BR10           CHASSIS OUTRIGGER           2.71 BR43           FRONT VALANCE 74> MGB      51.44 BR96           REAR BULKHEAD INNER ASSY   41.89

BR100          BONNET SLAM PANEL MIDGET   45.11 BR43FK         FITTING KIT BR43            6.85 BR97L          ARCH CLOSING PANEL LH       9.87

BR101          SPRING HANGER BOX          22.10 BR44           REAR VALANCE LOWER >74     65.71 BR97R          ARCH CLOSING PANEL RH       9.87

BR11           CENTRE CROSS MEMBER        44.42 BR45           REAR VALANCE LOWER 74>     75.81 BR98L          JACK POINT LHR 1500         9.02

BR12L          SPLASHSHEILD FLANGE LH      7.27 BR46           REAR VALANCE >74          103.74 BR98R          JACK POINT RHR 1500         9.02

BR12R          SPLASHSHIELD FLANGE RH      7.27 BR46A          REAR VALANCE MGBGT >74    101.26 BR99           BRACKET CHECK STRAP         3.82

BR13L          INNER WING SIDE PIECE LH   11.19 BR47           REAR VALANCE 74>           91.36 BRA960         FUEL SENDER UNIT 1972>     14.57

BR13R          INNER WING SIDE PIECE RH   11.19 BR48           REAR VALANCE MGBGT 74>     88.28 BRS101         STUD 1/4 LIGHT REAR         5.35

BR14L          INNER WING ABOVE SILL LH   24.93 BR50L          B POST LOWER REPAIR LH      7.71 BRS102         STUD 1/4 LIGHT FRONT        5.35

BR14R          INNER WING ABOVE SILL RH   24.93 BR50R          B POST LOWER REPAIR RH      7.71 BTA1096E       STEERING RACK 1964>1971    59.31

BR15L          TOP ANGLE BRACKET LH        2.76 BR53L          FLOOR PAN EDGE LH          19.18 Surcharge on BTA1096E         58.75

BR15R          TOP ANGLE BRACKET RH        2.76 BR53R          FLOOR PAN EDGE RH          19.18 BTA1096E*      STEERING RACK 1964>1971   118.06

BR16FK         FITTING KIT BR16+SS         2.59 BR54           REAR WING END REPAIR        9.58 BTA1223        CROWN WHEEL+PINION 3.9    173.20

BR16L          SPLASHPLATE LH              1.97 BR60           FRONT VALANCE >74 MIDGET   56.59 BTA249         NUT 1/2 SHAFT TUBE AXLE     2.42

BR16LSS        SPLASHPLATE LH S/S          7.29 BR61           FRONT VALANCE 74> MIDGET   64.67 BTA339         STUD WHEEL HUB              4.58

BR16R          SPLASHPLATE RH              1.97 BR62           RADIATOR TRAY              11.59 BTA370         BOLT BRAKE DISC/HUB         1.22

BR16RSS        SPLASHPLATE RH S/S          7.29 BR63           BONNET REPAIR - NLA         0.00 BTA472         BRAKE DISC COVER RH        11.34

BR17L          WHEEL ARCH REINFORCER LH   14.32 BR64           INNER BONNET REPAIR - NLA    0.00 BTA473         BRAKE DISC COVER LH        11.34

BR17R          WHEEL ARCH REINFORCER RH   14.32 BR65L          CHASSIS LEG REPAIR LH      31.16 BTA492         STUD WIRE WHEEL             2.76

BR18L          REPAIR PANEL LH (BR17L)     8.51 BR65R          CHASSIS LEG REPAIR RH      31.16 BTA493         LOCKTAB BRAKE DRUM          0.42

BR18R          REPAIR PANEL RH (BR17R)     8.51 BR66           CROSS MEMBER REPAIR        15.43 BTA497K        HANDBRAKE ROD KIT          21.66

BR19AL         LOWER FRONT 1/4 WING LH    19.29 BR69L          FLOOR REPAIR LH            10.03 BTA532         COLLAPSIBLE SPACER          4.89

BR19AR         LOWER FRONT 1/4 WING RH    19.29 BR69R          FLOOR REPAIR RH            10.03 BTA606K        DUST TUBE KIT               4.96

BR19L          LOWER FRONT 1/2 WING LH    33.56 BR70L          BACK PANEL REPAIR LH       15.09 BTA686         WIRE WHEEL HUB RHF         59.87

BR19R          LOWER FRONT 1/2 WING RH    33.56 BR70R          BACK PANEL REPAIR RH       15.09 BTA687         WIRE WHEEL HUB LHF         59.87

BR20           FRONT WING RAIL REPAIR     15.75 BR71L          LOWER HINGE REPAIR LH       9.95 BTA688         WIRE WHEEL HUB RHR         60.78

Page 11



Part number Description Retail price Part number Description Retail price Part number Description Retail price

BTA689         WIRE WHEEL HUB LHR         60.78 BTB933         WASHER DIFF FLANGE          1.02 CCGN22ATU      MALLARD GREEN (125ML)       6.52

BTA744BE       STUB AXLE ASSEMBLY RH      47.15 C16062         BRAKE LIGHT SWITCH          4.92 CCGN25         BRITISH R/GRN LGT (400ML)   10.42

Surcharge on BTA744BE         47.00 C5192          BANJO BOLT                  2.90 CCGN25TU       BRITISH R/GRN LGT (125ML)    6.52

BTA744BE*      STUB AXLE ASSEMBLY RH      94.15 C5574          GROMMET                     2.64 CCGN29         BRITISH R/GRN DRK (400ML)   10.42

BTA745BE       STUB AXLE ASSEMBLY LH      47.15 CAHT21         COIL SPRING LOWERED        17.58 CCGN29A        RACING GREEN (400ML)       10.42

Surcharge on BTA745BE         47.00 CAM150         CYLINDER HEAD STUD LONG     3.09 CCGN29ATU      RACING GREEN (125ML)        6.52

BTA745BE*      STUB AXLE ASSEMBLY LH      94.15 CAM151         CYLINDER HEAD STUD SHORT    2.01 CCGN29TU       BRITISH R/GRN DRK (125ML)    6.52

BTA789         BOLT BRAKE CALIPER          1.82 CAM1599        SPACER FAN BLADE            2.28 CCGN75         RACING GREEN JUB (400ML)   10.42

BTA806         HALF SHAFT STEEL WHEEL     98.27 CAM1717        EXHAUST VALVE               4.78 CCGN75TU       RACING GREEN JUB (125ML)    6.52

BTA807         HALF SHAFT WIRE WHEEL      64.30 CAM1818        BREATHER HOSE               5.22 CCGN94         TUNDRA GREEN (400ML)        8.27

BTB1326        OIL SEAL DIFF PINION        3.17 CAM5226        BREATHER HOSE               2.61 CCGN94TU       TUNDRA GREEN (125ML)        6.52

BTB153         HALF SHAFT BANJO W/W       88.57 CAM5227        BREATHER HOSE               4.42 CCGR11A        MIRAGE (400ML)             10.42

BTB183         COLLAR WHEEL BEARING       11.57 CAM5333        GEAR CAMSHAFT SIMPLEX      15.76 CCGR12         GRAMPIAN GREY (400ML)      10.42

BTB187         WHEEL STUD                  2.34 CAM6270        OIL SEAL SUMP FRONT         2.87 CCGR15         CHELSEA GREY (400ML)       10.42

BTB198         BOLT DISC>HUB+S/ABS         0.86 CAM6271        OIL SEAL SUMP REAR          2.47 CCGR377        PEWTER METALIC (400ML)     10.42

BTB229         WHEEL STUD                  2.94 CAM6323        CRANKSHAFT PULLEY - 1098   42.17 CCGR377TU      PEWTER METALIC (125ML)      6.52

BTB332         HUB WIRE WHEEL 12TPI RHR   65.60 CAS/BCLEAN     BRAKE CLEANER (400ML)       5.35 CCN116         GEARBOX CIRCLIP             0.18

BTB333         HUB WIRE WHEEL 12TPI LHR   65.60 CAT01          PARTS CALALOGUE MIDGET UK   0.00 CCP1           PRIMER (400ML)             10.42

BTB338         BRAKE DRUM BANJO AXLE      48.77 CAT01A         PARTS CATALOGUE MIDGET EU   0.00 CCRD118        VERMILLION (400ML)         10.42

BTB346         HUB RHF SPLINED 12TPI      65.31 CAT02          PARTS CATALOGUE MGB         0.00 CCRD118TU      VERMILLION (125ML)          6.52

BTB347         HUB LHF SPLINED 12TPI      65.31 CAT02A         PARTS CATALOGUE MGB EU      0.00 CCRD133        FLAMENCO RED (400ML)       10.42

BTB354         WHEEL NUT >70               1.06 CAT03          PARTS CATALOGUE MGF         0.00 CCRD133TU      FLAMENCO RED (125ML)        6.52

BTB396         STEERING ARM RH            60.23 CAT03A         PARTS CATALOGUE MGF EU      0.00 CCRD16         BLAZE (400ML)              10.42

BTB397         STEERING ARM LH            60.23 CC148A         COVERING KIT BLACK         16.14 CCRD16TU       BLAZE (125ML)               6.52

BTB410         BOLT STEERING ARM           2.94 CC148K         COVERING KIT A/LEAF        16.14 CCRD209        CARMINE RED (400ML)        10.42

BTB412         BRAKE DUST COVER RH         6.23 CC148N         COVERING KIT NAVY          16.14 CCRD209TU      CARMINE RED (125ML)         6.52

BTB412SS       BRAKE DUST COVER RH SS     12.21 CCBG15         SANDY BEIGE (400ML)        10.42 CCRD23A        BLACK TULIP (400ML)        10.42

BTB413         BRAKE DUST COVER LH         6.23 CCBG205        RUSSET BROWN (400ML)       10.42 CCRD23ATU      BLACK TULIP (125ML)         6.52

BTB413SS       BRAKE DUST COVER LH SS     12.21 CCBG205TU      RUSSET BROWN (125ML)        6.52 CCRD5          DAMASK RED (400ML)         10.42

BTB440         BEARING PINION OUTER       10.09 CCBG4A         BEDOUIN (400ML)             8.60 CCRD5TU        DAMASK RED (125ML)          6.80

BTB653         CROWM WHEEL + PINION      350.13 CCBG93         BRACKEN (400ML)            10.42 CCRD61         FLAME RED (400ML)          10.42

BTB674         GASKET DIFF COVER           0.69 CCBG93TU       BRACKEN (125ML)             6.52 CCRD61TU       FLAME RED (125ML)           6.52

BTB700         HALF SHAFT TUBE AXLE S/W   90.02 CCBU12         MIDNIGHT BLUE (400ML)      10.42 CCRD9          TARTAN RED (400ML)         10.42

BTB706         BRAKE DRUM TUBE AXLE       34.46 CCBU12A        IRIS BLUE (400ML)          10.42 CCRD9TU        TARTAN RED (125ML)          6.52

BTB714         HALF SHAFT W/W TUBE AXLE   96.71 CCBU12ATU      IRIS BLUE (125ML)           6.52 CCSB1          SUPER GLOSS BLACK (400ML)  10.42

BTB715         ROLL PIN REAR AXLE          0.38 CCBU12TU       MIDNIGHT BLUE (125ML)       6.52 CCSB1TU        SUPER GLOSS BLACK (125ML)    6.52

BTB716         WIRE WHEEL HUB RHR 8TPI    64.30 CCBU18         TEAL BLUE (400ML)          10.42 CCSB2          SATIN BLACK (400ML)        10.42

BTB717         WIRE WHEEL HUB LHR 8TPI    64.30 CCBU18TU       TEAL BLUE (125ML)           6.52 CCSB2TU        SATIN BLACK (125ML)         6.52

BTB730         HUB RHF SPLINED 8TPI       65.01 CCBU224        PAGEANT BLUE (400ML)       10.42 CCWP1          SILVER WHEEL (400ML)       10.42

BTB731         HUB LHF SPLINED 8TPI       65.01 CCBU224TU      PAGEANT BLUE (125ML)        6.52 CCWT243        ERMINE WHITE (400ML)       10.42

BTB732         WIRE WHEEL HUB RHR 8TPI    79.10 CCBU38         BLUE ROYALE (400ML)        10.42 CCWT243TU      ERMINE WHITE (125ML)        6.52

BTB733         WIRE WHEEL HUB LHR 8TPI    79.10 CCBU40         BERMUDA BLUE (400ML)       10.42 CCWT3A         OLD ENGLISH WHITE (400ML)   10.42

BTB753         NUT AXLE FLANGE             2.22 CCBU47         RIVIERA SIL/BLUE (400ML)   10.42 CCWT3ATU       OLD ENGLISH WHITE (125ML)    6.52

BTB764BE       STUB AXLE ASSEMBLY RH      50.98 CCBU60         AQUA BLUE (400ML)          10.42 CCWT4          SNOWBERRY WHITE (400ML)    10.42

Surcharge on BTB764BE         47.00 CCBU65         TAHITI BLUE (400ML)         8.27 CCWT4TU        SNOWBERRY WHITE (125ML)     6.52

BTB764BE*      STUB AXLE ASSEMBLY RH      97.98 CCBU65TU       TAHITI BLUE (125ML)         6.52 CCWT59         GLACIER WHITE (400ML)      10.42

BTB764E        S/S BTB764BE                0.00 CCBU9          MINERAL BLUE (400ML)       10.42 CCWT59TU       GLACIER WHITE (125ML)       6.52

BTB764QE       STUB AXLE ASSEMBLY RH      73.32 CCBU95         ACONITE (400ML)            10.42 CCYL12         PALE PRIMROSE (400ML)      10.42

Surcharge on BTB764QE         47.00 CCBU9TU        MINERAL BLUE (125ML)        6.52 CCYL12TU       PALE PRIMROSE (125ML)       6.52

BTB764QE*      STUB AXLE ASSEMBLY RH     120.32 CCEP1          ENGINE MAROON (400ML)      10.42 CCYL15         BRONZE YELLOW (400ML)      10.42

BTB765BE       STUB AXLE ASSEMBLY LH      50.83 CCEP1BR        ENGINE MAROON (BRUSH)      15.66 CCYL15TU       BRONZE YELLOW (125ML)       6.52

Surcharge on BTB765BE         47.00 CCEP2          ENGINE GREEN MGC (400ML)   10.42 CCYL167        CHARTREUSE (400ML)         10.42

BTB765BE*      STUB AXLE ASSEMBLY LH      97.98 CCEP2BR        ENGINE GREEN MGC (BRUSH)   16.72 CCYL167TU      CHARTREUSE (125ML)          6.52

BTB765E        USE BTB765BE                0.00 CCEP3          ENGINE GREEN BMC (400ML)   10.42 CCYL19         HARVEST GOLD (400ML)       10.42

BTB765QE       STUB AXLE ASSEMBLY LH      73.32 CCEP3BR        ENGINE GREEN BMC (BRUSH)   15.66 CCYL19TU       HARVEST GOLD (125ML)        6.52

Surcharge on BTB765QE         47.00 CCEP4          ENGINE BLACK (400ML)       10.42 CCYL207        INCA YELLOW (400ML)        10.42

BTB765QE*      STUB AXLE ASSEMBLY LH     120.32 CCEP4BR        ENGINE BLACK (BRUSH)       16.72 CCYL207TU      INCA YELLOW (125ML)         6.52

BTB768         BUSH LOWER TRUNION          6.03 CCEP6          ENGINE GOLD (400ML)        10.42 CCYL235        SNAPDRAGON (400ML)         10.42

BTB844         THRUST WASHER 0.222         5.64 CCGN169        BROOKLANDS GREEN (400ML)   10.42 CCYL235TU      SNAPDRAGON (125ML)          6.52

BTB846         THRUST WASHER 0.218         5.64 CCGN169TU      BROOKLANDS GREEN (125ML)    6.52 CCYL63         SANDGLOW (400ML)           10.42

BTB849         THRUST WASHER 0.212         5.64 CCGN20         LIME FLOWER (400ML)        10.42 CCYL63TU       SANDGLOW (125ML)            2.37

BTB853         BEARING SPACER DIFF         9.49 CCGN20TU       LIME FLOWER (125ML)         6.52 CCYL73         CITRON YELLOW (400ML)      10.42

BTB871         PINION PIN                 13.63 CCGN22         MALLARD GREEN (400ML)      10.42 CCYL73TU       CITRON YELLOW (125ML)       6.52

Page 12



Part number Description Retail price Part number Description Retail price Part number Description Retail price

CFP375         BLANKING GROMMET (3/8)      0.28 CHK3           COOLING HOSE KIT 1976>     35.87 CSET2002F      FOOTWELL CARPETS A/LEAF    23.34

CFP625         BLANKING PLUG (5/8)         0.32 CHK4           COOLING HOSE KIT >67       27.54 CSET2010       SOUND PROOFING KIT S&M     20.32

CFP750         BLANKING GROMMET (3/4)      0.43 CHK5           COOLING HOSE KIT 1275 SQ   30.48 CSET2050A      CARPET SET BOOT BLACK      31.56

CHA176K        MIRROR PLINTH FITTING KIT    3.42 CHK6           COOLING HOSE KIT 1275 RO   32.09 CSET2050E      CARPET SET BOOT NAVY       36.30

CHA214         WIRING LOOM PVC 73>74     177.88 CHK7           COOLING HOSE KIT 1500      38.55 CSET2050F      CARPET SET BOOT A/LEAF     36.30

CHA224         RAD DUCT PANEL RH          40.20 CHM140         OIL PUMP - 1275            15.93 CUD1000        CARBURETTOR NEEDLE AAA      7.50

CHA225         RAD DUCT PANEL LH          40.20 CHM163         BEARING DIFFERENTIAL       22.09 CUD1002        CARBURETTOR NEEDLE AAC      6.76

CHA250         BRACKET BUMPER FRONT        8.47 CHM172         BEARING 1ST/3RD MOTION      4.41 CUD1018        CARBURETTOR NEEDLE AAU      6.76

CHA252         CLAMPING PLATE UPPER       16.06 CHM228         SOUND DEADENING PAD         4.92 CUD1041        CARBURETTOR NEEDLE ABT      7.50

CHA253         CLAMPING PLATE LOWER       16.06 CHM68          RELAY PLASTIC CAN          13.78 CUD1051        CARBURETTOR NEEDLE ACD      8.81

CHA254         CLAMPING PLATE FRONT       19.78 CHS2513        STUD EXHAUST MANIFOLD       0.62 CZA2279        WASHER WINDER HANDLE        0.40

CHA281         RADIATOR COWL 1974>        73.95 CHS2515        THERMOSTAT STUD             0.79 CZA3310        STRICKER PLATE RH          15.16

CHA307         BUMPER RIVET                0.56 CHS2518        THERMOSTAT STUD             0.62 CZA3311        STRICKER PLATE LH          15.16

CHA321         SUPPORT TUBE BUMPER        23.37 CHS2620        STUD MANIFOLD>CARBS         1.12 CZA7109CP      WINDER HANDLE CHROME       10.93

CHA336         PROPSHAFT NEW 1974>        93.68 CHS522         ROCKER SHAFT STUD SHORT     0.72 CZG1688        BONNET BUFFER               3.75

CHA336FK       FITTING KIT CHA336          6.02 CLZ314         CLEVIS PIN 3/16             0.74 CZH2717        BADGE LEYLAND HOUSE WING    4.34

CHA347         MOULDING REAR WING RH       8.10 CLZ414         CLEVIS PIN 1/4              0.53 CZH3521        MIRROR PLINTH CHROME        9.33

CHA348         MOULDING REAR WING LH       8.10 CLZ513         CLEVIS PIN 5/16             0.45 CZJ170         FOOTWELL FRONT+TOP RH      54.85

CHA351         HEATER HOSE 1500            5.73 CLZ515         CLEVIS PIN 5/16             0.85 CZJ171         FOOTWELL FRONT+TOP LH      54.85

CHA359         HEATER HOSE 1500            6.69 CLZ517         CLEVIS PIN                  0.63 CZJ174         HEATER PLATFORM ASSY       15.87

CHA360         NUT EXHAUST MANIFOLD        0.98 CMZ305         CSK HEAD NO10 X 1/4         0.21 CZJ192         FRONT W/ARCH INNER RH >74  26.32

CHA364         STEEL BUSH                  2.04 CMZ307         CSK HEAD NO10 X 7/16        0.21 CZJ193         FRONT W/ARCH INNER LH >74  26.32

CHA365         RIVET BUMPER                0.25 CMZ308         CSK HEAD NO10 X 1/2         0.19 CZJ220         REAR WING RH 66-71        198.05

CHA390         CABLE STARTER/SOL S&M       9.28 CMZ310         CSK HEAD NO10 X 5/8         0.20 CZJ221         REAR WING RH 66-71        198.05

CHA42          SPRING BAR 1970>1974       40.55 CMZ428         SCREW HOOD FRAME>BODY       0.41 CZJ279         FRONT WING LH 70-74       314.65

CHA420         FAN GAURD 1500 MIDGET       8.99 CRMGK501       DECAL KIT 62>65 ROADSTER   12.85 CZJ334         BUMPER BRACKET RH OUTER     4.79

CHA420SS       FAN GAURD 1500 MIDGET S/S   13.49 CRMGK502       DECAL KIT 65>67 ROADSTER   12.85 CZJ335         BUMPER BRACKET LH OUTER     4.50

CHA429         WIRING LOOM DASH 75>77     76.61 CRMGK503       DECAL KIT 65>67 MGBGT      12.85 CZJ336         BUMPER BRACKET RH INNER     7.18

CHA432         WIRING LOOM REAR 75>80     43.16 CRMGK504       DECAL KIT 68>69 ROADSTER   12.85 CZJ337         BUMPER BRACKET LH INNER     7.18

CHA452         FILLER PIPE 1500           14.51 CRMGK505       DECAL KIT 68>69 MGBGT      12.85 CZJ351         BOOT LID ASSEMBLY         163.42

CHA455         WIRING LOOM MAIN 75>77    132.62 CRMGK506       DECAL KIT 70>71 ROADSTER   11.34 CZJ361         FRONT WING RH 70-74       314.65

CHA458         WASHER BOTTLE STRAP         6.99 CRMGK507       DECAL KIT 70>71 MGBGT      11.34 CZJ380         BONNET ASSEMBLY >1974     374.99

CHA46          WIRING LOOM PVC 72>73     169.95 CRMGK508       DECAL KIT 72>75 ROADSTER   12.85 CZJ408         REAR WING RH 71-74        198.05

CHA466         GEARLEVER GAITER VINYL      5.73 CRMGK509       DECAL KIT 72>75 MGBGT      11.34 CZJ409         REAR WING LH 71-74        198.05

CHA466L        GEARLEVER GAITER LEATHER    9.06 CRMGK510       DECAL KIT 75>80 ROADSTER   12.85 CZJ432         FRONT W/ARCH ASSY RH >74  102.23

CHA478         GRILLE 1975> MIDGET        25.20 CRMGK511       DECAL KIT 75>80 MGBGT      11.34 CZJ433         FRONT W/ARCH ASSY LH >74  102.23

CHA493         LEAF SPRING 1974>          51.28 CRMGK521T      DECAL KIT 61>66 MIDGET     12.85 CZJ542         SUSPENSION BRACKET RH 74>  17.99

CHA494         PEDAL ACCELERATOR          46.19 CRMGK521V      DECAL KIT 67>69 MIDGET     11.34 CZJ543         SUSPENSION BRACKET LH 74>  17.99

CHA507         BADGE BUMPER BLACK/GOLD     9.80 CRMGK521W      DECAL KIT 70>72 MIDGET     11.34 CZJ565         FRONT END ASSEMBLY 1975>  183.05

CHA508         BADGE MG OCTAGON GOLD      23.18 CRMGK521X      DECAL KIT 72>74 MIDGET     12.85 CZJ586         FRONT BEAM MOUNTING RH     45.31

CHA544         BADGE BUMPER BLK/SILVER     7.91 CRMGK521Y      DECAL KIT 75>80 MIDGET     12.85 CZJ587         FRONT BEAM MOUNTING LH     45.31

CHA545         BADGE BOOT METAL           17.72 CSET1000A      CARPET SET >68 RDST BLK    82.29 CZJ590         REAR WING RH 74>          198.05

CHA565         ENGINE MOUNT 1500CC        10.58 CSET1001A      CARPET SET >68 GT BLK     110.46 CZJ591         REAR WING LH 74>          198.05

CHA59FG        RADIO CONSOLE MIDGET       23.38 CSET1002A      CARPET SET 68> RDST BLK    82.29 CZJ594         FRONT WING RH 1974>       314.65

CHA615         GEARBOX MOUNT 1974>         2.64 CSET1002E      CARPET SET 68> RDST NVY    94.63 CZJ595         FRONT WING LH 1974>       314.65

CHA634         HANDBRAKE CABLE W/WHEEL    13.09 CSET1002F      CARPET SET 68> RDST A/LE   94.63 CZJ598         REAR VALANCE 75>           71.45

CHA638         HANDBRAKE CABLE S/WHEEL    10.58 CSET1003A      CARPET SET 68> GT BLK     110.46 CZJ644         BEAM MTG R/BUMPER RH       25.10

CHA64          SUNVISOR RH                13.00 CSET1003E      CARPET SET 68> GT NVY     127.03 CZJ645         BEAM MTG R/BUMPER LH       25.10

CHA65          SUNVISOR LH                13.00 CSET1003F      CARPET SET 68> GT A/LE    127.03 CZJ676         CHASSIS FRAME 74>         287.79

CHA69          GEARLEVER GAITOR VINYL      5.73 CSET1005A      FOOTWELL CARPETS >68 BLK   20.32 CZJ682         FRONT W/ARCH ASSY RH 74>   99.93

CHA69L         GEARLEVER GAITOR LEATHER    9.06 CSET1006A      FOOTWELL CARPETS 68> BLK   20.32 CZJ683         FRONT W/ARCH ASSY LH 74>   99.93

CHA708         SUNVISOR BRACKET MIDGET     5.70 CSET1007A      SILL CARPETS PAIR BLK      12.97 CZJ70          REAR VALANCE 66-74         73.21

CHA746         WIRING LOOM DASH 77>78     76.61 CSET1010       SOUND PROOFING KIT RDST    22.56 CZJ704         BONNET ASSEMBLY 1974>     374.99

CHA747         MOTIF BLACK/SILVER          3.55 CSET1011       SOUND PROOFING KIT GT      27.07 CZK3792        DOOR HANDLE INNER RH       25.85

CHA767         WIRING LOOM MAIN 77>78    132.62 CSET1050A      CARPET SET BOOT STD BLK    39.43 CZK3792CP      HANDLE DOOR INNER RH       24.65

CHA797         BOOT LID SEAL MIDGET        9.55 CSET1051A      CARPET SET BOOT BLK        74.40 CZK3793        HANDLE DOOR INNER LH       25.85

CHA799         WIRING LOOM MAIN 78>      189.90 CSET2000A      CARPET SET - BLACK         62.00 CZK3793CP      HANDLE DOOR INNER LH       24.65

CHA802         WIRING LOOM DASH 78>80     71.31 CSET2000C      CARPET SET - RED           71.29 DAM1362E       OVERDRIVE UNIT R/BUMPER   298.37

CHA805         HEATER HOSE 1500            6.12 CSET2000E      CARPET SET - NAVY          71.29 Surcharge on DAM1362E        117.50

CHA96          SEAT FOAM 1970>            20.20 CSET2000F      CARPET SET - AUTUMN LEAF   71.29 DAM1362E*      OVERDRIVE UNIT R/BUMPER   415.87

CHA97          SEAT FOAM BACK 1970>       37.24 CSET2002A      FOOTWELL CARPETS BLACK     20.32 DAM1740        GEAR REVERSE 67>           57.49

CHK1           COOLING HOSE KIT >72 MGB   32.68 CSET2002C      FOOTWELL CARPETS RED       23.34 DAM2441        DIFF COVER (TUBE AXLE)     50.88

CHK2           COOLING HOSE KIT 72>76     32.68 CSET2002E      FOOTWELL CARPETS NAVY      23.34 DAM2670        GEARLEVER PIN LONG          1.75

Page 13



Part number Description Retail price Part number Description Retail price Part number Description Retail price

DAM3045        GEARLEVER BUSH              8.79 GCB10813       FAN BELT                    3.60 GEX162Z        EXHAUST SYSTEM 1975>       80.45

DAM4104        SYNCHRO 1ST/2ND           151.57 GCB10838       FAN BELT                    4.01 GEX164F        EXHAUST FRONT PIPE 1500    26.88

DAM4121        HUB ASSEMBLY - NLA          0.00 GCB10863       FAN BELT                    4.01 GEX200         EXHAUST MANIFOLD >1974     94.63

DAM6226        GEAR 1ST SPEED 4SYNC       61.02 GCB10900       FAN BELT CHROME BUMPER      3.45 GEX2001        EXH SYS SINGLE BOX S/S     88.25

DAM6228        GEAR 2ND SPEED             94.08 GCB10950       FAN BELT RUBBER BUMPER      5.01 GEX2001FK      EXHAUST FITTING KIT        16.29

DAM6230        GEAR 3RD SPEED             67.32 GCB11088       FAN BELT 1500               4.81 GEX2002        EXH SYS 2 BOX S/S (BELL)  128.74

DAM6475        LAYGEAR GEARBOX 1500 13T  111.04 GCC114         CLUTCH COVER 1098          76.45 GEX2002FK      EXHAUST FITTING KIT        20.74

DAM6826        GEAR REVERSE 18T 1500      35.16 GCC115         CLUTCH COVER 1275          58.05 GEX2003        EXH SYS 2 BOX S/S FLANGE  123.68

DAM6828        HUB SYNCRO 1ST/2ND/REV    119.66 GCC118         CLUTCH COVER               48.72 GEX2003FK      EXHAUST FITTING KIT        19.33

DAM738         SHAFT 3RD MOTION 1500     118.32 GCC196         CLUTCH COVER 1500          50.68 GEX2004        EXH SYS 1500 MIDGET S/S   165.79

DEA3220        DOOR SEAL BLACK - WOVEN    10.34 GCK260         CLUTCH KIT 1098 - MIDGET  120.80 GEX2004FK1     EXHAUST FITTING KIT        22.71

DEA4001        DOOR SEAL FURFLEX RDST     14.02 GCL105         COIL LUCAS SPORTS          16.80 GEX2004FK2     EXHAUST FIT KIT 76>        23.24

DEA5001        DOOR SEAL FURFLEX BGT      20.15 GCL110         COIL IGNITION               9.52 GEX200SS       MANIFOLD S/S 1098/1275    155.72

EHK101         SUSPENSION HANDLING KIT   188.43 GCL111         COIL IGNITION BALLASTED     9.73 GEX201         EXHAUST MANIFOLD 1974>    125.26

ELC100         DISTRIBUTOR C/B NEW        67.89 GCP103         CLUTCH PLATE 1098          33.26 GEX203         EXHAUST SYSTEM PECO >74    70.48

ELC101         DISTRIBUTOR R/B NEW        69.47 GCP116         CLUTCH PLATE MGB           29.92 GEX205         EXHAUST SYSTEM PECO 74>    75.80

ELC201         DISTRIBUTOR 1275          132.19 GCP212         CLUTCH PLATE 1275          31.50 GEX3263        DOWNPIPE EXHAUST           33.97

ELC202         DISTRIBUTOR 1275 RECON     74.71 GCP230         CLUTCH PLATE 1500          40.10 GEX3365        EXHAUST BOX SINGLE         25.12

Surcharge on ELC202           35.25 GCS1001S       SCREW - POINTS 25D          0.40 GEX3369        EXHAUST SILENCER 1969>     43.26

ELC203         DISTRIBUTOR NEW 1500       80.96 GCS1002S       SCREW - POINTS 45D          0.81 GEX3393        EXHAUST CENTRE BOX - MGB   24.97

ELC210         BRUSH SET DYNAMO            1.73 GEG225         GASKET SET BOTTOM - 1275   12.77 GEX3429        REAR BOX EXHAUST           29.85

ELC211         BRUSH SET ALTERNATOR        2.01 GEG237         GASKET SET BOTTOM 3BRG      7.90 GEX7049        MANIFOLD CLAMP              2.39

FAM2406        BUSH COLUMN UPPER           1.93 GEG239         BOTTOM GASKET SET - 1098   11.36 GEX7072        EXHAUST FIXING              2.98

FAM9270        COLLAR SPLIT HALF SHAFT     6.59 GEG273         GASKET SET BOTTOM 5BRG      9.87 GEX7073        EXHAUST FIXING              3.10

FHS2513        STUD MANIFOLD/HEAD          0.63 GEG279         GASKET SET BOTTOM 1500      9.58 GEX7074        CLIP DOWNPIPE               3.90

FHS2515        STUD MANIFOLD/HEAD          0.69 GEG377         HEAD GASKET                 5.50 GEX7151        EXHAUST FIXING              0.48

FMK8859        HOSE WATER PUMP/ELBOW       2.74 GEG377BG       HEAD GASKET MGB BIG BORE   23.62 GEX7152        EXHAUST FIXING              1.25

FNP205         LOCKNUT GEARKNOB            1.03 GEG501         SUMP GASKET - 1098          4.90 GEX7154        EXHAUST FIXING              0.95

FNZ506         NUT 3/8 UNF HT              0.31 GEG503         GASKET SUMP 3BRG            1.95 GEX7155        EXHAUST FIXING              1.72

FNZ612         NUT DIFFERENTIAL            1.81 GEG504         GASKET SUMP 5BRG            1.94 GEX7170        EXHAUST FIXING              3.07

FTK103         FUEL PIPE KIT 1962>1973    48.94 GEG517         SUMP GASKET 1500            2.77 GEX7182K       BUSH + HOUSING ASSEMBLY     3.88

FTK104         FUEL PIPE KIT 1973>1974    49.98 GEG528         SUMP GASKET - 1275          4.74 GEX7189        BRACKET GEARBOX STEADY      3.97

FTK105         FUEL PIPE KIT 1975>        59.11 GEG601         MANIFOLD GASKET             1.34 GEX7190        BRACKET GEARBOX STEADY      3.62

FTK200         FUEL PIPE KIT >1974        33.18 GEG602         MANIFOLD GASKET             2.02 GEX7191        U BRACKET EXHAUST           3.17

FTK201         FUEL PIPE KIT 1975>        58.61 GEG648         MANIFOLD GASKET 1500        2.39 GEX7194        STRAP EXHAUST               0.82

FZX1122        CARBURETTOR HS4 PAIR      527.50 GEG742         GASKET EXHAUST DOWNPIPE     2.62 GEX7201        BRACKET REAR EXHAUST        4.04

FZX1229        CARBURETTORS HIF - NEW    729.31 GEU101         DYNAMO - NEW               58.48 GEX7201K       EXHAUST MOUNTING KIT >74   17.70

GAC2057X       LEATHER HIDE FOOD           8.52 GEU206         ALTERNATOR - NEW           52.56 GEX7202        BRACKET REAR HANGER         2.86

GAE191         SWITCH REVERSE LIGHT        7.06 GEU250         PLUG KIT ALTERNATOR         2.64 GEX7204        MOUNTING INTERMEDIATE       2.34

GAM001R        DOOR MIRROR TORPEDO RH     35.04 GEU405E        STARTER MOTOR - MIDGET     57.72 GEX7204K       EXHAUST MOUNTING KIT        9.11

GAM208A        MIRROR GLASS CONVEXED       4.50 Surcharge on GEU405E          35.25 GEX7251        RUBBER BOBBIN EXHAUST       1.29

GAM213         DOOR MIRROR S/STEEL - RH   19.16 GEU405E*       STARTER MOTOR RECON        92.97 GEX7252        SADDLE CLIP EXHAUST         0.99

GAM214         DOOR MIRROR S/STEEL - LH   19.16 GEU418E        STARTER MOTOR >1967        99.98 GEX7275        MOUNTING REAR 62>69         2.73

GAM261X        DOOR MIRROR BLACK - RH     17.24 Surcharge on GEU418E          58.75 GEX7275K       EXHAUST MOUNTING KIT >69    4.78

GAM262X        DOOR MIRROR BLACK - LH     17.24 GEU418E*       STARTER MOTOR 3 SYNCRO    158.73 GEX7364        EXHAUST FIXING              4.54

GB5022         BRAKE PIPE KIT >1974       52.42 GEU441         PRE ENGAGED STARTER (NEW)  85.87 GEX7365        EXHAUST FIXING              4.69

GB5022L        BRAKE PIPE SET >74 LHD     52.42 GEU603         CONTROL BOX RB106          26.50 GEX7442        BRACKET REAR EXHAUST        2.80

GB5032         BRAKE PIPE KIT >1974       38.43 GEU605         CONTROL BOX RB340          28.38 GEX7442K       EXHAUST MOUNTING KIT 75>   16.49

GB5032L        BRAKE PIPE SET >74 LHD     38.43 GEU708         WIPER MOTOR NEW            49.35 GEX7468        EXHAUST FIXING              2.88

GB5033         BRAKE PIPE KIT 74>78       38.42 GEU714E        WIPER MOTOR RECON         167.30 GEX7470        OLIVE                       3.29

GB5034         BRAKE PIPE KIT 1975>1976   53.31 Surcharge on GEU714E          58.75 GEX9005        EXHAUST CLAMP (1.5/8)       0.73

GB5040         BRAKE PIPE KIT 1974>1976   56.05 GEX101         USE GEX101Z                 0.00 GEX9008        EXHAUST CLAMP (1.7/8)       0.69

GB5050         BRAKE PIPE KIT 1976>       49.28 GEX101Z        EXHAUST SYSTEM - MGB       84.71 GEX9010        EXHAUST CLAMP (2.1/8)       0.75

GB5061         BRAKE PIPE KIT 78>79       46.13 GEX104         MANIFOLD EXHAUST PECO     102.57 GFE102         OIL FILTER (PAPER)          4.09

GBH157         BRAKE HOSE FRONT MIDGET     7.03 GEX105         REDUCER PIPE - GEX104       9.36 GFE103         OIL FILTER - 1098/1275      2.75

GBH158         BRAKE HOSE FRT+REAR         4.92 GEX130         USE GEX101Z                 0.00 GFE121         OIL FILTER (CANISTER)       3.64

GBH159         BRAKE HOSE REAR - MGB       4.47 GEX1306        EXHAUST FRONT PIPE         23.11 GFE150         OIL FILTER - 1500           5.62

GBH172         BRAKE HOSE FRT - MGB        6.58 GEX130Z        EXHAUST SYSTEM >1974       79.59 GFE166         OIL FILTER (CANISTER)       1.95

GBP281EBC      BRAKE PAD SET EBC MIDGET   25.49 GEX1316        CONNECTING PIPE - FRONT    12.30 GFE6003        OIL FILLER CAP (VENTED)     2.82

GBY3031D       BATTERY 6 VOLT (DRY)       53.53 GEX1321        CONNECTING PIPE - REAR     16.39 GFG115         GASKET 1/2 SHAFT BANJO      0.39

GBY3031W       BATTERY 6 VOLT (WET)       53.49 GEX142F        EXHAUST FRONT PIPE         22.27 GFU2204        FLASHER UNIT HAZARD         3.47

GBY5601W       BATTERY MIDGET             48.96 GEX1618        EXHAUST FRONT PIPE 1500    23.79 GGE101         HORN SINGLE HIGH NOTE      11.12

GBY5656W       BATTERY 12VOLT (WET)       65.80 GEX162         USE GEX101Z                 0.00 GGE102         HORN SINGLE LOW NOTE       11.15

Page 14



Part number Description Retail price Part number Description Retail price Part number Description Retail price

GGE103         HORN TWIN HIGH NOTE         8.67 GHF505         SPLIT PIN 9/64 X 2.1/4      0.21 GSA102UE*      FRONT SHOCK ABSORBER RH    51.66

GGE104         HORN TWIN LOW NOTE          8.67 GHF506         SPLIT PIN 5/32 X 2.1/4      0.27 GSA103E        SHOCK ABSORBER FRONT LH    20.27

GGE110         HORN BRACKET                1.34 GHF600         POP RIVET                   0.06 Surcharge on GSA103E          29.38

GGT101         FUEL PIPE (2.1/2)           2.10 GHF700         SPIRE NUT NO6               0.15 GSA103E*       FRONT SHOCK ABSORBER LH    49.64

GGT102         FUEL PIPE (6.3/4)           3.11 GHF821         GROMMET B POST              0.18 GSA103UE       SHOCK ABSORBER FRONT LH    22.29

GGT103         FUEL PIPE (7.1/2)           3.28 GHK127         WHEEL BEARING KIT BANJO    23.54 Surcharge on GSA103UE         29.38

GGT104         FUEL PIPE (10)              4.49 GHS101         OIL SEAL FRONT HUB          1.61 GSA103UE*      FRONT SHOCK ABSORBER RH    51.66

GGT105         FUEL PIPE (11.3/4)          5.59 GHS142         HUB OIL SEAL FRONT          2.61 GSA119E        SHOCK ABSORBER FRONT       20.27

GGT106         FUEL PIPE (14)              5.38 GHS147         HUB OIL SEAL REAR           2.20 Surcharge on GSA119E          29.38

GGT107         FUEL PIPE (22)              6.30 GHS211         HUB OIL SEAL BANJO AXLE     1.94 GSA119E*       FRONT SHOCK ABSORBER       49.64

GHC1622        HOSE CLIP 55-70MM           0.49 GIFT01         GIFT VOUCHER £5.00          5.00 GSA119FK       FITTING KIT GSA119E         2.91

GHC507         HOSE CLIP 14-22MM           0.48 GIFT02         GIFT VOUCHER £10.00        10.00 GSA119UE       SHOCK ABSORBER FRONT U/R   22.29

GHF101         SET SCREW 1/4 X 1 UNF       0.15 GIFT03         GIFT VOUCHER £15.00        15.00 Surcharge on GSA119UE         29.38

GHF102         BOLT 1 X 1.1/2 UNF          0.16 GIFT04         GIFT VOUCHER £20.00        20.00 GSA119UE*      FRONT SHOCK ABSORBER U/R   51.66

GHF1027        NUT PLASTIC                 0.18 GLB207         BULB NO PLATE 12V 5W        0.41 GSA149/50FK    FITTING KIT GSA149/50E      1.13

GHF103         SET SCREW  5/16 X 1 UNF     0.18 GLB233         BULB SIDELAMP 12V 4W        0.33 GSA149E        SHOCK ABSORBER REAR RH     20.27

GHF1030        NUT - PLASTIC               0.38 GLB239         BULB INTERIOR 5W FESTOON    0.42 Surcharge on GSA149E          29.38

GHF104         BOLT 5/16 X 1.1/2 UNF       0.27 GLB273         BULB REVERSE LAMP           0.63 GSA149E*       REAR SHOCK ABSORBER RH     49.64

GHF105         SET SCREW 3/8 X 1 UNF       0.21 GLB281         BULB BAYONET 12V 2.2W       0.66 GSA149UE       SHOCK ABSORBER REAR RH     22.29

GHF106         BOLT 3/8 X 1.1/2 UNF        0.35 GLB286         BULB 1.2W                   0.42 Surcharge on GSA149UE         29.38

GHF117         SET SCREW 1/4 X 3/4 UNF     0.14 GLB380         BULB STOP/TAIL 12V 21/5W    0.42 GSA149UE*      REAR SHOCK ABSORBER RH     51.66

GHF120         SET SCREW 5/16 X 3/4 UNF    0.18 GLB382         BULB FLASHER 12V 21W        0.38 GSA150E        SHOCK ABSORBER REAR LH     20.27

GHF121         BOLT 5/16 X 2 UNF           0.18 GLB472         BULB HALOGEN H4 60/55W      2.03 Surcharge on GSA150E          29.38

GHF1232        CLIP DOOR PANEL             0.21 GLB501         BULB 12V 5W                 0.42 GSA150E*       REAR SHOCK ABSORBER RH     49.64

GHF126         BOLT 3/8 X 3 UNF            0.62 GLB921         BULB SWITCH                 0.80 GSA150UE       SHOCK ABSORBER REAR LH     22.29

GHF1390        BONNET BUFFER               1.29 GLB987         BULB SCREW THREAD 2.2W      0.66 Surcharge on GSA150UE         29.38

GHF1435        SIDE MOULDING CLIP          0.27 GLR3084        STEERING JOINT ASSY MGB    19.58 GSA150UE*      REAR SHOCK ABSORBER LH     51.66

GHF1531        BADGE FIXING - MEDIUM       0.14 GLU104         HEADLAMP UNIT 60/45W        7.14 GSA168/9FK1    FITTING KIT GSA168/9E CB    2.48

GHF1560        CLIP DROPGLASS SEAL         0.24 GLU132         HEADLAMP UNIT 75/50W        8.38 GSA168/9FK2    FITTING KIT GSA168/9E RB    2.34

GHF200         PLAIN NUT 1/4 UNF           0.08 GLZ118         DOOR PULL ASSEMBLY          6.89 GSA168E        SHOCK ABSORBER REAR RH     20.27

GHF201         PLAIN NUT 5/16 UNF          0.06 GLZ127         HEADREST D TYPE - NAVY     40.30 Surcharge on GSA168E          29.38

GHF202         PLAIN NUT 3/8 UNF           0.11 GLZ133         HEADREST D TYPE - A/LEAF   40.30 GSA168E*       REAR SHOCK ABSORBER RH     49.64

GHF203         PLAIN NUT 7/16 UNF          0.12 GLZ135         HEADREST D TYPE - BLACK    40.30 GSA168UE       SHOCK ABSORBER REAR RH     22.29

GHF204         PLAIN NUT 1/2 UNF           0.18 GMC235         BRAKE MASTER CYL 68-74 US  106.89 Surcharge on GSA168UE         29.38

GHF206         PLAIN NUT 3/16 UNF          0.05 GPR105         PEDAL RUBBER >1967          1.03 GSA168UE*      REAR SHOCK ABSORBER RH     51.66

GHF220         NYLOC NUT 3/16 UNF          0.09 GPS133         OIL PRESSURE SWITCH         4.36 GSA169E        SHOCK ABSORBER REAR LH     20.27

GHF221         NYLOC NUT 1/4 UNF           0.16 GRB102         CLUTCH BEARING 1098        13.22 Surcharge on GSA169E          29.38

GHF222         NYLOC NUT 5/16 UNF          0.18 GRB106         CLUTCH RELEASE BEARING     11.63 GSA169E*       REAR SHOCK ABSORBER LH     49.64

GHF223         NYLOC NUT 3/8 UNF           0.18 GRB107         CLUTCH BEARING 1275        11.90 GSA169UE       SHOCK ABSORBER REAR LH     22.29

GHF225         NYLOC NUT 1/2 UNF           0.36 GRB207         CLUTCH BEARING 1500        14.09 Surcharge on GSA169UE         29.38

GHF226         NYLOC NUT 5/8 UNF           0.56 GRC101         RADIATOR CAP >1967          3.40 GSA169UE*      REAR SHOCK ABSORBER LH     51.66

GHF261         BRASS NUT 5/16 UNF          0.21 GRC111         RADIATOR CAP 13LBS          3.44 GSC1001S       CONDENSER SCREW             0.34

GHF262         BRASS NUT 3/8 UNF           0.36 GRH1001M       RADIATOR OVERFLOW HOSE      2.54 GSD111         SPEEDO CABLE (48")          7.48

GHF2750        BATTERY TEMINAL -VE         2.56 GRH1005M       RADIATOR HOSE               4.94 GSD114         SPEEDO CABLE >1974          7.91

GHF2755        BATTERY TERMINAL +VE        2.43 GRH1006M       HOSE HEATER 1/2 ID          6.03 GSD117         SPEEDO CABLE (60")          7.93

GHF300         PLAIN WASHER 1/4            0.06 GRH105         HEATER HOSE                 0.92 GSD249         SPEEDO CABLE (39")          8.23

GHF301         PLAIN WASHER 5/16           0.06 GRH305         RADIATOR HOSE TOP >1976     6.70 GSD288         SPEEDO CABLE 1974>1978      8.23

GHF302         PLAIN WASHER 3/8            0.09 GRH313         TOP HOSE >1967              5.04 GSD315         SPEEDO CABLE (57") 1976>    7.81

GHF304         PLAIN WASHER 1/2            0.07 GRH498         RADIATOR HOSE BOTTOM >76   11.26 GSD337         SPEEDO CABLE 1977>          9.80

GHF306         PLAIN WASHER 3/16           0.07 GRH508         BOTTOM HOSE >1967          13.03 GSJ231         USE GSJ301Z                 0.00

GHF321         STAR WASHER 1/4             0.05 GRH509         TOP HOSE 1967>1974          5.55 GSJ301Z        KINGPIN KIT PAIR - MGB     57.99

GHF322         STAR WASHER 5/16            0.08 GRH510         BOTTOM HOSE 1967>1974       9.85 GSU101         NEEDLE & SEAT KIT          10.00

GHF323         STAR WASHER 3/8             0.06 GRH525         TOP HOSE 1974>              8.88 GSU200         CARBURETTOR FLOAT HS2/4     9.47

GHF331         SPRING WASHER 1/4           0.05 GRH534         BOTTOM HOSE 1974>           5.25 GSU205         CARBURETTOR FLOAT REAR     15.79

GHF332         SPRING WASHER 5/16          0.05 GRH592         RADITAOR HOSE TOP 1976>     5.99 GSU206         CARBURETTOR FLOAT FRONT    15.97

GHF333         SPRING WASHER 3/8           0.06 GRH641         RADIATOR HOSE BOTTOM 76>   13.03 GSU322         DAMPER DASHPOT             13.12

GHF334         SPRING WASHER 7/16          0.09 GRH902         HOSE HEATER 1275            6.19 GSU400         CARBURETTOR JET REAR       13.96

GHF335         SPRING WASHER 1/2           0.12 GSA102/3FK     FITTING KIT GSA102+3E       2.75 GSU401         CARBURETTOR JET FRONT      14.30

GHF400         SCREW CSK NO6 X 12          0.07 GSA102E        SHOCK ABSORBER FRONT RH    20.27 GSU423         CARBURETTOR JET FRONT      16.92

GHF421         SCREW P/HEAD NO6 X 1/2      0.07 Surcharge on GSA102E          29.38 GSU425         JET CARBURETTOR REAR       14.96

GHF426         SCREW P/HEAD NO10 X 3/4     0.09 GSA102E*       SHOCK ABSORBER FRONT RH    49.64 GSU426         JET CARBURETTOR FRONT      16.14

GHF428         SCREW PAN HEAD NO12 X 3/4    0.09 GSA102UE       SHOCK ABSORBER FRONT RH    22.29 GSU431         CARBURETTOR JET REAR       16.92

GHF431         SCREW P/HEAD NO14 X 1       0.14 Surcharge on GSA102UE         29.38 GSU451         JET CARBURETTOR FRONT      34.40

Page 15



Part number Description Retail price Part number Description Retail price Part number Description Retail price

GSU452         JET CARBURETTOR REAR       34.40 HOO5           TONNEAU COVER CB NHR       95.27 KGA818         SEAL 1/4 LIGHT RH BGT      18.51

GSU521         CARBURETTOR GASKET KIT      3.23 HOO6           TONNEAU COVER CB WHR      106.53 KGA819         SEAL 1/4 LIGHT LH BGT      18.51

GTR101         SENDER TEMPERATURE GAUGE    4.95 HOO7           TONNEAU COVER RB NHR       95.27 KGA820         DOOR SEAL BLACK BGT        21.66

GTR108         TEMPERATURE SENDER          5.73 HOO8           TONNEAU COVER RB WHR      106.53 KTP9003K       SWITCH FAN THERMOSTAT      21.80

GUJ101         PROPSHAFT UJ                7.92 HPP408         SCREW WINDSCREEN BASE       0.80 KTP9005        SEAL FAN THRMOSTAT          0.89

GUJ200         UNIVERSAL JOINT            10.87 HRA0001        HEADREST PEARDROP BLK      34.29 KTP9006        CLIP FAN THERMOSTAT         2.23

GWB141         WIPER BLADE S/S RD 1968>    7.05 HRF0001        HEADREST PEARDROP A/LEAF   34.29 KTP9401        FILLER PLUG BRASS           5.29

GWB144         WIPER BLADE S/S GT 1968>    8.32 HRN0001        HEADREST PEARDROP NAVY     34.29 LFP116         PEG TONNEAU TWIN SCREW      1.01

GWB145         WIPER BLADE >1971           8.82 HZA2100        TAILGATE HINGE RH          21.26 LFS100S        LIFT A DOT FASTNER          0.99

GWB164         WIPER BLADE 1971>           8.82 HZA2101        TAILGATE HINGE LH          21.26 LNZ607         NUT MAIN BEARING 1098       1.39

GWB184         WIPER BLADE BLK ROADSTER    7.10 HZA2327        RADIATOR DIAPHRAM          38.27 LZX1313        DAMPER DASHPOT             10.23

GWB199         WIPER BLADE S/S GT >1969    8.91 HZA332         BONNET SAFTEY CATCH        15.58 MB104L         FINISHER DOOR SHUT LH       8.99

GWB219         WIPER BLADE S/S RD >1968    6.90 HZA356         STRICKER - BOOT/TAILGATE    4.94 MB104R         FINISHER DOOR SHUT RH       8.99

GWB245         WIPER BLADE BLK BGT        10.00 HZA364         BONNET HINGE               27.84 MKBRA101       BRAKE HOSE SET 3PCE S+M    22.16

GWB266         WIPER BLADE 1976>           8.73 HZA3842        FRONT WING RH 1968>1974   334.80 MKENG001       CORE PLUG SET 1098          1.88

GWC1102        WHEEL CYLINDER 1098/1275    7.83 HZA3843        FRONT WING LH 1968>1974   334.80 MKENG002       CORE PLUG SET 1275          4.47

GWC1103        WHEEL CYLINDER ROADSTER     9.93 HZA3846        FRONT WING RH 1968>1974   334.80 MKENG003       CORE PLUG SET (1500)        5.45

GWC1122        WHEEL CYLINDER MGBGT        8.88 HZA3847        FRONT WING LH 1968>1974   334.80 MKENG004       LOCKTAB SET 1098           19.55

GWC1129        WHEEL CYLINDER 1500         9.11 HZA3994        TAILGATE ASSEMBLY MGBGT   345.46 MKENG005       LOCKTAB SET 1275           19.95

GWP115         WATER PUMP 1962>1965       34.94 HZA4014        BONNET ASSEMBLY OE        318.65 MKSUS004       POLY BUSH KIT FRONT S&M    29.08

GWW201M        WASHER TUBING 4.8MM         0.80 HZA4014Z       BONNET ASSEMBLY REPRO      98.49 MKSUS101       POLY BUSH KIT REAR         52.06

GWW202M        WASHER TUBING 6.4MM         0.85 HZA409         FRONT WING RH >1968       334.80 MM454-105      SEAT SLIDE KIT LH          32.62

GWW404         VALVE WAHER T PIECE 3MM     1.23 HZA410         FRONT WING LH >1968       334.80 MM454-115      SEAT SLIDE KIT RH          32.62

GWW407K        WASHER VALVE T PIECE        2.46 HZA4222        REAR WING RH BGT >1974    408.62 MRD1067        DOOR LOCK FITTING KIT       8.97

GWW408         WASHER VALVE T PIECE        0.99 HZA4223        REAR WING LH BGT >1974    408.62 ND608041       NUT LOWER TRUNION           0.66

GWW504         WASHER VALVE N/RETURN       1.69 HZA4224        REAR WING RH >1974        362.66 NH806011       NUT NO6 UNC                 0.12

GWW506         WASHER FOOT VALVE           1.39 HZA4225        REAR WING LH >1974        362.66 NKC101A        O RING PINION HOUSING       0.95

GWW801         WASHER JET CHROME TWIN      3.91 HZA4832        FRONT WING RH 1975>       334.80 NKC105A        OIL SEAL SPEEDO PINION      3.53

GWW802         WASHER JET CHROME           2.56 HZA4833        FRONT WING LH 1975>       334.80 NKC39          OIL SEAL OVERDRIVE REAR     4.02

GWW829         WASHER JET PLASTIC          2.33 HZA4836        FRONT WING RH 1975>       334.80 NKC99S         O RING SET O/DRIVE          1.69

GWW951         WASHER BOTTLE/BAG CAP       1.56 HZA4837        FRONT WING LH 1975>       334.80 NL608041       NUT CASTLE 1/2              0.63

GWW952         WASHER BOTTLE CAP           1.92 HZA4904        REAR WING RH BGT 1974>    370.97 NPSS09-12      HOSE CLIP S/S 08-12MM       0.74

GZA2052        HOSE MANIFOLD/BREATHER      3.85 HZA4905        REAR WING LH BGT 1974>    370.97 NPSS09-16      HOSE CLIP S/S 10-16MM       0.75

GZA2083        BYPASS HOSE                 2.74 HZA491K        GRILLE STEADY KIT           5.18 NPSS09-22      HOSE CLIP S/S 12-22MM       0.79

GZC1400        OIL FILLER CAP 1500         6.79 HZA4935        BATTERY COVER 12 VOLT      17.64 NPSS12-27      HOSE CLIP S/S 16-27MM       0.99

GZS837         DROPLINK LH A.R.B          10.00 HZA496Z        OUTER SILL RH              33.66 NPSS12-32      HOSE CLIP S/S 20-32MM       1.07

GZS862         LINK ARM REAR 1975>        12.08 HZA497Z        OUTER SILL LH              33.66 NPSS12-35      HOSE CLIP S/S 12-35MM       1.12

GZS863         LINK ARM REAR >1974        10.86 HZA5000        REAR WING RH 1975>        362.66 NPSS12-40      HOSE CLIP S/S 12-40MM       1.19

HBS1001        HANDBRAKE STRAP             0.90 HZA5001        REAR WING LH 1975>        362.66 NPSS12-45      HOSE CLIP S/S 12-45MM       1.20

HDT100         HARDTOP BLACK MGB         366.42 HZA5024        BADGE TAILGATE MGBGT       18.51 NPSS12-50      HOSE CLIP S/S 32-50MM       1.26

HDT200         HARDTOP BLACK MIDGET      333.11 HZA5101        SUNVISOR BRACKET            4.72 NPSS12-60      HOSE CLIP S/S 40-60MM       1.39

HLB101         HEADLAMP BOWL - METAL      10.87 HZA5102        RADIO CONSOLE 1976>        20.36 NRP1174Z       FUEL TANK 1976> MGB        78.69

HLB101FK/1     FITTING KIT HLB101          1.50 HZA5110        RADIO BLANKING 1976>        5.69 NRP1199        FUEL TANK 1500 - MIDGET    90.62

HLB101FK/2     FITTING KIT HLB101          0.66 HZA5206        DOOR HINGE RH              62.13 NRP2Z          FUEL TANK 1965>1976 MGB    81.64

HLB102         HEADLAMP LOOM >1974         4.94 HZA5207        DOOR HINGE LH              62.13 NRP8Z          FUEL TANK 1972> MIDGET     85.87

HLB103         HEADLAMP LOOM 1975>         9.26 HZA5208        DOOR HINGE RH              62.13 NRP9Z          FUEL TANK >1972 - MIDGET   86.99

HLB105         HEADLAMP BOWL INNER         6.77 HZA5209        DOOR HINGE LH              62.13 NT605061       ADJUSTING NUT               0.36

HLB106         HEADLAMP CONVERSION >1974  33.56 HZA5386        SEAL BOOT LID (BODY)        9.65 NT610041       NUT ANTI ROLL BAR           0.48

HLB107         HEADLAMP CONVERSION 1975>  35.71 HZA5414        SEAL WINDSCREEN RDST       16.40 NZX4013        CARBURETTOR NEEDLE ADN      8.81

HLB107A        HEADLAMP CONVERSION LHD    46.21 HZA5415        GLASS WINDSCREEN CLEAR     60.85 PCR1007        P CLIP 5/8 X 7/32           0.35

HLK100         HEADLINING KIT GREY BGT    64.32 HZA5415T       GLASS WINDSCREEN TINTED    65.92 PCR1009        P CLIP 5/8 X 9/32           0.35

HO50           HOOD BLACK >1967          140.92 HZA5508        DOOR ASSEMBLY ROAD RH     270.24 PCR1209        P CLIP 3/4 X 9/32           1.09

HO51           HOOD DOUBLE DUCK >1967    220.55 HZA5509        DOOR ASSEMBLY ROAD LH     270.24 PCR1211        P CLIP 3/4 X 11/32          1.02

HO52           HOOD VINYL 1967>          141.07 HZA5511        BOOT LID ASSEMBLY         260.13 PCR1409        P CLIP 7/8 X 9/32           1.19

HO53           HOOD DOUBLE DUCK 1967>    220.55 HZA5515        DOOR ASSEMBLY MGBGT LH    270.24 PCR307         P CLIP 3/16 X 7/32          0.38

HO60           TONNEAU COVER 1098         95.27 HZA582         B POST PANEL RH            51.34 PCR309         P CLIP 3/16 X 9/32          0.35

HO61           TONNEAU COVER 1275 NHR     95.27 HZA583         B POST PANEL LH            51.34 PCR311         P CLIP 3/16 X 11/32         0.45

HO63           TONNEAU COVER 1275 WHR    106.53 HZA678         BRACKET 1/4 LIGHT RH        9.31 PCR407         P CLIP 1/4 X 7/32           0.35

HO65           HOOD COVER - MIDGET        73.66 HZA679         BRACKET 1/4 LIGHT LH        9.31 PCR409         P CLIP 1/4 X 9/32           0.35

HOO1           HOOD >71 ZRW (BLK) VIN    157.30 JAM2036        WATER PUMP GASKET           0.49 PCR411         P CLIP 1/4 X 11/32          0.35

HOO2           HOOD >71 ZRW (BLK) DD     241.04 JAM2227        STRAINER OIL PUMP          31.96 PCR509         P CLIP 5/16 X 9/32          0.40

HOO3           HOOD 71> ZIP (BLK) VIN    157.30 JZX1394        SCREW DASHPOT               0.25 PCR607         P CLIP 3/8 X 7/32           0.35

HOO4           HOOD 71> ZRW (BLK) DD     241.04 KGA817         DOOR SEAL - BLACK           9.74 PCR609         P CLIP 3/8 X 9/32           0.75

Page 16



Part number Description Retail price Part number Description Retail price Part number Description Retail price

PCR611         P CLIP 3/8 X 11/32          0.35 SBB3003        SEAT BOARD 1970> MGB        5.65 SF604081       CSK HEAD 1/4 X 1            0.34

PCR807         P CLIP 1/2 X 7/32           0.35 SBB3006        SEAT BACK BOARD 1969>       7.91 SF604121       CSK HEAD 1/4 X 1.1/2        0.58

PCR809         P CLIP 1/2 X 9/32           0.35 SBB3008        SEAT BACK BOARD >1969       9.31 SF605051       CSK HEAD 5/16 X 5/8         0.78

PCR811         P CLIP 1/2 X 11/32          0.36 SCF100AA       SEAT KIT LTH >68 BLK/BLK  399.51 SF605061       CSK HEAD 5/16 X 3/4         0.51

PEN1026        RUNNING IN OIL - 5LTR      29.35 SCF100AB       SEAT KIT LTH >68 BLK/BLU  399.51 SF605081       CSK HEAD 5/16 X 1           0.38

PEN1045        GEARBOX OIL 30 - 1LTR       7.36 SCF100AC       SEAT KIT LTH >68 BLK/RED  399.51 SGF100118      BEARING SET MAINS 1800     22.48

PEN1046        GEARBOX OIL 30 - 5LTR      29.35 SCF100AD       SEAT KIT LTH >68 BLK/WHI  399.51 SGF100128      BEARING SET B/END 1800     22.03

PEN1055        HYPOID 80W/90 - 1LTR        8.77 SCF100BB       SEAT KIT LTH >68 BLU/BLU  355.57 SGF100132A     PISTON + LINER SET 1800   338.52

PEN1056        HYPOID 80W/90 - 5LTR       37.19 SCF100CA       SEAT KIT LTH >68 RED/BLK  399.51 SGF100137      SEAL REAR CRANKSHAFT       23.76

PEN1065        MILD EP - 1LTR              8.39 SCF100CD       SEAT KIT LTH >68 RED/WHI  399.51 SGF100140      O RING OIL SUCTION PIPE     1.28

PEN1066        MILD EP - 5LTR             33.26 SCF101AA       SEAT KIT VIN >68 BLK/BLK  170.05 SGF100141      SCREW FLANGED HEAD M6X20    0.73

PEN1075        CLASSIC 20W50 - 5LTR       23.48 SCF101AB       SEAT KIT VIN >68 BLK/BLU  170.05 SGF100142      SUMP ASSEMBLY             128.43

PEN1080        HPR30 (20W/60) - 1LTR       7.31 SCF101AC       SEAT KIT VIN >68 BLK/RED  170.05 SGF100143      SUMP PLUG                   6.63

PEN1081        HPR30 (20W/60) - 5LTR      30.32 SCF101AD       SEAT KIT VIN >68 BLK/WHI  170.05 SGF100144      WASHER SUMP PLUG            0.47

PEN1098        HI MELT GREASE - 500G       9.55 SCF101CA       SEAT KIT VIN >68 RED/BLK  170.05 SGF100146      BOLT FLANGED HEAD           1.54

PEN2001        SHOCK ABS OIL 500ML         6.66 SCF101CD       SEAT KIT VIN >68 RED/WHI  170.05 SGF100150      LIQUID GASKET               9.35

PFS103         BADGE FIXING SMALL          0.25 SCF102A        SEAT KIT LTH 1969 BLACK   399.51 SGF100156      O RING - WATER PUMP         2.49

PFS104         CLIP                        0.12 SCF103A        SEAT KIT VIN 1969 BLACK   170.05 SGF100159      BOLT - PUMP SUPPORT         5.56

PFS106         BADGE FIXING - LARGE        0.21 SCF104A        SEAT KIT 70-73 BLACK      158.06 SGF100162      SEAL - THERMOSTAT           2.60

PMP208         SCREW PAN HEAD CHROME       0.27 SCF104E        SEAT KIT 70-73 NAVY       158.06 SGF100163      O RING                      0.47

PMP214         SCREW REVERSE LENS          0.21 SCF104F        SEAT KIT 70-73 A/LEAF     158.06 SGF100164      SCREW FLANGED HEAD M6X20    0.73

PMZ204         PAN HEAD NO6 X 1/4          0.27 SCF105A        SEAT KIT 71-73 GT BLACK   158.06 SGF100165      BOLT - M6X40                0.69

PMZ208         PAN HEAD NO6 X 1/2          0.18 SCF105E        SEAT KIT 71-73 GT NAVY    158.06 SGF100166      ELBOW ENGINE COOLANT       21.90

PMZ210         PAN HEAD NO6 X 5/8          0.18 SCF105F        SEAT KIT 71-73 GT A/LEAF  158.06 SGF100167      GASKET COOLANT OUTLET       1.40

PMZ306         PAN HEAD NO10 X 3/8         0.21 SCF106A        SEAT KIT 73-76 RD BLACK   170.05 SGF100236      CRANKSHAFT OIL SEAL FRONT  27.61

PMZ308         PAN HEAD NO10 X 1/2         0.14 SCF106E        SEAT KIT 73-76 RD NAVY    170.05 SGF100237      OIL PUMP REPAIR KIT        30.14

PMZ310         PAN HEAD NO10 X 5/8         0.27 SCF106F        SEAT KIT 73-76 RD A/LEAF  170.05 SGF100238      GASKET OIL PUMP TO BLOCK    3.04

PMZ312         PAN HEAD NO10 X 3/4         0.25 SCF107A        SEAT KIT 73-76 GT BLACK   158.06 SGF100243      ADAPTOR OIL FILTER          5.91

PMZ314         PAN HEAD NO10 X 7/8         0.21 SCF107E        SEAT KIT 73-76 GT NAVY    158.06 SGF100244      PLUG TAPER THREAD           1.39

PMZ316         PAN HEAD NO10 X 1           0.22 SCF107F        SEAT KIT 73-76 GT A/LEAF  158.06 SGF100245      GASKET BLOCK TO FILTER AD    1.61

PWZ203         WASHER 3/16"X 1/2"OD        0.14 SCF110A        SEAT KIT LTH 70-73 BLACK  399.51 SGF100249      OIL FILLER CAP              4.21

PWZ204         WASHER FLAT 1/4 X 0-3/4     0.13 SCF111A        SEAT KIT 73> LTH BLACK    399.51 SGF100250      SEAL OIL FILLER CAP         3.29

PWZ205         WASHER FLAT 5/16 X 1        0.18 SCF310AC       SEAT KIT 64-66 BLK/RED    170.05 SGF100252      SCREW FLANGED HEAD M6X12    0.73

PWZ206         WASHER FLAT 3/8 X 1.1/4     0.28 SCF310AD       SEAT KIT 64-66 BLK/WHI    170.05 SGF100253      SCREW FLANGED HEAD M8       0.60

PWZ208         WASHER 1/2 ID               0.54 SCF310CD       SEAT KIT 64-66 RED/WHI    170.05 SGF100254      SCREW FLANGED HEAD M8X16    0.61

RA607096       MOULDING RIVET              0.16 SCF311AC       SEAT KIT 66-68 BLK/RED    170.05 SGF100255      SPACER OIL FILLER BRACKET    1.06

RA608176       RIVET                       0.25 SCF311AD       SEAT KIT 66-68 BLK/WHI    170.05 SGF100257      GASKET DIPSTIP TUBE         0.99

RFN207         BLANKING GROMMET (7/16)     1.10 SCF311CD       SEAT KIT 66-68 RED/WHI    170.05 SGF100258      SCREW                       0.61

RFN210         BLANKING GROMMET (5/8)      0.34 SCF312A1       SEAT KIT 69 BLK NON RECLI  170.05 SGF100259      SCREW FLANGED HEAD M10X16   0.63

RFN403         GROMMET 5/8 X 3/16          1.19 SCF312A2       SEAT KIT 69 BLK RECLINER  170.05 SGF100271      LOWER GASKET SET           32.94

RFR503         GROMMET (1 X 3/16")         1.30 SCF313A        SEAT KIT 1969> BLACK      170.05 SGF100273      INLET MANIFOLD GASKET       6.67

RKC1624        FUEL PUMP 1500 >1977       16.41 SCF313E        SEAT KIT 1969> NAVY       170.05 SGF100274      USE SGF100371               0.00

RKC3305        CAMSHAFT NEW - 1500       106.49 SCF313F        SEAT KIT 1969> A/LEAF     170.05 SGF100300      ROLL PIN                    1.03

RKC3305E       CAMSHAFT RECON 1500        58.75 SCR120AB       SEAT KIT REAR >68 BLK/BLU  158.06 SGF100304      SEAL CAMSHAFT FRONT         5.04

Surcharge on RKC3305E         17.63 SCR120AC       SEAT KIT REAR >68 BLK/RED  158.06 SGF100305      SEAL CAMSHAFT REAR          5.04

RKC3305E*      CAMSHAFT RECON 1500CC      76.38 SCR120AD       SEAT KIT REAR >68 BLK/WHI  158.06 SGF100306      CYLINDER HEAD GASKET       51.72

RKC723         MANIFOLD INLET 1500       143.00 SCR120CA       SEAT KIT REAR >68 RED/BLK  158.06 SGF100311      BOLT FLANGED HEAD           1.01

RMP212         SCREW PANHEAD NO.6 UNC      0.20 SCR121AA       SEAT KIT REAR 69 BLK/BLK  158.06 SGF100319      VALVE GUIDE                 8.66

RMP306         SCREW CSK CP 10-32 X 3/8    0.26 SCR122A        SEAT KIT REAR 70-71 BLK   120.48 SGF100324      BOLT FLANGED HEAD M6X30     2.87

RMP308         LAMP SCREW                  0.48 SCR122E        SEAT KIT REAR 70-71 NAVY  120.48 SGF100325      INLET VALVE - NON VVC       7.87

RMP316         SCREW NUMBER PLATE LAMP     0.36 SCR122F        SEAT KIT REAR 70-71 A/LEA  120.48 SGF100326      EXHAUST VALVE - NON VVC     7.87

RMP320         SCREW NUMBER PLATE LAMP     0.38 SCR123A        SEAT KIT REAR 71-73 BLACK  120.48 SGF100327      VALVE STEM OIL SEAL         2.77

RMP410         SCREW GEARLEVER             0.95 SCR123E        SEAT KIT REAR 71-73 NAVY  120.48 SGF100330      VALVE COLLET                0.73

RMP416         SCREW GEARLEVER (SHORT)     0.63 SCR123F        SEAT KIT REAR 71-73 A/LEA  120.48 SGF100331      HYDRAULIC TAPPET NON VVC    7.09

RMP420         SCREW GEARLEVER (LONG)      0.69 SCR124A        SEAT KIT REAR 73-76 BLACK  120.48 SGF100332      STUD M8X25                  1.76

RTC1425        VACUUM DISTRIBUTOR 25D     24.59 SCR124E        SEAT KIT REAR 73-76 NAVY  120.48 SGF100333      STUD EXHAUST MANIFOLD       1.75

RTC1775        VACUUM UNIT 1500           25.17 SCR124F        SEAT KIT REAR 73-76 A/LEA  120.48 SGF100371      CAMSHAFT COVER GASKET      18.42

RTC198A        BRUSH SET WIPER (14W)      12.85 SCREENWASH     SCREEN WASH                 0.47 SGF100401      INLET VALVE - VVC           9.53

RTC430A        SWITCH TOGGLE               4.23 SE604051       PAN HEAD 1/4 X 1/2          0.33 SGF100402      EXHAUST VALVE - VVC        11.81

RTC432A        SWITCH DIPSWITCH            9.31 SE604063       SCREW HOOD SOCKET           0.63 SGF100408      HYDRAULIC TAPPET VVC        8.27

RTC603A        CONNECTOR DOUBLE 4 WAY      0.27 SE604081       PAN HEAD 1/4 X 1            0.29 SGF100454      BOLT                        1.40

SBB3001        SEAT BOARD >1968 MGB        5.62 SF604041       CSK HEAD 1/4 X 1/2          0.21 SGF100455      NUT FLANGED M8              1.16

SBB3002        SEAT BOARD 1968>1970 MGB    5.85 SF604061       CSK HEAD 1/4 X 5/8          0.27 SGF100466      INLET MANIFOLD LOWER VVC  112.34

Page 17



Part number Description Retail price Part number Description Retail price Part number Description Retail price

SGF100467      INLET MANIFOLD GASKET VVC    3.06 SGF110120      HOSE ENGINE INLET         118.17 SGF140168      DOWNPIPE ASSEMBLY (6STUD) 103.87

SGF100468      INLET MANIFOLD GASKET VVC    3.28 SGF110121      HOSE CLIP                   1.92 SGF140171      CAYALYTIC CONVERTER        70.38

SGF100469      SCREW FLANGED HEAD M8X30    0.63 SGF110131      HOSE CLIP                   1.02 SGF140174      CATALYTIC CONVERTER       147.66

SGF100470      SCREW M8X25                 0.73 SGF110132      HOSE CLIP                   1.80 SGF140177      EXHAUST REAR BOX          110.22

SGF100471      NUT FLANGED M8              1.49 SGF110134      SWIVEL CLIP                 2.70 SGF140179      BRACKET EXHAUST STRAP      18.25

SGF100475      BOLT FLANGED HEAD M10X50    1.94 SGF110135      SWIVEL CLIP                 1.87 SGF140180      EXHAUST MOUNTING RUBBER     2.36

SGF100509      EXHAUST MANIFOLD          211.43 SGF110136      SWIVEL CLIP                 9.08 SGF140181      NUT FALNGED M10             1.81

SGF100510      MANIFOLD GASKET             8.15 SGF110137      HOSE CLIP                   1.82 SGF140182      BRACKET EXHAUST MOUNTING    9.31

SGF100511      LOCKNUT M10                 1.72 SGF110148      HOSE HEATER IN/OUT         43.15 SGF140184      EXHAUST MOUNTING RUBBER     1.90

SGF100512      STUD M10X25                 1.89 SGF110149      HOSE HEATER IN/OUT VVC     51.41 SGF140185      BRACKET EXHAUST MOUNTING   12.13

SGF100513      EXHAUST MANIFOLD          141.32 SGF110150      BLEED VALVE                 4.95 SGF140187      EXHAUST TRIM FINISHER      82.43

SGF100522      PULLEY CRANKSHAFT         109.83 SGF110152      HOSE CLIP                   1.30 SGF140227      SCREW M5X16                 0.60

SGF100523      GEAR CRANKSHAFT DRIVE      16.63 SGF110156      HOSE EXPANSION TANK         7.03 SGF140229      NUT PLASTIC                 1.02

SGF100524      BOLT CRANKSHAFT PULLEY      5.02 SGF110157      HOSE SYSTEM BLEED          70.86 SGF140266      FUEL PUMP ASSEMBLY        245.23

SGF100525      WASHER                      4.11 SGF110158      HOSE THERMOSTAT             9.16 SGF140267      FUEL PUMP ASSEMBLY        236.69

SGF100526      PULLEY TIMING BELT          9.85 SGF110159      PIPE HEATER TO ENG RAIL    62.87 SGF140270      FUEL PUMP SEAL              9.25

SGF100527      WASHER                      0.55 SGF110163      SCREW FLANGED HEAD M8X16    0.73 SGF140296      HEATSHIELD COOLANT HOSE    34.09

SGF100528      BOLT                        1.52 SGF110166      SCREW FLANGED HEAD M6X16    0.73 SGF140298      BRACKET HEATSHIELD UPPER   18.62

SGF100531      BOLT ADHESIVE PATCH         1.95 SGF110167      GROMMET EXPANSION TANK      1.40 SGF140303      SCREW FLANGED HEAD M6X30    0.63

SGF100532      BOLT TIMING BELT COVER      4.41 SGF110168      HOSE CLIP                   1.20 SGF140314      HEATSHIELD ENGINE          51.12

SGF100533      SPRING + SLEEVE ASSEMBLY   10.00 SGF110169      HOSE CLIP                   1.89 SGF140317      HEATSHIELD EXHAUST         62.09

SGF100534      BOLT TENSIONER PEDESTAL     3.61 SGF110171      HOSE CLIP                   1.15 SGF140318      BOLT + WASHER               0.63

SGF100535      COVER ASSEMBLY UPPER REAR  30.14 SGF110172      HOSE CLIP                   0.79 SGF140336      HOSE STRAIGHT FUEL LINES    5.22

SGF100536      SCREW M6X14                 0.34 SGF110183      PIPE ENGINE HEATER         23.54 SGF140380      KIT POTENTIOMETER ACCELER  90.91

SGF100537      SCREW M6X25                 0.71 SGF110184      SCREW FLANGED HEAD M6X10    0.73 SGF140381      MOTOR MULTI POINT INJ      79.61

SGF100538      COVER ASSEMBLY UPPER FRT   26.73 SGF110185      HOSE HEATER INLET           6.24 SGF140382      MOTOR MULTI POINT INJ      52.80

SGF100539      SEAL COOLANT PUMP           0.61 SGF110186      HOSE HEATER INLET           6.24 SGF140385      HOSE THROTTLE BODY         15.25

SGF100540      SEAL                        7.67 SGF110187      HOSE HEATER OUTLET          8.05 SGF140386      HOSE THROTTLE BODY          6.36

SGF100541      BOLT FLANGED HEAD M6X55     0.63 SGF110188      HEATER VALVE ASSEMBLY     106.20 SGF140450      FUEL RAIL ASSEMBLY         49.15

SGF100544      COVER ASSEMBLY - NLA        0.00 SGF110189      SCREW SELF TAPPING          0.61 SGF150103      HEADLAMP MOUNTING RH       65.89

SGF100545      SEAL                        5.29 SGF110190      HOSE CLIP                   0.92 SGF150104      HEADLAMP MOUNTING LH       73.33

SGF100547      SCREW TIMING COVER M6X16    0.71 SGF110200      ENGINE FAN ASSEMBLY       175.56 SGF150105      BRACKET ASSY SIDEMEMBER    75.68

SGF100562      PULLEY TIMING - EXHAUST   180.84 SGF110204      NUT FLANGED M6              0.56 SGF150107      BRACKET ASSEMBLY LH        16.93

SGF100563      PULLEY TIMING - INLET      24.11 SGF110205      AMBIENT TEMP SENSOR        23.72 SGF150108      BULKHEAD SPARE WHEEL      187.61

SGF100564      BOLT                        0.93 SGF110216      BLEED SCREW                 3.88 SGF150109      CROSSMEMBER LOWER          58.35

SGF100566      WASHER                      0.54 SGF110217      MOUNTING RUBBER RADIATOR    0.71 SGF150110      BONNET SLAM PANEL          97.30

SGF100569Z     TENSIONER (MANUAL)         17.39 SGF110218      SCREW FLANGED HEAD M6X12    0.73 SGF150112      SIDEMEMBER RH             167.57

SGF100571      COVER ASSEMBLY UPPER REAR  29.97 SGF110219      UPPER RADIATOR BRACKET     12.37 SGF150119      PLATFORM ASSEMBLY LH       59.96

SGF100572      CAPSCREW - M10X25           1.56 SGF110223      RADIATOR FAN/MOTOR        223.32 SGF150180      BRACKET BUMPER SUPPORT      5.91

SGF100573      SCREW FLANGED HEAD M6X14    0.54 SGF110224      NUT                         0.49 SGF150222      SCREW DOG POINT             0.79

SGF100574      COVER ASSEMBLY UPPER FRT   13.67 SGF110225      NUT FLANGED M5              0.98 SGF150234      REAR PANEL ASSEMBLY       339.77

SGF100578      BOLT FLANGED HEAD M6X35     1.25 SGF110226      RADIATOR TOP HOSE          27.18 SGF150265      BONNET ASSEMBLY MGF/MGTF  392.05

SGF100580      SCREW FLANGED HEAD M16X16   0.60 SGF110227      RADIATOR BOTTOM HOSE       18.20 SGF150266      BONNET HINGE RH            26.64

SGF100596      CAMSHAFT PULLEY REAR       17.24 SGF110229      P CLIP                      3.81 SGF150267      BONNET HINGE LH            26.64

SGF100600      COVER ASSEMBLY REAR         7.03 SGF110265      HEATER KNOB                 9.38 SGF150268      SHIM BONNET HINGE           1.62

SGF100601      SCREW NYLON PATCH - M5      1.19 SGF110267      HEATER KNOB                17.92 SGF150269      BONNET BUFFER               2.61

SGF100603      COVER TIMING BELT FRONT     7.43 SGF110291      RESISTER PACK HEATER       51.23 SGF150271      STRICKER+SAFTEY CATCH      18.01

SGF100700      HOSE CAMSHAFT TO INLET     10.08 SGF120103      RETAINER                    0.54 SGF150272      LATCH BONNET ASSEMBLY      18.24

SGF100701      HOSE CAMSHAFT TO INLET      9.62 SGF120106      SPINDLE TENSIONING         10.89 SGF150274      SCREW FLANGED HEAD          0.61

SGF100702      CLAMP FUEL LINES            0.68 SGF120107      PULLEY TENSIONING          51.81 SGF150278      GROMMET                     3.67

SGF100703      HOSE CAMSHAFT TO THROTTLE  13.62 SGF120175      HOSE COMPRESSOR/CONDENSOR 184.37 SGF150279      LEVER BONNET RELEASE        9.36

SGF100704      HOSE CAMSHAFT TO THROTTLE  13.67 SGF120178      PIPE SUCTION AIR CON       31.98 SGF150280      BONNET RELEASE CABLE       24.63

SGF100705      HOSE CAMSHAFT TO THROTTLE  11.57 SGF120179      PIPE COMPRESSOR/CONDENSOR  84.08 SGF150281      BRACKET BONNET RELEASE     10.22

SGF100706      CLIP                        1.02 SGF130106      ACCELERATOR CABLE RHD      47.46 SGF150284      SCUTTLE PANEL FINISHER     62.39

SGF100809      BEARING NEEDLE ROLLER       6.00 SGF130108      CLIP ACCELRATOR             1.02 SGF150285      CLIP SCUTTLE FINISHER       1.92

SGF100900      UPPER BALL JOINT MGTF      26.94 SGF130113      ACCELERATOR CABLE LHD      32.84 SGF150286      SCREW SELF TAPPING          0.61

SGF110106      CLIP                        1.02 SGF140108      HOSE CLIP                   2.87 SGF150287      NUT SCUTTLE PANEL           1.34

SGF110107      SCREW M8X35                 0.74 SGF140126      SNAP FIT                    1.13 SGF150288      GROMMET SCUTTLE PANEL       1.49

SGF110108      HOSE TO COOLANT PIPE       13.25 SGF140140      CHARCOAL CANISTER         100.07 SGF150289      CAP SCUTTLE PANEL           1.43

SGF110112      HOSE ENGINE TO RADIATOR    33.86 SGF140154      SWITCH FUEL PUMP           19.46 SGF150290      COVER UNDER BONNET RHD     39.14

SGF110113      HOSE HEATER RETURN         10.39 SGF140165      GASKET MANIFOLD/DOWNPIPE    2.20 SGF150293      CLIP                        1.86

SGF110116      HOSE OUTLET TO PIPE         8.06 SGF140166      GASKET MANIFOLD/DOWNPIPE    5.10 SGF150294      CABLE TIE                   0.54

SGF110119      ADAPTOR                     3.02 SGF140167      DOWNPIPE ASSEMBLY (4STUD)  92.41 SGF150295      PLUG BLANKING               1.61

Page 18



Part number Description Retail price Part number Description Retail price Part number Description Retail price

SGF150296      BRACKET LAMP SWITCH        11.01 SGF150596      DOOR LATCH ASSEMBLY LH    142.39 SGF160308      SHOULDER STUD TONNEAU       3.80

SGF150297      CLIP CABLE                  0.98 SGF150596A     DOOR LATCH ASSEMBLY LH     99.15 SGF160309      SCREW SELF TAPPING          0.55

SGF150299      BOLT + WASHER M6X10         0.40 SGF150599      GROMMET DOOR FIXING         2.09 SGF160310      POP RIVET                   0.55

SGF150328      BOOT HINGE RH              62.46 SGF150600      GROMMET DOOR FIXING         1.99 SGF160311      CLIP HARDTOP LINING         2.03

SGF150329      BOOT HINGE LH              65.89 SGF150601      CLIP DOOR PANEL FIXING      4.07 SGF160647      BADGE ASSEMBLY FRONT       26.77

SGF150334      BOOT SEAL (ENGINE)         13.95 SGF150601A     CLIP                        3.09 SGF160649      BADGE FIXING                0.61

SGF150335      BOOT SEAL (STOWAGE BIN)    38.02 SGF150602      CLIP DOOR PANEL FIXING      0.98 SGF160650      BADGE ASSEMBY FRONT WING   48.42

SGF150337      STOP BOOT LID HINGE         2.40 SGF150643      DOOR SEAL FRONT/HEADER    123.93 SGF160651      BADGE REAR TROPHY 160      24.12

SGF150338      BOOT BUFFER                 1.73 SGF150644      CLIP PLASTIC                3.06 SGF170102      PLUG BLANKING SPARE WHEEL   1.89

SGF150341      COVER BOOT LID LATCH        6.72 SGF150647      DOOR SEAL REAR/HOODWELL   122.72 SGF170106      PLUG BLANKING A POST        1.52

SGF150344      BOOT LOCK ASSEMBLY         75.41 SGF160100A     DOOR MIRROR NON ELECTRIC  136.89 SGF170118      PLUG BLANKING FLOOR         3.53

SGF150346      CABLE BOOT LOCK             8.65 SGF160116      MIRROR GLASS NON ELECTRIC  35.16 SGF180100      FINISHER WAISTRAIL RH      30.15

SGF150347      CLIP LOCK RETAINING         6.45 SGF160117      MIRROR GLASS ELECTRIC      35.16 SGF180101      FINISHER WAISTRAIL LH      30.15

SGF150361      FRONT WING RH             233.40 SGF160119      COVER ASSEMBLY              6.35 SGF180102      CLIP WAISTRAIL              1.02

SGF150362      FRONT WING LH             233.41 SGF160120      SCREW DOOR MIRROR           1.02 SGF180103      CLIP WAISTRAIL              2.96

SGF150364      SCREW+WASHER                0.49 SGF160121      BLANK DOOR MIRROR           2.08 SGF180104      FINISHER HOODWELL RH       28.44

SGF150365      PROTECTER WHEEL ARCH EDGE  12.28 SGF160122      INTERIOR MIRROR            52.84 SGF180105      FINISHER HOODWELL LH       28.44

SGF150366      WHEELARCH LINER RH         54.27 SGF160122A     MIRROR ADHESIVE PAD         3.51 SGF180106      CLIP                        1.02

SGF150367      WHEELARCH LINER LH         54.27 SGF160123A     DOOR MIRROR RH ELECTRIC   159.61 SGF180107      CLIP HOODWELL FINISHER      4.07

SGF150369      NUT LOCKNUT                 0.59 SGF160124A     DOOR MIRROR LH ELECTRIC   159.61 SGF180114      FINISHER DOOR WAIST RH     33.22

SGF150370      NUT LOCKNUT                 0.63 SGF160154      SLUG MIRROR FIXING          2.16 SGF180115      FINISHER DOOR WAIST LH     33.22

SGF150371      STRUT FENDER/VALANCE       10.58 SGF160157      SUPPORT WINDSCREEN          5.37 SGF180139      AIR INTAKE BEZEL LH        27.69

SGF150393      DOOR HINGE UPPER RH        30.04 SGF160158      SCREW SELF TAPPING          0.46 SGF180142      RETAINER INTAKE DUCT RH    19.36

SGF150394      DOOR HINGE LOWER RH        30.04 SGF160159      WINDSCREEN FITTING KIT     61.26 SGF180144      CLIP                        1.02

SGF150395      DOOR HINGE UPPER LH        30.04 SGF160181      LIFT ASSEMBLY - RH        193.66 SGF180145      SCREW SELF TAPPING          0.34

SGF150396      DOOR HINGE LOWER LH        28.75 SGF160189      STOPPER DOOR GLASS          5.10 SGF180146      DUCT ENGINE INTAKE RH       6.89

SGF150397      SCREW DOG POINT             1.08 SGF160190      WASHER (SGF160189)          2.86 SGF180149      REAR WHEELARCH LINER RH    38.45

SGF150400      DOOR CHECK STRAP           16.90 SGF160191      SCREW (SGF160189)           0.93 SGF180150      REAR WHEELARCH LINER LH    38.45

SGF150401      PIN DOOR CHECK STRAP        2.50 SGF160192      SEMS HEXAGONAL SOCKET M6    0.45 SGF180152      SCREW+WASHER                0.55

SGF150402      PIN DOOR CHECK STRAP        1.66 SGF160193      BOLT SHOULDERED (GLASS)     0.46 SGF180153      REAR WHEELARCH PROTECTOR   11.90

SGF150404      DOOR STOP BUMP RUBBER       2.81 SGF160194      SEAL DOOR CHEATER RH       81.15 SGF190100      WASHER BOTTLE CONTAINER    16.12

SGF150406      DOOR SHREDDER RH           12.06 SGF160195      SEAL DOOR CHEATER LH       77.23 SGF190101      CAP WASHER BOTTLE           7.09

SGF150407      DOOR SHREDDER LH           12.06 SGF160196      SCREW DOOR CHEATER          0.89 SGF190102      GROMMET WASHER PUMP         1.86

SGF150420      FRONT BUMPER              256.94 SGF160197      CLIP PLASTIC                1.02 SGF190103      WASHER PUMP ASSEMBLY       41.30

SGF150429      SCREW SELF TAPPING          1.15 SGF160200      SCREW                       0.51 SGF190104      WASHER JET ASSEMBLY         7.64

SGF150430      SCREW BUMPER TO BODY        1.62 SGF160202      WINDOW REGULATOR RH       109.93 SGF190105      GASKET WASHER JET           2.07

SGF150431      WASHER BUMPER TO BODY       0.54 SGF160204      WINDOW REGULATOR LH       109.93 SGF190106      WASHER TUBING 4MM X 5MTR    8.75

SGF150432      BUMPER ARMATURE           161.56 SGF160232      HOOD + REAR WINDOW >1997    0.00 SGF190107      CONNECTOR - T PIECE         1.13

SGF150453      REAR BUMPER               263.94 SGF160232BLK   HOOD+REAR WINDOW >97 BLK  259.79 SGF190108      CONNECTOR WASHER SYSTEM     5.42

SGF150455      BRACKET REAR BUMPER RH     36.30 SGF160232BLU   HOOD+REAR WINDOW >97 BLU  307.03 SGF190109      CLIP                        1.02

SGF150456      BRACKET REAR BUMPER LH     36.30 SGF160232GRN   HOOD+REAR WINDOW >97 GRN  307.03 SGF190110      CLIP HOSE                   0.94

SGF150457      SPACER REAR BUMPER          2.82 SGF160232RED   HOOD+REAR WINDOW >97 RED  354.26 SGF190111      VALVE NON RETURN            7.33

SGF150463      BOLT M8X45                  1.86 SGF160232TAN   HOOD+REAR WINDOW >97 TAN  354.26 SGF190121      WIPER MOTOR ASSEMBLY      161.23

SGF150478      SUBFRAME ASSEMBLY FRONT   655.70 SGF160239      CABLE HOOD TENSION         21.68 SGF190122      WIPER MOTOR ASSEMBLY      173.35

SGF150492      SUBFRAME MOUNTING RUBBER   21.96 SGF160240      INSERT REAR HOOD BOW       26.92 SGF190123      BOLT 18MM                   4.22

SGF150495      SCREW HOOD TO BODY          1.08 SGF160243      CATCH ASSEMBLY RH          67.36 SGF190124      WIPER MECHANISM RHD       113.65

SGF150502      SUBFRAME MOUNTING RUBBER   19.45 SGF160244      CATCH ASSEMBLY LH          67.36 SGF190126      MOUNTING RUBBER             5.50

SGF150546      SCREW                       0.82 SGF160245      SCREW HEXAGON SOCKET M8     0.78 SGF190127      WASHER SEALING             12.36

SGF150547      BOLT FLANGED HEAD           1.66 SGF160246      SEAL CANTRAIL RH           95.83 SGF190128      WASHER PLAIN               11.84

SGF150550      BOLT FLANGED HEAD           1.66 SGF160247      SEAL CANTRAIL LH           95.83 SGF190129      NUT HEXAGONAL THIN         12.15

SGF150551      BOLT FLANGED HEAD           0.82 SGF160250      SCREW STRICKER TO HEADER    0.59 SGF190130      SEAL WIPER LINKAGE JOINT    5.02

SGF150553      GROMMET FRONT SUBFRAME      1.70 SGF160251      CATCH ASSEMBLT REAR         5.09 SGF190131      MOUNTING WIPER LINK        12.33

SGF150572      LOCK RETAINING CLIP         1.02 SGF160252      POP RIVET REAR CATCH        0.55 SGF190133      WIPER ARM RH - RHD         29.53

SGF150584      NUT LOCKNUT                 1.72 SGF160253      HOOD FINISHING STRIP KIT  117.89 SGF190136      WIPER ARM LH - RHD         29.53

SGF150586      FINISHER DOOR RELEASE RH    6.90 SGF160257      INSERT CENTRE EXTRUSION    22.47 SGF190138      WIPER ARM RH - LHD         25.87

SGF150588      FINISHER DOOR RELEASE LH    6.31 SGF160264      HOOD + REAR WINDOW 1998>    0.00 SGF190139      CAP WIPER SPINDLE - NLA     0.00

SGF150592      SCREW STRICKER TO BODY      0.34 SGF160264BLK   HOOD+REAR WINDOW 98> BLK  259.79 SGF190140      NUT DOMED                   3.65

SGF150593      DOOR HANDLE ASSEMBLY RH    63.77 SGF160264BLU   HOOD+REAR WINDOW 98> BLU  307.03 SGF190141      NUT                         0.61

SGF150593CHR   DOOR HANDLE ASSEMBLY RH    63.77 SGF160264GRN   HOOD+REAR WINDOW 98> GRN  307.03 SGF190142      WIPER BLADE RH - RHD       12.51

SGF150594      DOOR HANDLE ASSEMBLY LH    63.77 SGF160264RED   HOOD+REAR WINDOW 98> RED  354.26 SGF190144      WIPER BLADE LH - LHD       14.59

SGF150594CHR   DOOR HANDLE ASSEMBLY LH    63.77 SGF160264TAN   HOOD+REAR WINDOW 98> TAN  354.26 SGF190145      WIPER BLADE LH - RHD       11.76

SGF150595      DOOR LATCH ASSEMBLY RH    168.55 SGF160306      HOOD COVER HALF TONNEAU   111.51 SGF200138      BUSH                        0.63

SGF150595A     DOOR LATCH ASSEMBLY RH    142.29 SGF160307      STUD TONNEAU COVER          1.15 SGF200139      CIRCLIP                     1.02

Page 19



Part number Description Retail price Part number Description Retail price Part number Description Retail price

SGF200143      PEDAL RUBBER                2.55 SGF240215      TRANDUCER COOLANT BLACK    32.12 SGF250101      SPEEDO CABLE UPPER LHD     23.91

SGF200181      FLYWHEEL 1600CC           177.17 SGF240216      INSERT SCREW IN             1.52 SGF250102      SPEEDO CABLE UPPER         40.55

SGF200185      CLUTCH KIT 1600           130.46 SGF240218      TRANSDUCER COOLANT BLUE    14.78 SGF250103      SPEEDO CABLE INTERMEDIATE  61.90

SGF200188      CLUTCH RELEASE BEARING     45.71 SGF240219      SEALING WASHER              1.19 SGF250104      SPEEDO CABLE LOWER         36.27

SGF200190      CLUTCH KIT 1800CC          97.13 SGF240220      SENOR AIR INLET (GREEN)    37.99 SGF250107      PLUG BODY SEALING           0.36

SGF200214      CLUTCH PIPE - RHD          24.87 SGF240221      SENSOR OVER TEMP CATALYST  93.49 SGF250108      SPEEDO TRANSDUCER          29.53

SGF200216      CLUTCH PIPE SLAVE/HOSE     25.33 SGF240222      SENSOR CARB/MULTI POINT    45.46 SGF250109      CABLE TIE                   0.45

SGF200216A     CLUTCH FLEXI HOSE MGF      27.04 SGF240224      TRANSDUCER OIL TEMP        34.44 SGF260137      SOLENOID STARTER MOTOR     39.36

SGF200217      CLEVIS PIN                  1.19 SGF240224A     TRANSDUCER OIL TEMP        16.26 SGF260138      STARTER MOTOR - NEW       139.91

SGF200218      CLIP SPRING STEEL           1.02 SGF240225      SWITCH OIL PRESSURE         6.90 SGF270100      SWITCH HAZARD              16.39

SGF200219      SCREW FLANGED HEAD M10X22   1.19 SGF240229      SENSOR CAMSHAFT            69.65 SGF270101      SWITCH HEATED REAR WINDOW  10.50

SGF200220      SCREW FLANGED HEAD M8X20    0.93 SGF240234      SENSOR MULTI POINT INJECT   94.27 SGF270102      SWITCH FOG LAMPS (FRONT)    8.37

SGF200233      SCREW FLANGED HEAD M10X20   0.63 SGF240274      ENGINE CONTROL UNIT NLA     0.00 SGF270103      SWITCH FOG LAMPS (REAR)     8.34

SGF200234      CLIP CLUTCH PIPE            0.93 SGF240276A     ECU UNIT                  327.60 SGF270104      SWITCH AIR CON (RECIRCUL)    8.37

SGF200244      CLUTCH MASTER CYLINDER     58.24 Surcharge on SGF240276A      117.50 SGF270107      SWITCH ELECTRIC WINDOW     12.21

SGF200246      REAPIR KIT (SGF200244)     19.93 SGF240293      SENSOR CAMSHAFT            71.46 SGF270108      SWITCH BLANK                2.19

SGF200248      CLEVIS PIN                  0.51 SGF240294      SENSOR CAMSHAFT           139.97 SGF270119      SWITCH HEATER REAR WINDOW  16.90

SGF200249      WASHER M8                   0.61 SGF240340      SCREW ROTOR ARM             0.59 SGF270120      SWITCH FOG LAMPS (FRONT)   24.69

SGF200250      CLIP SPRING STEEL           2.03 SGF240342      PLUG LEAD SET              46.74 SGF270121      SWITCH FOG LAMPS (REAR)    12.28

SGF200251      SEALING WASHER              0.51 SGF240343      SPACER CLIP PLUG LEADS      2.40 SGF270122      SWITCH AIR CON (RECIRCUL)    8.14

SGF200285      DAMPER CLUTCH              48.22 SGF240348      IGNITION COIL              30.32 SGF270123      SWITCH AIR CONDITIONING     8.88

SGF200474      ENGINE MOUNTING            80.86 SGF240381      IGNITION COIL              29.92 SGF270125      SWITCH ELECTRIC WINDOW     18.45

SGF200481      BUSH - SMALL                9.29 SGF240383      PLUG LEAD SET              40.02 SGF270127      SWITCH ELECTRIC MIRROR     80.93

SGF200488      TIE ROD ASSEMBLY           44.00 SGF240396      PLUG LEAD SET              46.74 SGF270128      SWITCH BLANKING             4.14

SGF200492      HOUSING+BUSH ASSY TIE ROD  78.36 SGF240404      IGNITION COIL + BRACKET   107.01 SGF270139      SWITCH WASHER/WIPER        42.12

SGF200539      SEAL DIFFERENTIAL          11.89 SGF240419      IGNITION COIL              56.18 SGF270141      SWITCH LIGHTS/INDICATOR   106.68

SGF200570      CLUTCH RELEASE FORK        53.04 SGF240421      PLUG LEAD SET              42.31 SGF270144      COUPLER ROTARY S/COLUMN   136.01

SGF200571      SHAFT + LEVER ASSEMBLY     48.21 SGF240478      CLOCK ANALOGUE >511058    129.70 SGF270164      SWITCH GLOVE BOX           10.08

SGF200643      CLIP - GEAR CHANGE          2.03 SGF240479      CLOCK ANALOGUE 511059>    119.23 SGF300107      NUT                         1.12

SGF200646      CLIP SPRING STEEL           7.17 SGF240480      BULB (281)                  0.54 SGF300108      BUSH LOWER ARM FRONT       13.99

SGF200678      GEAR ASSEMBLY SPEEDO       51.83 SGF240488      CIGAR LIGHTER              20.08 SGF300109      BUSH LOWER ARM REAR        12.09

SGF200722      SEAL DIFFERENTIAL          13.58 SGF240490      BULB HOLDER (CLOCK)         3.06 SGF300112      BOLT LOWER ARM              4.07

SGF200737      WASHER SEALING              0.93 SGF240492      BULB (286)                  0.59 SGF300113      ANTI ROLL BAR FRONT        47.32

SGF200738      REVERSE LIGHT SWITCH        8.45 SGF240505      COURTESY LAMP               8.58 SGF300116      BOLT M10X55                 1.13

SGF210000      AIR BAG ECU >21169        258.23 SGF240506      BULB - CLEAR                0.63 SGF300117      NUT M10                     1.94

SGF210100      ALTERNATOR NEW            133.25 SGF240507      LAMP - GLOVEBOX/FOOTWELL   10.05 SGF300118      BUSH ANTI ROLL BAR          8.15

SGF210102      ALTERNATOR NEW            162.85 SGF240508      BULB CLEAR (239)            0.54 SGF300119      BRACKET ANTI ROLL BAR       8.47

SGF210104      ALTERNATOR MOUNT BRACKET   26.30 SGF240535      HEADLAMP ASSEMBLY RH RHD  114.89 SGF300120      SCREW - NLA                 1.08

SGF210110      BOLT M10X100                2.69 SGF240536      HEADLAMP ASSEMBLY LH RHD  114.89 SGF300134      HYDRAGAS UNIT FRONT       103.92

SGF210113      ADJUSTER LINK ALTERNATOR    7.04 SGF240544      HEADLAMP LENS RH           79.61 SGF300151      SPRING COIL                 0.54

SGF210114      BOLT M10X65                 2.51 SGF240545      HEADLAMP LENS LH           79.61 SGF300153      SPACER 2.3MM                1.81

SGF210115      WASHER M10                  0.54 SGF240546      HEADLAMP BULB H1/55W        2.21 SGF300154      SPACER 3.6MM                1.07

SGF210117      SCREW DUO TAPTITE           0.52 SGF240548      BULB CLEAR (501)            0.40 SGF300155      KNUCKE JOINT               29.82

SGF210120      ALTERNATOR HEATSHIELD      26.20 SGF240549      SCREW FLANGED HEAD M6X14    0.92 SGF300156      SHOCK ABSORBER FRONT       53.15

SGF220103      BATTERY MGF                54.29 SGF240550      GROMMET                     0.49 SGF300160      SPACER SHOCK ABSORBER       1.19

SGF220105      BATTERY FIXING CLAMP        4.59 SGF240551      SCREW                       0.55 SGF300161      CUP WASHER SHOCK ABSORBER   0.66

SGF220119      BATTERY CABLE NEG/BODY     10.23 SGF240552      BULB AMBER (343)            1.26 SGF300162      LOCKNUT                     0.28

SGF240103      FUSE 15AMP                  0.20 SGF240558      BULB CLEAR (382)            0.45 SGF300163      CLIP SPRING STEEL           1.02

SGF240106      FUSE BLOCK 30AMP            2.64 SGF240560      SIDE REPEATER LAMP AMBER    4.34 SGF300164      BUMPSTOP REAR DAMPER       10.32

SGF240107      FUSE BLOCK 40AMP            4.91 SGF240562      O RING SIDE REPEATER        0.55 SGF300165      REBOUND BUFFER              1.97

SGF240115      FUSE 40AMP                  5.37 SGF240587      REAR LAMP ASSEMBLY RH     103.53 SGF300174      CUP WASHER SHOCK ABSORBER   9.15

SGF240138      RELAY                      26.72 SGF240588      REAR LAMP ASSEMBLY LH     103.53 SGF300195      LOCK WASHER                 0.79

SGF240140      FLASHER UNIT               29.23 SGF240590      BULB HOLDER REAR LAMP RH   10.23 SGF300196      TAB WASHER - BALL JOINT     0.68

SGF240151      RELAY ENGINE MANAGEMENT    50.90 SGF240591      BULB HOLDER REAR LAMP LH   10.23 SGF300197      NUT HEXAGONAL               1.87

SGF240155      RELAY YELLOW               15.78 SGF240593      BULB CLEAR (207)            0.40 SGF300199      UPPER SUSPENSION ARM RH    88.50

SGF240156      RELAY FUEL PUMP            17.35 SGF240595      GASKET REAR LAMP           16.59 SGF300200      UPPER SUSPENSION ARM LH    88.50

SGF240163      SCREW                       0.60 SGF240599      REAR LAMP HIGH MOUNTED     74.20 SGF300201      BEARING NEEDLE ROLLER       4.17

SGF240164      LOCK NUT                    1.19 SGF240603      BLANKING PLUG               0.99 SGF300202      SHAFT UPPER SUPPORT ARM    50.83

SGF240178      SCREW M6X25                 0.52 SGF240604      LICENCE PLATE LAMP         28.67 SGF300203      GREASE NIPPLE               0.63

SGF240209      SENSOR ENGINE CRANK        79.78 SGF240642      BULB+HOLDER ASSEMBLY        1.73 SGF300204      SHAFT UPPER SUPPORT ARM     7.09

SGF240211      LAMBDA SENSOR - EARLY      55.11 SGF240643      BULB+HOLDER ASSEMBLY BLU    3.85 SGF300205      COLLAR                      4.23

SGF240212      LAMBDA SENSOR - LATE       86.60 SGF240656      BULB+HOLDER ASSEMBLY GRY    3.64 SGF300206      THRUST WASHER - OUTER       8.61

SGF240214      TRANSDUCER COOLANT BROWN   13.71 SGF250100      SPEEDO CABLE UPPER RHD     37.00 SGF300207      SEAL UPPER ARM              0.55

Page 20



Part number Description Retail price Part number Description Retail price Part number Description Retail price

SGF300208      SEALING WASHER - OUTER      6.71 SGF400401      ENGINE OIL 10W40 1LTR       3.90 SGF700297      BRAKE PAD SET FRONT        15.12

SGF300209      NUT                         1.76 SGF400402      GEARBOX OIL MTF94 2.5LTR   23.38 SGF700297GRN   BRAKE PAD SET FRONT EBC    48.06

SGF300210      PLATE                      10.13 SGF400403      HYDROLASTIC FLUID 5LTR     23.62 SGF700299      BOLT CALIPER GUIDE PIN      1.25

SGF300212      WASHER M12                  0.60 SGF400503      FINISHER B POST RH         14.34 SGF700303      CALIPER REPAIR KIT         33.51

SGF300213      NUT M6                      0.63 SGF400504      FINISHER B POST LH         14.34 SGF700304      BRAKE PAD SET FRONT        21.81

SGF300214      SCREW                       1.08 SGF400505      RIVET B POST FINISHER       0.60 SGF700305      SCREW FLANGED HEAD          1.34

SGF300215      SEAL UPPER ARM              0.14 SGF400630      SEAT BELT ASSEMBLY LONG   149.91 SGF700325      DOWEL                       2.35

SGF400000      WINDSTOP MESH BLACK MGF   162.11 SGF400631      SEAT BELT ASSEMBLY RH     139.92 SGF700326      SCREW                       1.40

SGF400005      REAR PERSPEX WINDOW MGF   126.02 SGF400632      SEAT BELT ASSEMBLY LH     139.92 SGF700327      WASHER                      0.40

SGF400005BLK   REAR WINDOW BLACK         126.02 SGF400635      WHEEL BRACE - MGF          15.28 SGF700329      HUB NUT                     2.68

SGF400005BLU   REAR WINDOW BLUE          126.02 SGF500119      SPACER 3.6MM                1.10 SGF700330      CIRCLIP                     1.95

SGF400005GRN   REAR WINDOW GREEN         126.02 SGF500134      BUSH TRANSVERSE LINK HUB   10.23 SGF700334      WHEEL STUD                  5.42

SGF400005RED   REAR WINDOW RED           126.02 SGF500136      BOLT LOWER ARM TO HUB       9.64 SGF700335      BRAKE DISC FRONT           13.44

SGF400007      REAR WINDOW FITTING KIT     1.77 SGF500139      BUSH TIE ROD MOUNTING      19.16 SGF700336      BRAKE DISC FRONT           60.54

SGF400009      BOOT RACK BLACK           168.44 SGF500140      WASHER THICK 2.50MM REAR    1.61 SGF700337      SCREW DISC/DRIVE FLANGE     0.82

SGF400010      BOOT RACK STAINLESS STEEL 189.20 SGF500141      WASHER THICK 3.50MM FRONT    0.78 SGF700360      BRAKE CALIPER REAR RH      87.42

SGF400013      RUBBER FOOTWELL MATTS      31.16 SGF500142      NUT FLANGED M12             1.52 Surcharge on SGF700360        23.50

SGF400014      HEADLAMP COVERS PLASTIC    51.63 SGF500143      WASHER LOWER ARM TO HUB     1.39 SGF700360*     BRAKE CALIPER REAR RH     110.92

SGF400015      HEATER WASHER JET KIT      83.93 SGF500145      LINK REAR ANTI ROLL BAR     6.70 SGF700361      BRAKE CALIPER REAR LH      87.42

SGF400016      CAMSHAFT LOCKING TOOL       3.95 SGF500146      BUSH                        1.02 Surcharge on SGF700361        23.50

SGF400024      CAR COVER OUTDOOR MGF/TF   83.71 SGF500151      ANTI ROLL BAR BUSH          1.75 SGF700361*     BRAKE CALIPER REAR LH     110.92

SGF400028      POLY BUSH KIT FRONT        78.65 SGF500153      TRACK CONTROL ROD ASSY    194.74 SGF700363      DUST COVER REAR BRAKE       0.85

SGF400029      POLY BUSH KIT REAR        192.64 SGF500156      BRACKET ARB - NLA           3.76 SGF700365      SEAL KIT REAR CALIPER      52.88

SGF400030      WISHBONE FRONT BUSH        31.73 SGF500159      BRACKET LH ANTI ROLL BAR    4.09 SGF700366      GUIDE PIN KIT CALIPER      51.82

SGF400031      WISHBONE REAR BUSH         31.73 SGF500160      SCREW M10X25                1.59 SGF700367      DUST COVER KIT              8.67

SGF400032      ANTI ROLL BAR BUSH         23.65 SGF600106      WHEEL BADGE                14.49 SGF700368      CARRIER REAR CALIPER LH    56.35

SGF400033      REAR OUTER TCA BUSH        46.88 SGF600108      WHEEL BADGE                11.62 SGF700369      BRAKE PAD SET REAR         18.40

SGF400034      REAR INNER TCA BUSH        39.83 SGF600109      WHEEL BADGE                20.17 SGF700369GRN   BRAKE PAD SET REAR EBC     50.85

SGF400035      REAR OUTER HUB BUSH        37.53 SGF600110      WHEEL BADGE                15.60 SGF700370      BOLT CALIPER GUIDE PIN      1.39

SGF400036      TIE BAR CHASSIS BUSH       31.73 SGF600112      WHEEL NUT                   8.24 SGF700371      BOLT CARRIER TO HUB         0.80

SGF400037      REAR ANTI ROLL BAR BUSH    23.65 SGF600113      LOCKING WHEEL NUT SET      78.96 SGF700372      SPRING WASHER M10           0.61

SGF400038      REAR ARB LINK BUSH         35.84 SGF600114      LOCKING WHEEL NUT CAP       3.06 SGF700373      SPRING HANDBRAKE RH         3.14

SGF400041      GOODRIDGE BRAKE KIT MGF    47.86 SGF700134      BOLT M6X35                  0.63 SGF700374      SPRING HANDBRAKE LH         3.06

SGF400060      STORM HOOD COVER           90.53 SGF700135      CLIP SPRING CONNECTOR       2.03 SGF700378      CARRIER REAR CALIPER RH    94.32

SGF400061      SPARE BULB KIT             15.66 SGF700148      SEAL KIT BRAKE MASTER CYL   23.62 SGF700391      REAR HUB RH                66.74

SGF400062      K+N FILTER KIT            107.56 SGF700149      SEAL KIT BRAKE MASTER CYL   48.43 SGF700392      REAR HUB LH                66.74

SGF400063      K+N FILTER KIT TF160      116.44 SGF700176      CLEVIS PIN                  1.34 SGF700401      BRAKE DISC REAR            12.68

SGF400068      GRILLE MESH KIT BUMPER     47.24 SGF700183      SPRING BRAKE PEDAL SHAFT    1.72 SGF800112      HANDBRAKE SWITCH            9.06

SGF400069      AIR GRILLE MESH KIT        15.75 SGF700215      CLIP VACUUM HOSE            0.54 SGF800116      HANDBRAKE CABLE RH         40.55

SGF400070      CHROME INTAKE BEZELS       76.50 SGF700216      CLIP VACUUM HOSE            2.03 SGF800117      HANDBRAKE CABLE LH         40.55

SGF400071      HARDTOP STOWAGE BAG       160.74 SGF700228      PIPE ASSEMBLY              28.74 SGF800124      CLIP 6MM                    2.03

SGF400075      WOOD DASH KIT UPTO 1999    92.90 SGF700240      NUT TUBE MALE M10           1.54 SGF900140      STEERING RACK             264.52

SGF400076      WOOD DASH KIT 1999 ON      61.49 SGF700241      BRAKE PIPE NUT MALE M12     0.56 SGF900142      STEERING RACK             264.13

SGF400081      GEARKNOB LTH/ALY           56.33 SGF700242      BRAKE PIPE NUT FEMALE M10    0.87 SGF900150      STEERING RACK GAITOR KIT   11.81

SGF400082      GEARKNOB LTH/LTH           43.53 SGF700243      BRAKE HOSE FRONT RH        20.59 SGF900173      STEERING WHEEL NUT          1.67

SGF400083D     MGTF W/SHOP MANUAL CD      33.95 SGF700244      BRAKE HOSE FRONT LH        20.59 SGF900703      STUD INSERT FUSE BOX        1.30

SGF400084      CHROME MIRROR COVERS       83.05 SGF700245      BRAKE HOSE REAR            13.02 SH506101       SCREW 3/8 UNC X 1.1/4       0.35

SGF400086      GEARLEVER GAITER BLACK     24.18 SGF700248      BOLT HOSE TO CALIPER        4.11 SH604041       SET SCREW 1/4 X 1/2 U       0.18

SGF400087      GEARLEVER GAITER RED       22.84 SGF700249      WASHER SEALING              1.66 SH604051       SET SCREW 1/4 X 5/8 UNF     0.19

SGF400088      GEARLEVER GAITER CREAM     22.84 SGF700250      CLIP HOSE                   1.02 SH604071       SET SCREW 1/4 X 7/8 UNF     0.24

SGF400089      GEARLEVER GAITER GREEN     22.84 SGF700253      CONNECTOR FRONT BRAKE      17.61 SH605041       SET SCREW 5/16 X 1/2 UNF    0.33

SGF400090      GEARLEVER GAITER GREY      22.84 SGF700258      CLIP                        0.89 SH605051       SET SCREW 5/16 X 5/8 UNF    0.24

SGF400100      HARDTOP FITTING KIT        21.50 SGF700290      BRAKE CALIPER FRONT RH     56.93 SH605071       SET SCREW 5/16 X 7/8 UNF    0.48

SGF400102      GAITOR KIT INNER           14.44 Surcharge on SGF700290        23.50 SH605101       SET SCREW 5/16 X 1.1/4 UN    0.43

SGF400103      KIT DYNAMIC DAMPER RH      13.42 SGF700290*     BRAKE CALIPER FRONT RH     80.43 SH606071       SET SCREW 3/8 X 7/8 UNF     0.33

SGF400104      RING SNAP                   2.03 SGF700291      BRAKE CALIPER FRONT LH     56.93 SH606101       SET SCREW 3/8 X 1.1/4 UNF    0.25

SGF400107      GAITOR KIT OUTER           15.64 Surcharge on SGF700291        23.50 SH606141       SET SCREW 3/8 X 1.3/4 UNF    0.45

SGF400302      HANDBRAKE GAITER BLACK     26.05 SGF700291*     BRAKE CALIPER FRONT LH     80.43 SH607101       SET SCREW 7/16 X 1.1/4 UN    0.73

SGF400303      HANDBRAKE GAITER CREAM     26.05 SGF700292      BLEED SCREW CALIPER         2.28 SL101          OLIVE TUBING 1/2 IN         1.00

SGF400304      HANDBRAKE GAITER GREEN     26.05 SGF700293      CALIPER REPAIR KIT         77.84 SML704         WIRING LOOM PVC 63-67     155.72

SGF400305      HANDBRAKE GAITER RED       26.05 SGF700294      CARRIER FRONT CALIPER      70.86 SML724         WIRING LOOM CLOTH 63-67   193.91

SGF400306      HANDBRAKE GAITER GREY      26.05 SGF700295      KIT GUIDE PIN CALIPER      25.64 SSB100         SEAT BELT STATIC           23.58

SGF400400      ENGINE OIL 10W40 5LTR      17.19 SGF700296      DUST COVER KIT             14.90 SSB102A        SUNVISOR KIT LHD           44.00

Page 21



Part number Description Retail price Part number Description Retail price Part number Description Retail price

SSB103         C/POST LINER GREY PAIR     42.19 TDP114AD       DOOR PANEL 69-70 BLK/WHI   66.92 TPK107F        T/KIT 72-76 A/LEAF RDST    89.54

SSB104         C/POST LINER BLK/GREY PR   42.19 TDP114CA       DOOR PANEL 69-70 RED/BLK   66.92 TPK108A        T/KIT 72-76 BLACK GT       89.54

SSB105         SCREW KIT DOOR CAPPING      1.55 TDP114CD       DOOR PANEL 69-70 RED/WHI   66.92 TPK108E        T/KIT 72-76 NAVY GT        89.54

SSB106         SEAT SLIDE WOOD             2.44 TDP115A        DOOR PANEL 70-71 BLACK     49.44 TPK108F        T/KIT 72-76 A/LEAF GT      89.54

SSB107         RECOVERING KIT DASH TOP    26.21 TDP115E        DOOR PANEL 70-71 NAVY      49.44 TPK109A        T/KIT 76-81 BLACK RDST     89.54

SSB108         REAR RAIL COVER BLACK       8.23 TDP115F        DOOR PANEL 70-71 A/LEAF    49.44 TPK110A        T/KIT 76-81 BLACK GT       89.54

SSB110A        DOOR CAPPINGS RD>70 BLK    70.93 TDP116A        DOOR PANEL 72-76 BLACK     49.44 TPK309A        TRIM KIT 69 BLK/BLK       161.68

SSB110C        DOOR CAPPINGS RD>70 RED    70.93 TDP116E        DOOR PANEL 72-76 NAVY      49.44 TPK310AC       TRIM KIT 64-66 BLK/RED    150.80

SSB111A        DOOR CAPPINGS >70GT BLK    70.93 TDP116F        DOOR PANEL 72-76 A/LEAF    49.44 TPK310AD       TRIM KIT 64-67 BLK/WHI    150.80

SSB111C        DOOR CAPPINGS >70GT RED    70.93 TDP117A        DOOR PANEL 76> BLACK       49.44 TPK310CD       TRIM KIT 64-66 RED/WHI    150.80

SSB112A        DOOR CAPPINGS 70>RD BLK    70.93 TDP322A        DOOR PANELS 69> BLACK      49.44 TPK311AC       TRIM KIT 67-68 BLK/RED    161.68

SSB112E        DOOR CAPPINGS 70>RD NVY    70.93 TDP322E        DOOR PANELS 69> NAVY       49.44 TPK311AD       TRIM KIT 67-68 BLK/WHI    161.68

SSB112F        DOOR CAPPINGS 70>RD A/LE   70.93 TDP322F        DOOR PANELS 69> A/LEAF     49.44 TPK311CD       TRIM KIT 67-68 RED/WHI    161.68

SSB113A        DOOR CAPPINGS 70>GT BLK    70.93 TFL135A        FOOTWELL LINERS 70> MGB    20.15 TPK312A        TRIM KIT 1970> BLACK      149.39

SSB113E        DOOR CAPPINGS 70>GT NVY    70.93 TFL135E        FOOTWELL LINERS 70> NAVY   20.15 TPK312E        TRIM KIT 1970> NAVY       149.39

SSB113F        DOOR CAPPINGS 70>GT A/LE   70.93 TFP1006        HOOD PEG SHORT              0.48 TPK312F        TRIM KIT 1970> A/LEAF     149.39

SSB115A        DOOR CAPPINGS RR >69 BLK   83.79 TFP1010        HOOD PEG LONG               0.60 TRS1418        FILLER PLUG O RING          0.55

SSB115C        DOOR CAPPINGS RR >69 RED   79.03 TFS106         TENAX FASTENER              1.77 TRS710         O RING GEARLEVER            0.29

SSB116A        DOOR CAPPINGS RR 70> BLK   83.79 TKC1840E       FLYWHEEL RECON - 1500      59.63 TSL305A        SILL LINER PAIR BLACK      14.96

SSB116E        DOOR CAPPINGS RR 70> NVY   74.61 Surcharge on TKC1840E         35.25 TTP138A        T/GATE PANEL PR BLK >70    14.24

SSB116F        DOOR CAPPINGS RR 70> A/LE   79.03 TKC3417        FUEL PUMP 1500 1978>       17.98 TTP139A        T/GATE PANEL PR 70> BLK    14.24

SSB300         SUNVISOR KIT MIDGET        38.78 TMG30721       LOWERING BLOCK KIT - REAR   32.31 TTP139E        T/GATE PANEL PR 70> NVY    14.24

STE101         STEERING COLUMN BUSH UPPE   5.35 TMG30727       WISHBONE ARM SET -CAM      45.51 TTP139F        T/GATE PANEL PR 70> A/LEA   14.24

STE102         STEERING COLUMN BUSH LOWE   4.85 TPK100AA       T/KIT >64 BLK/BLK RDST    168.05 TWA132A        W/ARCH PANELS RDST BLACK   18.95

SUS101         USE SUS101GAZ               0.00 TPK100AB       T/KIT >64 BLK/BLU RDST    168.05 TWA132E        W/ARCH PANELS RDST NAVY    18.95

SUS101GAZ      GAZ SUSPENSION KIT FRONT  218.54 TPK100AC       T/KIT >64 BLK/RED RDST    168.05 TWA133A        W/ARCH PANELS GT BLACK     18.95

SUS104         SPRING FITTING KIT BANJO   13.35 TPK100AD       T/KIT >64 BLK/WHI RDST    168.05 TWA133E        W/ARCH PANELS GT NAVY      18.95

SUS105         SPRING FITTING KIT TUBE     8.18 TPK100CA       T/KIT >64 RED/BLK RDST    168.05 TWA133F        W/ARCH PANELS GT A/LEAF    18.95

SUS200         AXLE PEDESTAL               1.67 TPK100CD       T/KIT >64 RED/WHI RDST    168.05 UBS203         SPRAY ADHESIVE 500ML        7.47

SUS201         SPRING FITTING KIT         12.76 TPK101AA       T/KIT 65-68 BLK/BLK RDST  168.05 UHN305         GREASE NIPPLE               0.83

TAX001         TAX DISC HOLDER            18.81 TPK101AB       T/KIT 65-68 BLK/BLU RDST  168.05 UHN400         GREASE NIPPLE STRAIGHT      0.63

TCL304A        C/PIT LINER 69> BLACK      35.19 TPK101AC       T/KIT 65-68 BLK/RED RDST  168.05 UHN445         GREASE NIPPLE 45%           1.14

TCL304E        C/PIT LINER 69> NAVY       35.19 TPK101AD       T/KIT 65-68 BLK/WHI RDST  168.05 UHN490         GREASE NIPPLE 90%           0.83

TCL304F        C/PIT LINER 69> A/LEAF     35.19 TPK101BB       T/KIT 65-68 BLU/BLU RDST  168.05 UKC1110        TIMING COVER OIL SEAL       3.29

TCP136A        C/PIT LINER >70 BLACK      22.91 TPK101CA       T/KIT 65-68 RED/BLK RDST  168.05 UKC2460        INLET VALVE 1500            3.54

TCP136C        C/PIT LINER >70 RED        22.91 TPK101CD       T/KIT 65-68 RED/WHI RDST  168.05 UKC3793        FUEL CLIP GREEN (3/8")      0.46

TCP137A        C/PIT LINER 70> BLACK      22.91 TPK102AA       T/KIT 65-68 BLK/BLK GT    156.85 UKC3794        FUEL CLIP BLUE (7/16")      0.25

TCP137E        C/PIT LINER 70> NAVY       22.91 TPK102AB       T/KIT 65-68 BLK/BLU GT    156.85 UKC4254        BOLT FLYWHEEL>CRANK 1500    2.82

TCP137F        C/PIT LINER 70> A/LEAF     22.91 TPK102AC       T/KIT 65-68 BLK/RED GT    156.85 UKC8372        HEATSHIELD 1500            11.64

TDP111AA       DOOR PANEL >64 BLK/BLK     73.28 TPK102AD       T/KIT 65-68 BLK/WHI GT    156.85 UKC8372SS      HEATSHIELD 1500 S/S        19.83

TDP111AB       DOOR PANEL >64 BLK/BLU     73.28 TPK102CA       T/KIT 65-68 RED/BLK GT    156.85 URP1027        SEAL FAN THERMOSTAT         0.85

TDP111AC       DOOR PANEL >64 BLK/RED     73.28 TPK102CD       T/KIT 65-68 RED/WHI GT    156.85 URP1126        SWITCH FAN THERMOSTAT      10.75

TDP111AD       DOOR PANEL >64 BLK/WHI     73.28 TPK103AA       T/KIT 68-70 BLK/BLK RDST  168.05 VAL001         VALVE CAP SET MG LOGO      14.88

TDP111BB       DOOR PANEL >64 BLU/BLU     73.28 TPK103AB       T/KIT 68-70 BLK/BLU RDST  168.05 WE600101       WASHER SHAKEPROOF           0.27

TDP111CA       DOOR PANEL >64 RED/BLK     73.28 TPK103AC       T/KIT 68-70 BLK/RED RDST  168.05 WE702101       WASHER STAR 3/16 EXT        0.18

TDP111CD       DOOR PANEL >64 RED/WHI     73.28 TPK103AD       T/KIT 68-70 BLK/WHI RDST  168.05 WF513          WASHER FIBRE                0.33

TDP112AA       DOOR PANEL 65-68 BLK/BLK   73.28 TPK103CA       T/KIT 68-70 RED/BLK RDST  168.05 WHE101         WIRE WHEEL 14" PAINTED    106.49

TDP112AB       DOOR PANEL 65-68 BLK/BLU   73.28 TPK103CD       T/KIT 68-70 RED/WHI RDST  168.05 WHE102         WIRE WHEEL 14" CHROME     158.06

TDP112AC       DOOR PANEL 65-68 BLK/RED   73.28 TPK104AA       T/KIT 68-70 BLK/BLK GT    156.85 WHE103         LOCKING W/NUT SET          17.63

TDP112AD       DOOR PANEL 65-68 BLK/WHI   73.28 TPK104AB       T/KIT 68-70 BLK/BLU GT    156.85 WHE103A        LOCKING W/NUT SET MIDGET   20.70

TDP112BB       DOOR PANEL 65-68 BLU/BLU   73.28 TPK104AC       T/KIT 68-70 BLK/RED GT    156.85 WHE104         COPPER HYDE HAMMER         16.52

TDP112CA       DOOR PANEL 65-68 RED/BLK   73.28 TPK104AD       T/KIT 68-70 BLK/WHI GT    156.85 WHE105         WIRE WHEEL BRUSH            6.87

TDP112CD       DOOR PANEL 65-68 RED/WHI   73.28 TPK104BB       T/KIT 68-70 BLU/BLU GT    156.85 WHE200         WIRE WHEEL 13" PAINTED    106.49

TDP113AA       DOOR PANEL 65-68 BLK/BLK   73.28 TPK104CA       T/KIT 68-70 RED/BLK GT    156.85 WHE201         WIRE WHEEL 13" CHROME     158.06

TDP113AB       DOOR PANEL 65-68 BLK/BLU   73.28 TPK104CD       T/KIT 68-70 RED/WHI GT    156.85 WL700101       SPRING WASHER 3/16          0.09

TDP113AC       DOOR PANEL 65-68 BLK/RED   73.28 TPK105A        T/KIT 70-72 BLACK RDST     94.01 WO101          WAXOYL 400ML AEROSOL        7.07

TDP113AD       DOOR PANEL 65-68 BLK/WHI   73.28 TPK105E        T/KIT 70-72 NAVY RDST      94.01 WO104          WAXOYL FLAT CAN (5LTR)     24.64

TDP113BB       DOOR PANEL 65-68 BLU/BLU   73.28 TPK105F        T/KIT 70-72 A/LEAF RDST    94.01 WO105          WAXOYL STARTER KIT 2.5     37.79

TDP113CA       DOOR PANEL 65-68 RED/BLK   73.28 TPK106A        T/KIT 70-72 BLACK GT       89.54 WZX1177        THROTTLE SPINDLE KIT       12.56

TDP113CD       DOOR PANEL 65-68 RED/WHI   73.28 TPK106E        T/KIT 70-72 NAVY GT        89.54 WZX1225        THROTTLE DISC KIT          12.73

TDP114AA       DOOR PANEL 69-70 BLK/BLK   66.92 TPK106F        T/KIT 70-72 A/LEAF GT      89.54 WZX1310        SPINDLE KIT THROTTLE HS2    6.06

TDP114AB       DOOR PANEL 69-70 BLK/BLU   66.92 TPK107A        T/KIT 72-76 BLK RD         89.54 WZX1320        THROTTLE DISC KIT           7.93

TDP114AC       DOOR PANEL 69-70 BLK/RED   66.92 TPK107E        T/KIT 72-76 NAVY RDST      89.54 WZX1385        THROTTLE DISC KIT          15.36

Page 22



Part number Description Retail price Part number Description Retail price Part number Description Retail price

WZX1849        CARBURETTOR KIT HS4        60.32                               

WZX1850        CARBURETTOR KIT HIF4       32.88                               

WZX1852        CARBURETTOR KIT HS4        29.82                               

WZX1853        CARBURETTOR KIT HS4        29.82                               

WZX1859        CARBURETTOR KIT HS2/4      41.49                               

X2A1500        DOOR PULL ASSEMBLY BLACK   30.97                               

X2K1500        DOOR PULL ASSEMBLY A/LEAF  31.41                               

X2N1500        DOOR PULL ASSEMBLY NAVY    30.71                               

X2T1500        DOOR PULL ASSEMBLY OCHRE   25.09                               

X3A2915        CENTRE ARMREST VINYL       23.97                               

X3A2915H       ARMREST HINGE               4.85                               

X3A2915L       CENTRE ARMREST LEATHER     30.98                               

X3A2915P       PLATE ARMREST CATCH         2.63                               

X3A2970/1      LINER A POST PAIR BGT      15.90                               

X3A3220        CHECKSTRAP BLACK           10.48                               

X3K3220        CHECKSTRAP AUTUMN LEAF      8.64                               

X3N3220        CHECKSTRAP NAVY             9.56                               

X3R3220        CHECKSTRAP RED             10.48                               

X3T3220        CHECKSTRAP OCHRE            0.00                               

XAP109         HEADLAMP UNIT H4 77>       31.14                               

XGA1300/1      SILL MATTS BLACK           42.29                               

XP10           COPPER GREASE               6.94                               

XP11           MAINTENCE SPRAY             1.49                               

XP1AF          ANTI-FREEZE 1LTR            4.17                               

XP1LL          ANTIFREEZE L/LIFE 1LTR      4.54                               

XP2AF          ANTIFREEZE 2LTR             8.03                               

ZCT605         SCREW HOOD                  0.21                               

ZKC3317        WINDER HANDLE SCREW         1.75                               

                                             

                                             

                                             

                                             

                                             

                                             

                                             

                                             

                                             

                                             

                                             

                                             

                                             

                                             

                                             

                                             

                                             

                                             

                                             

                                             

                                             

                                             

                                             

                                             

                                             

                                             

                                             

                                             

                                             

                                             

                                             

                                             

                                             

                                             

                                             

Page 23




